
PARTS BOOK 
KM-957 Series 
~2-i ,1-~ ~A_§. ttflE~ 1~~ 
~~ ~*Aff~71 
Post Bed, Wheel Feed With Driven Roller Foot, 

1-Needle,Needle Feed, Lock Stitch Machine 

KM-967 Series 
~2-i ,1-~ :!J:.A E ttfl=-~ 2~~ 
~~ ~* A~~A~~ Aff ~71 
Post Bed, Wheel Feed With Driven Roller Foot, 

2-Needle, Straight Lock Stitch Machine 

PME-131121 

SunStar CO., LTD. 



Information 
A. Part s Book -=jl-{g 

Structur e of Par t Book 

cp CZ) 
T 
I Bl~ed & Mochine Body Mech~nosn 

• c ~ , 21~* i!!>I 

-

;;l ~ 
~jt· __ i~ 
-~~i ·• . -. // <~ ~~~ -~ [> • O, J": ,,-• µ, \ I - -~ - \ .- . _G)j t; ~ l ; . • @f. !b-- . :/_~ . \ I ; ! . .._. , 

® 

... 

~~I~' . <£. ; ., ,. '- \l~. 
I~ i:'--.:::: _,_ - •••• 

. ~ ::::;:----.._ / --- . 

; /. ~j( fl:t<~ ~ -m . ~ ~ • ,,· ~"' ·o-.. . ~ . . . ·] • 'l) • 

>·/ .. 

0 

G) : ~711 ~ ~* .i!E. 

Unique code by mechan ism 
@:~711 ~ ~* ~~ 

Unique name by mechanism 
@ : ~711.z. 

Exp lode view 
©Ref .No:.uf.§.~ ~* ~~ ~~ 

Unique identification number by par t 
® Par ts No.:~* Xii~ .i!E. 

Unique Product code 
Ex) -=?-~ Code Category 

-=?- t:t:<>: Tc 01 -030C-1230 Old part 

AS-000000-00 

t.! ¥-g. GP-000000-00 New Part 

EP-000000-00 

C ® ® 'i 8 CD 

6; m !i a~ 

,. ... c-0 :--.; c ,,_.,.r-. . -- --· -~ - .. -~ - .... ! ...... __ ·-·-_, --~ · ··•• .. -. --- 1- - ••- -t -· . --- ... __ .,. -·-·-·- -- ~ ...... - l···-ne --- • ..iu,• - ~ .... : ··- - ..... ... .. , .. ~,,. ---- ... -.... , - -·- --- -~ ..... - ·- · - - - t .... . , . .. " - ---•l---· -- ··-· ..... , --__ , -·-- .. -· . _.,.. __ •·- - ....... 
-·· , .... .__._ - ·- . --., . ., .. -· =~ , ....... _. 1 1'1' ! ··~ -· ........... --•P-- .... .... , -· c -u:,,..-- -- .. p . s:• .. , --- ,_,._._ ,. . .. ·- - - --·~-·, ·- .............. --· 

, ____ 
-· . !" ... ... _, r..a...__ ........... ... ...... ..... - -~-- ............ -· .... • :.. -· ,u_ ....... .... _ ....... -· ----- . -.. -, -, 

·-· .. ·--........ .. _, M~ ·- --- .- ....... 
-·· --- --t,.- ... . ........ 
-·· ·- ------ ..1•-· -· -··•:. --· .:•-· 
~ 

,_.. __ - . ,. 
-· ._I,. ' -00 --- ···--··· -- - . -~ ........ -· -~ ~ ·- . ··-·· _, ~ ... ···-· - _, ~- -- ·-~ ·- --- -- .. , - , .-1 i. 11r ---· ., ... , - • ttC·$-- -·-, . r •• • • - , -f:M,o...~ 

...... _. __ ,.,-... - ...,., ....... .. ,. . . .. .... ..... 
-· -·· 

_,_ ---· -- . - -··-·--· ,..__,_ .,. _. -- ·-- ·- ..... . Jr .... - ·- - ~-- - .... ~--.... - • •; a:...- - -~--· • U•- - - ·-·"· -· ~· . - . .. - - -· -· -~ _, - .. - - ... -· • 7' •-- - - - ... -· . , . . ... ., .... _ . -- ··---··· ·----11•• -· ---·- ·• .. ··· .... _.. .. _ ...... ...... _ ...... I'\. • .,,.,. ._ ..... ... . .. 

0 

®Note:aXIAf~ .H.71 ~ Dll2 
Refers to notice and memo 

CD~ ~ :.uf.§.£1 ~* ~~ 
Name of Par t :Unique name of parts 

@Q'ty :.uf.§.£1 -'r~ 
The number of part s 

®Assemb ly no. :~(*fi) .uf.§.£1 ~~ ~~ 

C, ~---., . . 

-

-

-·~ 

Unique identification number by set part 

t:i l.:i!. 
remarks 

~(*.ll.) .uf~ 
Set par ts 

71-=?-~ .uf~ 
Inst rumenta l par ts 

~Pl~ .uf~ 
E I ec t r i ca I par ts From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Warning 

1. ~ofl 4rl:l- lfl-§.~ 7)1l ~I Al ill¾~ lfl-~ EE~ ~i-w- *~01 ~~J~ ? ~Oi 
"8111a- lf1-.:§. ofl t:ll l:1- 4=-~ Al on ~ ~ ¾~ ..Q..~ 1ft -=r~ 0 1 7t~ "il-t-1 c:1-. 

2. ~ ~A}~ Parts Book..Q..~ ill .al-~ ~..Q...E..~ ufl it~~ -"}% * 7} lrY q-. 
3. -"}-ii 01131 ~ 01 -"MJ=0 l \!7a ~ ?£ ~½i.:Jc:1-. 

1. The parts classified as ass'y items may cause damage to the machine or bad sewing 

when they are separately assembled. Hence, when they are ordered, they can be 

purchased as ass'y items only. 

2. This is a parts book. It cannot be used as a manual. 

3. Parts are Subject to change in Design Without Prior Notice. 

Note 

• ~6E} ~1%.QJ ¥-¾.g. o}i!lj ~E.P·JFr±£ 14ri>tAl<>J 11~~ T ~~1-]ct. 

http://\~~v.sunstarcs.com 

. 7}~¥! ~~7JllAH:: ~6E} .¥.~ J.}0 1§.otl £.:1~~ ~Jl~ ¥-¾~ 11~~ T ~'Bil-lt:l-. 

· ¥-¾~c.l-~?~c.l-~?%~ i>J-~oJlAi ¥-%18..:§:.91- 1l~T2J:~ ~~c5}ol ~-~i>}Al\11 1t[af--7t ~1-lt:l- . 

. -¥-¾18.~~ .'5!.E..Al~ 7a~ ~7-~ 3::~ ~ E"~i>}Al.31 A}-§-i5}~ 71¾% ~,gJt>tol ~lllli>}Al\11 

~ 1rl- 71 ¾~l ~7-~ ~ s:~ ~ ? ~ ~q Cl-. 

• ~~~~ ~7-11~£ -,1-~!il<>l ~.Q.nl ~7-Jl ~ ~.31 ~Cl-\:! -¥-% *717} %0 1~1-lt:l-. 

• You can make an order for the parts of Sunstar machine to connect internet address. 

http://www.sunstarcs.com 

• You can request for parts you want after login if you are a registered member. 

• In parts Management - Order Management - Order Registration entry, 

you can place an order by entering the part number and quantity. 

· If you don't know the parts number, click the parts book menu bar. 

In a download list, you can read parts book by searching model you use. 

• This parts book is classified by the mechanism, therefore you can find part easily. From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



MODEL 

e KM-957 
Post Bed , Wheel Feed With Driven Roller Foot, 1-Needle, Needle Feed Lock Stitch Machine 

~2, T~ ~~~ t:ifl~~ 1g§ g* §@ All*71 

e KM-957-7 
Post Bed, Wheel Feed With Driven Roller Foot, 

1- Needle. Needle Feed Lock Stitch Machine With Automatic Thread Trimmer 

~2, T~ ~~~ t:ifl~~ 1g§ g* §§ Xf~Af~ A!i*71 

e KM-957SR 
Small Saddle, Post Bed. Wheel Feed With Driven Roller Foot, 1-Needle, Needle Feed Lock Stitch Machine ~2, T~ .:::::~ AH~~~~ t:ifl~~ 1g§ g* ~§ XH*71 

e KM- 967 
Post Bed, Wheel Feed With Driven Roller Foot. 2-Needle, Straight Lock Stitch Machine 

~2, T~ ~~~ t:ifl~~ 2g~ g* XH*71 

e KM- 967- 7 
Post Bed. Wheel Feed With Driven Roller Foot, 

2-Needle, Straight Lock Stitch Machine With Automatic Thread Trimmer 

~2, T~ ~~~ t:ifl~~ 2g~ g* Xf~Af~ A!i*71 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



CONTENTS 

A 
B 
C 
D 
E 
F 
G 
H 
I 
J 

Machine Body & Thread Adjusting Mechanism 
~¥ S!.I ~ ~ ~~~ ~'=I ,e!-J.11 •··············································· ............. . 
Upper Shaft & Needle Bar & Thread Take-up Mechanism 
~~. 1:1~ECII, ~*"71 ,e!-J.11 

•·········· ..................................... . 
Feed Mechanism 
:u:101.=. ,e!-J.11 

•· ............................................................................................... . 
Middle Shaft & Lower Shaft Mechanism •· ................................................................ . 
s~~ & %V~ -el-J.11 
Presser Bar Mechanism •······· ................................................................................. . 
~aCII ,e!-J.11 
Post & Hook Mechanism (KM-967) •·· .......................................................................... . 
~~.§. & ~ ,e!-J.11 (KM-967) 

6 

10 

12 

14 

18 

22 

Sadd I e & Hook Meehan i sm ( KM-957) •. • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • 2 6 
AH "B" ~ ~ ,e!-J.11 ( KM-957) 
Thread Trimmer Mechanism 
A~~ ,e!-J.11 

•.................................................................................... 
Needle Bar Rocking Mechanism 
1:1~-eCII 2.¥ ,e!-J.11 

•··· ......................................................................... . 
30 

34 

Synchronizer Mechanism 
S!.I~~ ~.3..s!.qo1x~ -el-J.11 

•·········· ................ ......... .. ...... ........... ... ............... .. ......... 36 

K Need I e Bar Up/Down Butt on Meehan ism • •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 
1:1~"E"CII ~/%~ 1:1-le ,e!-J.11 38 

40 

42 

44 

L 
M 
N 
0 
p 

Program Unit Box & Presser Foot Lifting Solenoid Mechanism •·············· ......................... . 
.!!..s!..::l.ir:!I fr-1-1.§. tat~ ~ A~¥-'¥-~~el ~a!I.I.OIE -e!-J.11 
Accessories Mechanism 
<2!1 Ail A-j 2.1 -el- J.11 

•........................................................................................ 
Gauge Parts •···· ................................................................................................ . 
Jfl O I Al ,e!-J.11 

Sma 11 Sadd I e Meehan ism ( KM-957SR) • •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 
~~ AHH ,e!-J.11 (KM-957SR) 

Roi ler Edge Guide Mechanism (Option) 

~2-1 <?i!J.:I .7~01 E ,e!-J.11 ( ~~A~~) 
•···· .............................................................. . 

Index 
~i;ij~ 

•........................................................................................................... 

46 

50 

52 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A-9 

A-10 
I 

Machine Body & Thread Adjusting Mechanism 

¥¥- .2.1~ & ~~~ ~*I -E:!-Jil 

A-34 J 1 A-35 

~~A~ 
A-18 A-57 0 0 

A-16 A-16 

0 0A-58 

A-50 

A-

A- 17 

A- 11 l A-21 A-32 , , A-29 

A-30 

00 
A-40-1 

A -39 

A-60 
TI Tt T 

A-59 I 8 
A-64 B 11 

A-31 

A-3 

TI Tl li 

A-52 

A-7 

TT TTT 
A-8 

TT 

A-29 

A-17 

TT A-38 

A-37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 
A-1 AS-003197- 01 A.B Arm. Arm Base. Bed-Trimming Arm. Arm\Q~. Bed(*fi)-Al~(ffl) 1 1 Mar.30.10 

01-00IA-9577 A.B Arm. Arm Base. Bed-Trimming Arm. Arm\Q~. Bed(~ff)-Al~(ml 1 1 

A-2 AS- 016937- 00 A1,B1 Arm. Arm Base. Bed-Non Trimming Arm . Arm\Q~. Bed(*fi)-tilAl~(lll) 1 1 Mar.30.1 0 

01 - 00IA-9570 A1.B1 Arm. Arm Base. Bed-Non Trimming Arm. Arm\Q~. Bed(*fi)-tilAl~(lll) 1 1 

A-3 PSC-AC009000 Screw (M10X1 .5) fil\Q~ ~m~!". 4 4 

A-4 06- 032P- 7400 Pin (07X34.4) filttilc:: ~ml!! 2 2 

A- 5 PSC-AC009000 Screw (M10X1.5) filog_}~ ~mi!!E 4 4 

A-6 06-032P-7400 Pin (07X34 .4) filttil!=. ~ti!!! 2 2 

A-7 CAB-BA000502 Bed Supper! Bed og_}~ 1 1 Mar.03. 12 

A-8 SC- 0307-4122 Screw (3/16"n=32) t;.g.01 'cllll lll~LfAl(3/16"n=32) 5 5 

A-9 01-010A-9570 Face Plale ~~ 1 1 

A- 10 DSC-BFOO 1000 Screw ( 11 /64 "n=40) t;-g-01 \a/lll lll~LfAl(11 /64 "n=40) 1 1 

A-11 DSC- BJ005300 Screw ( 11 /64 "n=40) !~OI %2\a/lll lllgLfAl(11 /64"n=40) 1 1 

A- 13 CMB-LAOl 1700 Thread Take-up Lever Cover ~•Pl ;,.Jti1 1 1 

A- 14 DSC-BJOOl 400 Screw (9/64 "n=40) ,;~01 ',lj til ll!~LfAl(9/64 "n=40) 2 2 

A-15 CMB-f-'K002700 Thread Retainer AJl-,i~ ~~OI 2 1 

A-16 DSN-AA000700 Nut (15/64 "n=28) ~ 2J Li!". ( 15/64 "n=28) 2 1 

A- 17 DPK- CB002600 Rubber Cap (025.4) fil :C'?-• f7H(x ) 2 2 

A- 18 DPK- CB001100 Rubber Cap (010.5) :C.!j?.• f7H (Hole) 1 1 

A- 19 CMB- HK005800 Arm Thread Guide Plale fil~~JLHLU 1 1 

A- 20 DSC-BF001000 Screw (11/64"n=40) ,;.g.01 \a/lll lll~LfAl(11 /64"n=40) 1 1 

A- 21 CMB- HK005500 Arm Thread Guide Plale(L) fil~~LH(T) 1 1 

A- 21 - 1 CLB- BG003800 Fell For Upper Thread Supply ~~ ~{}\II.§. ~0I 1 1 

A-21-2 DSC-BJ001600 Screw (3/32"n=56) !'lOI ~2\a/lll lll~LfAl(3/32"n=56) 2 2 

A-22 CLB-JL006500 Fell (8X32) ~~ ~{} ille 1 1 

A- 23 DSC-BC000200 Screw (9/64"n=40) /;~OI %2~-'I lll~LfAl(9/64"n=40) 1 1 

A-25 CMB-LD014301 A Model Mark (KM-967-7) £'i!/Dl.:1. (KM-967-7) 1 Oct.19.10 

A- 26 CMB-LD014401 Al Model Mark (KM-967) £'i!/Dl.:1. (KM-967) 1 Oct.19.10 

A- 27 CMB-LD014501 B Model Mark (KM-957-7) £'i!/Dl.:1. (KM-957-7) 1 Oct.19.1 0 

A- 28 CMB-LD014601 81 Model Mark (KM-957) £'i!! • l.:1. (KM-957) 1 Oct. 19.10 

A- 29 01 - 032A-9570 Rear Cover ~¥~ 2 2 

A-30 DSC- BF008400 Screw (3/16"n=28) 2;~01 ';;/Q Q~LfAl(3/ 16"n=28) 5 5 

A-31 CMB-LB009800 Bearing Cover ttil<>i~ ;,.Jtjj 1 1 

A- 32 SC- A 170-4 122 Screw (9/64 ·n=40) ,;~ol ',!ltil Q ~ LfAl(9/64"n=40) 2 2 

A- 33 CMB- LBO 10500 Presser Bar Liller Plate Cover 'r-ACII *2171 ~,H! ;>M 1 1 

A-34 DSC-BF008400 Screw (3/ 16"n=28) 2;-l-01 \a/Q Q~LfAl(3/ 16"n=28) 1 1 

A- 35 DSC-BF000600 Screw (3/16"n=32) &-1-01 ',!ltil Q~LfAl(3/16"n=32) 1 1 

A-37 CMB-LB010400 Bed Hole Cover ttil!=. -,i~of7H 1 1 

A-38 SC-A 170-4122 Screw (9/64 "n=40) 2;-l-01 ',!jtif Q~LfAl(9/64 "n=40) 2 2 

A- 39 CMB-88009200 Bed Leg tttlc:: c121 1 1 Jan. 11. 11 

A- 40 PSC-AC000600 Screw (M6X 1.0) -&Z/-,i~ -I-Of £ it E (M6X 1.0) 2 2 

A- 40- 1 PWS-CA000500 Washer (06Xl1.5) 2IA1 2 2 

A- 41 40-001 A-9677 A Thread Tension Control Ass"y ~ ~~ ~*l(ffl) 1 

A-42 40-002A-9670 A1 Thread T ens,on Control Ass 'y ~ ~~ ~;l;l(ffl) 1 

A- 43 40-003A-9577 B Thread Tension Control Ass'y ~ ~~ ~*1(111) 1 

A-44 40-004A-9570 81 Thread Tension Control Ass'y ~ ~~ ~j:l(f,ff) 1 

A-45 40-109P-9570 Tension Releasing Shafi ~ ';t'PI ~(Cl 1 1 

A-46 DSC-BJ005300 Screw ( 11 /64 "n=40) tif 'a-CII ~i!llgj ~LHI!! ~LfAIB 1 1 

A-47 DSC-BJ000400 Screw (11 /64"n=40) !'IOI ~2'.llll lll~LfAl(l 1 /64"n=40) 1 1 

A-48 CTA- BJ001900 Stopper lor Thread Take-up Spring 1;,I~~ ~;i:, .A£lli 1 1 

A- 49 SC-0531-4125 Screw (9/64 "n=40) !'lOI %2\a/lll lll~LfAl(9/64"n=40) 1 1 

A-50 40-00BA-9577 A,B Tension Release Solenoid Ass'y(4) ~ ';t?:>I ~all.!.:Ol!=.(ffl) 1 1 

NOTE: A- 52 17- 437C- 7907 A,B Tube for A-50 AIZ/ ~ 0 (,J,) 1 1 
A=KIHl67-7 A-54 08- 0108- 3701 A,B Plug for A- 50 ~ci:l 1490P1(<1.!i.ij) 1 1 
A1"1<11-967 
B=K.11-957-7 A-55 DTC-AH000100 A,B Cable Holder :r!IOIJ;! ~OI 1 1 

B1=10l·957 A-56 SC- 0531 -41 25 A.B Screw (9/64 "n=40) 2i'lOI %2\a/e/ lll~LfAl(9/64''n=40) 1 1 

o-couon Par 1 A-57 SC-0162-4113 A,B Screw (MSX0.8) &2J-,i~~OI £¥E (MSX0.8) 2 2 

0 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A .. ] . J 

Machine Body & Thread Adjusting Mechanism 

¥¥ .2.1 ~ & ~ ~ ~ ~j:I ~ J.fl 

A-34 J 1 A-35 

A-9 

A-10 

T 

A-14 
1 1 

~ 
A-18 C 

A- 11 l A-21 
A-22 A-48 

a.;.A.-21-1 

00 
A-40-1 

A-39 

• • A-21-2 
A-44 

A-59 

A-64 ! II 

A-33 

.A.-57 

O DA-58 

A-45 

~ A-54 

A-52 

A-15 

l -·, 
0 0 

A- 16 A-16 

A -::.,....---'-'-"--

A-32 , 1 

.A.-31 

A-28...,;;:~'-'­

A-63 I'-.:"' <I 

TTT TT 
A-8 

A-7 

A-17 

A-29 

A-30 

TT 

A-29 

A-17 

A-37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts ~ \!:'I 
Q'ty Applied 

A B Period 

A- 58 DWS- CA000100 A .B Washer (06Xt1 .5) 7fO f~OI 21Ai 2 2 

A-59 PTC-AH000500 A.B Cable Holder(3N) "11 Ollie 'JCi (3N) 3 3 

A- 60 SC- 0365-41 18 A,B Screw (9/64 "n=40) :sgo1 'E'l ~I ~ gqAf(9/64"n=40) 7 7 

A- 61 CMB- BJ006600 Machine Number Plate ~~~ 1 1 

A-62 PPN-AD000100 Pin ~~~!'.! 4 4 

A-63 CMB- LD014 700 Model Mark (KM-957SR) .2. ~ of 3 (KM-957SR) 1 May.1 9.10 

A-64 01 - 01 IL- 2350 Cable Holder(SN) rlJOI~ 'iCi (SN) 4 4 

NOTE: 
A•Kll--967-7 
Al• K.11-967 
IFKM--957-7 
Bl• K.11-957 
0 -C-Par, 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



'B ' . 

' . . ~ - .~ !: 1 ·~ 

Upper Shaft & Needle Bar & Thread Take-Up Mechanism 

-hl~ , t:j ~ ~ qi , ~ ~H 7 I -El-Jil 

B-41 6-43 
6-46 

s-45:JO cf: C 
8

_
49 

L o O B-40 B-42 

L. T 
B-44 

,Q O 0 

I I I 

0 

B-48-1 B-4 7 6-38-1 B-3 f I 6-4 

B-~ B-38-3 6_5 , B-2 

6-37 Cc;; ~6 ~349 0 

B-3a8y3
8

-4 B-29] B-35 6-39 
.a,,:,=, B-33 TT 

• • 
B-21 B-21 

B-19 B-20 
B-24 

' 6-32 r () 
, s-23 n 
~ B-221, •B-27 

! I 
! B-25 

• B-28 

I 
1 B-26 

B-6 

B-1 

B-7 

B-15 B-14 
B-10 • I B-9 '---• I _.I 

B-1 1 

B-17 6-18 

0 T 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ;a; 
~ 

Q'ty Applied 
= A B Period 

B- 1 CUS-KC002400 Upper Shaft ~~ 1 1 

B- 2 CUS-DA002400 Link Cam ~.3. f!l (C) 1 1 

B- 3 DSC-BF003 700 Screw (9/32"n=28) &~OI \;/15./ l5./gLfAl(9/32"n=28) 1 1 

B- 4 DSC-CA002100 Screw (9/32"n=28) &~OI 'ilJ EjLfAl(9/32"n=28} 1 1 

B-5 SC- 03t 7-4517 Screw (15/64"n=28) ~2/'i'~~OI \llf!iLfAl(15/64"n=28) 1 1 

B-6 SC-0307-4122 Screw (3/ 16"n=32) &goI \;/l5./ l5./gLfAf(3/ 16"n=32) 2 2 

B- 7 PBR-AA000500 Upper Shall Fronl Bearing ~~ ~ tlllOi'a(NTN 6204LUNR) 1 1 

B-8 PL - 000080- 00 T,mmir<J Bell Puney!UI Po~IS:<ll43.38<+0. I 5 - ,0,25> EIOl\!J II~ i~W) Z/~S<ll43.38<+0.15 • +0.25> I I 

DPL -BA000900 T,mm,no Seti PlJley(U) PomIA:<ll43.38<0 - +0.1> EIOl\!l II~ i~W) </~A:<ll43.38<0 - +0.1> 1 1 

B-9 DSC-CBOO 1800 Screw ( 1 /4 "n=40) ~2/ 'i'~~OI 'ill8Lf Al(1 /4"n=40} 1 1 

B-10 DSC-CB000400 Screw (1/4"n=40) &2/ 'i'~~OI \ll 8LfAl(1 / 4"n=40) 1 1 

B-11 PBT-BA000600 T1m1ng Bell(Upper) EIOI ~ 'l!! E (.1:) 1 1 

B- 12 PBR-AA007400 Upper Shaft Rear Bearing 111~ ~ tlil0i~(6004NR) 1 1 

B-13 DCL -AB004200 Bushing for B-12 ~q ~ tl!IOI~ ':HJ 1 I 

B- 14 DSC-CBOO 1800 Screw l1/4"n=40) &2/ 'i'~~OI \!l8LfAl(1/4"n=40) 1 I 

B- 15 DSC-CB000400 Screw (1/4"n=40) &2/ ,1~goI \!l8LfAl(1/4"n=40) 1 1 

B-16 DBS-DA032200 Upper Shaft Guide Bushing ~~ ~LJI ~~ (C) 1 1 

B-1 7 DPK-CYOOOl 00 Cover for B-1 6 ~q ~LH ~~ Df7H 1 1 

B- 18 DSC-BB002300 Screw (M6 X 1.0) ~q ~JLH ~~ of7HLfAf 1 1 

B- 19 CNB- KA002201 A.Al Needle Bar "ll!tC/1 1 1 Aug.06 .12 

B- 20 CNB- KA003701 B.Bl Needle Bar "ll!tC/1 1 1 Aug.06 .12 

B-21 DPK-CA000200 Rubber Cap(06.6) "ll!tQI DI7H 1 1 

B- 22 CGA-GD008300 A.Al Needle Clamp(S1andard:2.4mm) "lit ~OI (.!E~:2 .4mm) 1 1 

B-23 CNB-BF002700 A.Al Needle Clamp Holder "It ~OI tiC:i 1 1 

B-24 DSC-BAOOl 700 A.Al Screw (9/64 "n=40) ac~ol '82\;/~ ~gLfAl(9/64"n=40) 1 1 

B-25 - A.Al Needle Bar " lit 2 2 

B-26 - B,Bl Needle Bar "It 1 I 

B-27 DSC-CA003200 A,Al Screw ( 1 /8"n=40) &1,;0I \llf!iLfAl(1 /8"n=40) 1 1 

B-28 SC-0549-2125 B,B1 Screw ( 1 /8"n=40) &~01 %2-\;/15./ l5./gLfAl(1/8"n=40) 1 1 

B- 29 CNB-BF002600 Needle Bar Clamp "lt C/1 ::goI 1 1 

B-30 SC-0180-4111 Screw ( 11 / 64 "n=40) &2/ ii~(11 /64 "n=40) 1 1 

B- 31 CNB-BJOOl 400 A,Al Stopper for Needle Bar Frame "fl!tC/1 ~211~ 2~e 1 1 

B- 32 DSC-BF008400 A,Al Screw ( 11 / 64 ·n=40) &-lfOI \;/~ l5.lgLfAf(11 /64 "n=40) 1 1 

B-33 CTH-CJOOl 700 Needle Bar Crank "lire/I .3.'i!l.3. 1 1 Nov.26.09 

B- 34 PBR- BA005100 Needle Bea11ng for B- 33 efJttll .:l.'i!l.:l. l-JOI~ t!IIOl'a(HK1010) 1 1 

B-35 DWS-AAO 16000 Washer (0 8.2Xt1 .0) efl!tQI .3.'i!J.3. 2fAj 1 1 

B- 36 CTH- CB001400 Stud for Needle Bar Crank "ll!tC/1.3.'i!l.3. q 1 1 

B-37 PSR-AC000600 E-Ring(08) ~,.~71 ~N ~~ rn(08) 1 1 

B- 38-1 CTH-HJ002100 Thread Take-up Lever ~•1171 1 1 

B-38-2 CTH- HK000600 Eyelet for B-38-1 ~•1171 OfOl'.l,!(37045) 1 1 

B- 38- 3 PBR-AA007900 Bearing(Small) for B- 38- 1 ~•1171 tl!IOl~(,J,) (NTN624) 1 1 

B- 38-4 PBR-AAOO 1 700 Bearing(Big} for B-38- 1 7101 ,'~q t!IIOi'a(NTN608Z) 1 1 

B- 39 PSR- AG000200 Grip Ring For B- 38- 1 .:J.~ \lla'a!ISTW-08) 1 t 

B-40 DPN-BC005600 Hinge Prn For B-38-1 ~jff7I ~Xie! (C) 1 1 

B-41 SC-0352-4 51 5 Screw (3/16"n=28) &~01 'ilJ 8LfAl(J/16"n=28) 1 1 

B-42 OBS- OA031800 Bushing for B-40 ~•1171 ~XI!!!~~ 1 1 

B-43 SC-0352-4515 Screw (3/16"n=28) ggo1 \!lf!iLfAl(3/16"n=28) 2 2 

B-44 CTH-CB001300 Take up Lever Crank ~;1117I.3.'i!l.3. 1 1 

B- 45 PBR-BA004600 Needle Cage for B- 44 '-JOl!i '1IOP:I(7X10X8) 2 2 

B- 46 DPK-CYOOl 700 Needle Cage Cover ~•1171 .3.',!1.3. YOl!i ,!IOIXI Df7H 2 2 

B-47 DWS-AA000600 Washer(04 .5X10.8) "'£!!1 ~2fAj 2 2 

NOTE: B-48 DSC-FBOO 1500 Stud for B-44 ~;!ij7I .3.',!1.3. 8L.fAf 1 1 

A-XW-967-7 B-49 DWS-CZOOO 100 Stopping Washer for B-48 ~;lij7I .3.',!1.3. \:!LfAf 2fAj 1 1 

Al•Kll-967 
8:Kll-957-7 
Bl•KN-957 
0-<:ouon Par 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Feed Mechanism 

.ill O I C -E!-7=11 

C-34 C-37 

C-330 0 00 
C-40 C 32 

T 11D =--- -
C-4 1 C-35 C-36 n ~1~2 
C-39 . C-24 • • I I 

f C-38 0 Q 0 
C-25,, C- 15 C-16 

C-26 • II 
C-17 

C-44 

00 

•• 
I ~ 

YT 
C-20 

I I 

L. - ~_l 

:) c-3 

C-12 

TT 
00 

C-1 1 ~,. 
L. __ :_j C-4 

C-10 
C-49 C-50 

ferg 
OOo 

~ c_•. C-51 C-51-1 

~ ~\ 

C-29._:: ! 
1 ~ C-30 

C-31 1 

C-1 4 
n n 
-C-13 

~ c-s II 2c-a 
C-6 u ~ C-9 

C-7 

• C-53 

(0 
C-52 

C-46 

I I 

==i C-47 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts f! ~ 
Q'ty Applied 

A B Period 

C-1 06- 001 A-9570 Feed Length Control Button tg:;:: ~~ l:fi~ 1 1 

C- 2 DSP-AA009900 Spnno for C-1 tg:.j:: 3!_~ l:fi~ .A.II~ 1 1 

C-3 PSR-AC000600 E-R,ng(08) E~ (08) 1 1 

C-4 CFA-BB002800 Presser Plale for C-7 ~~ ~~ E! TA~ 1 1 

C-5 DSC-CA004500 Screw(3/ 16" n=28) t!~ ~;g ~ ~aqA~ 1 1 

C-6 SN-0119-4000 Nut(3/ 16"n=28) :;.'2/Li ~(3/ 16"n=28) 1 1 

C- 7 DPN-BC005700 Pin(08X35) ~~ ~~ E! 1 1 

C-8 PSR-AC000500 E-Rinc(06l E~ (06) 1 I 

C-9 DSP-AA010000 Sprinc for C-7 l!j{!j.::;_~!!J An ~ 1 1 

C-10 AFA-PS001200 Feed Eccentric Control Asm . l':1{!1 .::;,~ !!! ~;lj(.::;.J I I 

C-11 DWS-AA000600 Washer (04 .Sxt0.8) ;::,.!e,Ilj ~21)~ 2 2 

C-1 2 DSC- BF001000 Screw (1 t/64"n=40) &*OI \el~ ~gL.fAI (11 /64"n=40) 2 2 

C-13 DPN-AAOl 7300 Pin(05X30.6) l':1{!1 .::;.~!!J ~ .i~ '2l~!!! 1 1 

C-14 PSR-AC000300 E-R,nc(04) ~~!!! E~ (04) 2 2 

C- 15 CLF- DC003400 Feed Cam nI0Ic: ill 1 1 

C-t6 CLF- BF000500 Feed Cam Body nIol!:. Y -l!f ti (C) I I 

C-17 PSC-CB004 700 Screw (M6x I .0) &•OI ~i!/ '-IAl (M6X1.0) 2 2 

C-18 06-0 1 BA-9570 Feed Cam Movinc Body Ass'y lilOI !:. ~ ~% l!l--<1I(.::;.) I 1 

C-19 CLF-BK000700 Movinc Body Guide nlOI!:. ill~% ~-<i ~41!,f 1 1 

C-20 SC-0307-41 22 Screw(3/16"n=32) &•01 \el~ ~gL.fAI (3/16"n=32) 2 2 

C- 2 1 DPK- CY000800 Screw Presser ~% ~"' ~41 e 'r~* 2 2 

C- 22 DSC- CAOO 1600 Screw (11 /64"n=40) &~OI ~i!/'-IAI (t 1/64"n=40) 1 1 

C- 23 PWS- CC000100 Washer (024 Xt0.3) lilOI!:. ill l!,-.if 21AH WW23) 1 1 

C- 24 06- 024A-9570 Collar for C-16 nlOI!:. ill ~;If '1121 1 1 

C-25 CLF-8K000800 Feed Cam Body Presser nI0Ic: ill ~tfl 'f-A* 1 1 

C- 26 DSC- CAOO 1 700 Screw ( 15/64 "n=28) &•01 ~§L.f AI (1 5/64 "n=28) I I 

C-27 CLF-CC002500 Feed Cam Connecting Rod lilOI!:. ill '2l~~c: (C) I 1 Feb.27.09 

C-28 PBR-AA009800 Bearing for C- 27 lilOI!:. ill '2l~~!:. tlll ()j',J (6806Z) I I 

C-29 PBR- BA000300 Needle Cage for C-27 '-IOlt1IIOIAI (8X 11X10) 1 t 

C- 30 06-030A-9570 Stud for C-27 nI0Ic: ill '2l~~c: il; 1 1 

C- 31 SC-0317-4517 Screw ( 15/64"n=28) l1l'4'i'~~OI 'allaL.fAI (15/64"n=28) 1 t 

C- 32 CLF-KCOOl 400 Feed Rock Shaft 9\!l~Cl! (C) 1 1 

C- 33 DSR-AA000200 Slop Rine for C- 32 C~(STW 15) 1 1 

C-34 DWS- AAO 15800 Washer (015.5Xt1 .5) 9~~Q! ml~ 21Ai 2 2 

C-35 06-1 35A-9570 Bushing (F) for C-32 9\!l~Q! ~~~ 1 I 

C-36 PBR-BA004400 Needle Cage for C-35 '-IOl t 71IOIAl( 15X 19X 17) I I 

C-37 PBR-BAOOO 100 Cover for C-36 L..JOl!if ,t1 0J;i;J alJH 2 2 

C-38 06-138A-9570 Crank (F) for C- 32 9\!l'l,!Cll 3',!!3(Wi) I I 

C-39 DSC-AA001000 Screw(3/16"n=28) &~oJ \el~ ~gL.fAI (3/16"n=28) 1 1 

C-40 GP-028242-00 Feed Rock Shaft Joint Clamp 9~'iJCH ~~~c .::i:!~SX~{C) 1 1 

C-41 DSC- BF001000 Screw ( 11 /64"n=40) &~OI \el~ ~gL.fAI (1 1 /64"n=40) 1 1 

C-42 06-142A-9570 Bushinc (M) for C-32 9~'1,!Q! g~~ (C) 1 1 

C-43 PBR- BA000100 Needle Cage 'or C-42 '-IOIW 'IJIOIXJ(15X19X 17) 1 1 

C-44 06-037R-9570 Cover for C-43 '-!Olt 'IJJOJXJ • pH 2 2 

C-45 CLF- CB003000 Crank (R) for C-32 9\!l'l,IQ! 3',!13(!1') (C) 1 1 

C-46 DSC- BAOO 1600 Screw(3/ t 6 "n=32) ~lltQ! ,;<211 gj ~41 !!! ~ L.fAIB 2 2 

C-47 DPN-A0010700 Stud for C-45 n10J!:. ill~?!! :','!:. ~ 1 1 

C-48 SC-0317-4517 Screw(15/64"n=28) ~'4'i'~%OI '1Hf '-IAI (15/64"n=28) 1 1 

C-49 06-149A-9570 Bushing (R) for C- 32 9~~r.H ~~~ 1 1 

C-50 PBR- 8A000100 Needle Cage for C- 49 L..JOJt 'IJJOJ;i;l(15X19X1 7) 1 1 

C- 51 06-037R-9570 Cover for C-50 L..JOJ!if 'ljJOJ XJ • f]H 2 2 

C- 51 -1 DWS-AAO 15800 Washer (015.5X!1 .5) 9\!l~Q! ~~~ 21Ai 1 1 
NOTE: C- 52 DCL -AA009800 Collar for C- 32 9\!I ~ QI •121 (CJ 1 1 
A•Kll-967-7 
Al•Kll-967 C-53 SC-0317-4517 Screw( 15/64 "n=28) &'2/'i'~~OJ 'allaL.fAI ( 15/64"n=28) I 1 

B•Kll-957-7 
81-Kll-957 
0 -CO.IIOO Part 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



0-21 
II 

o.2a._ 1 
D-22 0-25 

0-46 1 I 
0--450 0 

Middle Shaft & Lower Shaft Mechanism 

-g-{!~ & o~~ ~J.il 

D-24 
I I I 

0 
0 -49 

0-'18 

@ 

(0mm-<1.2mm) 

I 

0-14 

0 
0-2 

0-31 
0-32 D I O I 0-31 

0-32 

0--48 

@ 
0-47 

0. 0 
0-51 0-5·1 0-4CJ 0-50 

o I ! 0-59 
D-54 1 I 

(0mm-5mm) 

I I 
0-16 

I 

0-1'1 0-1 5 

OT 
D-61 ' 0-5 0-61 I 0-5 0-11 1 ' D-10 

0-17 0-18 

0--4 

0-39 
I I 

D--41 
, ·- ·- ·- ·- ·-·- ·- · - ·- ·- ·7 
. i 

I 

D-60-1 

6 6 
0-44 

II 0
i
53 !!! l0-58 

0-52 D-52 I I 

! ! l 0-58 ' f ' ' 0-60-3 L._l 0-59 
0-57 D-60-2 

I I . . 
L-- ·- ·- ·- ·-·- ·- ·- ·- ·- ·~ 

0-61 0-60 

0-62 T 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 

D- 1 CMS-KCOOO 100 Middle Shafi iH!q (Cl 1 1 

D- 2 PSR-AA001700 Stop Ring for D-1 :H!il'j C~ '.!JiHHSTW17) 1 1 

D-3 PBR-AA009700 Middle Shafi Front Bearing t!ll 01 ~ (6203) 2 2 

D-4 DPL -BA000900 Timme Belt Pulley (Middle) Ass·y EIOI~ '1!/E '!2.l "<j,"(*J!) 2 2 

D- 5 DSC-CBOO 1 800 Screw (1/4"n=40) ~Fl 'i'',!J~OI '.!J8LfAH1/4"n=40) 2 2 

D-6 DSC-CB000400 Screw (1/4"n=40) &'2/ 'i'',!J'&'OI ',!jjgLfAf{1/4"n=40) 2 2 

D- 7 PBT-BA000600 Timing Belt (Lower) EIOI ~ '1!/§. 1 1 

D- 8 PBR-AA007400 Middle Shaft Rear Bearing ~q ~ t!IOi~(NTN6004ZZNR) 1 1 

D- 9 DCL -AB004200 Bushing for D- 8 ~q ~ t!llOi~ ~~ 1 1 

D-10 DSC-CBOO 1 800 Screw (1/4"n=40) &'2/ 'i'',!J~OI '.!Ji!i'-IAl{1/4"n=40) 1 1 

D- 11 DSC-CB000400 Screw (1/4"n=40) l;\'2/ 'i'',!J~OI '.!J8LfAl(1/4"n=40) 1 1 

D- 12 CMS-BN000100 A,Al Slitch Length Control Ring '8-'r' .IIAI~ A 4.2 1 

D- 13 CMS- BN000201 B,Bt Stitch Length Control Ring '8-'r' .llAl;,J B 5.0 I Mar.07.12 

D-1 4 DSC-CB000300 Screw (1 / 4"n=40) &~01 ',!j1;it...fAl(1/ 4"n=40) I I 

D-15 DPL-AA001700 Pulley ~2.I 1 1 

D- 16 SC- 0150-4 122 Screw ( 15/64 "n=28) &~OI Ek~ ~-@LfAl{15/64"n=28) 2 2 

D- 17 DPK- CY000100 Pulley Cover ~il'i e!L!I ~~ of7H 1 I 

D- 18 DSC- BB002300 Screw (M6X1 .0) ~q e!L!I ~~ of7H LfAI 1 t 

D- 19 07- 101A-9570 Lower Shaft "A" 81!:l A 1 1 

D- 20 DCL - AB003900 Bearing (F) Bushing for D-19 8li!:l A~ t!llOi~ *~ 2 2 

D- 21 SC-0317-4517 Screw ( 15/64 "n=28) &'2/ 'i'',!J~OI '.!JaLfAl(1 5/64"n=28) 2 2 

D- 22 PBR- AA009500 Front Bearing for D- 19 8li!:l A~ t!IOi~(NTN6002ZZ) 1 I 

D-23 DCL - AA009900 Lower Shaft Collar 8lq ,121 2 1 

D- 24 SC- 0317-4517 Screw (15/64"n=28) -&2/ 'i'',!J'&'OI '.!Ji/LfAl(15/6<"n=28) 4 2 

D- 25 DGR- ADOO l 400 Lower Shafi Gear 81~ 7I0i(37184) 2 1 

D- 26 DSC- CBOO 1600 Screw (M6x0. 75) 7l0i 2~ LfAl(B-5MM 607061 - 5) 4 2 

D- 28 SC- 0317-45 17 Screw (15/64"n=28) ~'2/ 'i'',!J~OI '.!JeLfAl(15/64"n=28) 2 2 

D- 29 PBR-AA009500 Front Bearing for D-19 81.:; A~ tll Di ~(NTN6002ZZ) I t 

D- 30 ALS- PSOO 1100 Lower Shaft Claw Clutch Ass'y 81.:: ?}i;J ~~:t:l (ffl) 2 2 

D- 31 DSC-CBD01800 Screw ( 1 /4 "n=40) ~'2/ 'i'',!J~OI ',!J i/'-IAl{1 /4"n=40) 2 2 

D- 32 DSC- CB000400 Screw ( 1 /4 "n=40) ~<-I 'i'',!J~OI '.!J8LfAl(1/4"n=40) 2 2 

D- 33 CLS- BJOO 1400 Clutch Connecting Disc i1~:t:l '1J~l!! 1 I 

D-34 CLS-KC003500 Lower Shaft "B" 8fq B (C) 1 1 

D- 35 DCL- AB004000 Bearing (F) Bushing for D-34 811:\ B ~ t!IOi~ ~~ (C) I 1 

D- 36 SC- 0317-4517 Screw (15/64"n=28) -&2/ 'i'',!J'&'OI ',!jJ;}LfAl(l 5/64"n=28) 2 2 

D- 37 PBR-AA007000 Front Bearing for D- 34 8fq B t!ll0i~(NTN6202ZZNR) I f 

D- 38 DCL - AB004 100 Beannc (R) Bushing for D-34 811:\ B ~ t!IOi~ ~~ (C) 1 I 

D-39 SC- 0317-4517 Screw (15/64"n=28) &'2/ 'i'',!J~OI ',!J 8LfAl{15/64"n=28) 2 2 

D- 41 DPL - BAOO 1000 Timing Belt Pulley (Lower) Ass'y EIOI ~ 'i!! E ~ 2.l"T"(*H) 1 I 

D- 42 DSC- CBOO 1800 Screw (1/4"n=40) &'2/ 'i'',!J~OI ',!j i!i'-IAl(1 /4"n=40) 1 I 

D- 43 DSC- CB000400 Screw (1/4"n=40) &'2/ 'i'',!J,.-OI '.!J8LfAl(1/4"n=40) 1 1 

D-44 07- 028A-967B A,Al Gear Driving Base 7l0i 'i'~ t!llOI-" I 

D-45 PWS-CA000500 A,Al Washer (06 Xt1 .5) !!.3. ~LfAI 2fAj 6 

D- 46 SC- 0108-4113 A.Al Screw (M6x 1.0) -&'2/ 'i'',!J'&'OI ~E(M6X 1.0) 2 

D- 47 CHB- KF000400 A.Al Gear Driving Shaft 7l0i 'i'~ il'j 1 

D- 48 PBR- AAOO 1 700 A.Al Bearrng for D- 4 7 7l0i 'i'~ i!:l t!ll0i~(NTN608Z) 2 

D- 49 PSR-AH000300 A.Al Stop Rine for D- 48 c~ '.!Ja~(RTW22) 2 

D- 50 DWS-AAO 16400 A.Al Washer (06Xt0.15) £~~ ~ ~~~ 2fAi B 2 

D-51 DBS- DA033601 A.Al Front Bushing for D- 51 7f0i 'i'~ I:\~~~ 2 Jan.12.11 

D- 52 PBR- BA005400 A.Al Clutch Beanng for D-51 sl~~ i!:l ~~~ E~"I 2 

D- 53 DSC- FF003300 A.Al Screw (M4X0.7) 'r§CII A !a.Ill e! LfAI 1 

D-54 DSN-AAOOl 100 A.Al Nut for D-53 7I0i T ~ ~ ~!HI e!LfAI Li§. 1 

NOTE: D-57 CHB-CC000100 A,A1 Connection Rod for D-55 7I0i 'i'~.:; ~5:~ '1J~~c:: 1 
A• KM-967-7 
Al •KM-967 D-58 DSC- FDD02100 A.Al Pivol Screw (M4 x0.7) ~~~ '1!~'ie c:: \:!Lf,'-1 2 

ll=Kll-957-7 D- 59 CLB-JLOl 2700 A.Al Felt £~~.:; 'a~~c:: illE 2 

Bl•Kll-957 D- 60 SSKM- 0000001 Synchronizer Ass'y ~3.sl'-IOl1'H3c:) I 1 

• -cc-,,, Part D- 60- 1 AS- 003788-01 Magnetic Holder of::tLil l!,J •c1 2 2 Jan.13. 12 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Middle Shaft & Lower Shaft Mechanism 

-g-{!~ & o~~ ~l-11 

I 

D-14 

(0mnr 5mm) 

• 
D-14 D-1 5 

D-6• I 0 -5 D-6• I D-5 D-11 1 I D-10 

0 
D-2 

D-31 
D-32 ' I O I 0 -31 

I I 
D-16 

OT 
D-17 D-18 

D-21 D-24 0-32 0-39 D-43 D-42 
'-D 1..1 I I I I I I 

D-26 D-26 

0 -2%.22 D-~5 

D-4611 
D-450 0 

D-44 

0 
D-49 

D--48 

@ 
D-48 

0 
D--<17 

D-51 0 .5·1 

mm 
D-52 0-52 

oo 
O-4'! D-50 

0

i
53 !!! l D-58 o ! ! D-59 

D-54 1 I 

I I 

! I l D-58 
L. -1 D-59 
D-57 

I I 

0-41 r ·-·--- ·-· - ·-·-· - ·-·-·7 
I 

D-60-1 

6 & 

' ' ' ' D-60-3 0 -60-2 

I 

L--·-·-·-·-·-·-·-·-·-· ~ 
D-61 D-60 

0-62 T 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts f½ ~ 
Q'ty Applied 

A B Period 

D-60-1 CLB- BG005800 Magnetic Holder Of::J.L1I§l .Cj 2 2 

D-60-2 11-022W- 2500 Washer For D-60-1 Of::J.L1I §l .Cj ~2fAj (4) (4) 

D-60-3 11- 021S- 2500 Screw For D- 60-1 Of::J.L1I§l .Cj ~L.fAf (4) (4) 

D-61 PTC-AH000500 Cable Holder(3N) 'lj!OI i}~Ol(3N) 1 1 

D-62 SC- 0365-4 I 18 Screw (9/64 "n=40) 'lj!Ol ~~OI :il~LfAfl9/64"n=•O) I I 

NOTE: 
A<Kll-967-7 
Al<llll-967 
B=l<ll-957-7 
B1<11.11-957 
0-C- Porl 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Presser Bar Mechanism 

~ ~ cH ~ 7-11 

E-7 

E-2 m E- 1 

E-'IO 

E- 11 • D 
I 

E-5 
• 
• 

E-6 

J E-20 

E-1 9 ... 0 0 
E-22 

9 E-1 2 OE-21 

E-8 

~ 
E-56 - E-) 

E-57 E- 13 E-26 

f E-30 

J E-31 

f E-30 

J E-31 • ~ E- 14 
E-16 • 

T E-15 

' T E-18 

E-17 E-23-
E-76 

E-24 E-25 

II" II 
E-24 E-25 

lr lJ 

00 
0 
E-27 
E-26 

00 
0 
E-27 

CE-28 O L -C E-29-1 

C @ C -E-28 E-37-1 
C -J E-31 ; E-31 

V V 
E-30 E-30 1 0 E-42 7 E-77 

U " - E-4 1 IE-78 Il U jE-79 
E-40 0 0 E-43 ! E-80 

E-44 ! 
(!) 0 E-45 ! 

L.------------7 
T JICl 1' . 

E-47 E-48 E-49 E-46 
L_7 

E-55 I ~ --- -~0~ ------, E-50 

,: EJ; ~ ! 0 E-Q ~~~:~:\E-* ~-~q-s r E-51 

- ·-·- ·- · ! E-50-1 E- 81 E-50-3 0 E·-siG 
! E-58-4 . E-B1 E-50-2 

E-?4 ! c E-58-3~ ----·-·-·-·-·-·-·-·-·-·-·-·-·-·_J 
I 'E-58-21 • I ' E-59 E-61 E-58-4 c 

E-71 , ----·- ·7 

I I . . L. ______ _j 

" ' I · E-70 
E-68 E-69 

~ E-67 ; ~ !9 ,-----·--·- ·- ·- ·-
E-62L .: -6~~~-- l l.6! 

. E-58-1 I E-GO 
I . 
- · - · - -- -- --1 
E-58 

J_Gl O O: E-62-1 ! 
E-66 ·-·-·-1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts = ~ 
Q'ty Applied 

0 
Period A B 

E-1 DBS-DA032400 Presser Bar Upper Bushing 'r-Ac:H ~!HJ 1 I 

E-2 SC-0352-4515 Screw (3/16"n=2B) &~o/ ~gL/Al(3/16"n=2B) 1 I 

E-3 CPB-KBOOl 100 Presser Bar 'r-Ac:H (C) 1 I 

E-5 CPB-B8001100 Presser Bar Brackel 'r-Ac:H -='.2.f~ (C) 1 I 

E-6 SC-0317- 4517 Screw (15/64"n=2B) &Zl 'i'~l£0/ ~gqAl(15/64"n=2B) 2 2 

E-7 DSC-HAOOOBOO Screw ( 1 /2'"n=2B) ~~ 3'a ~ LfAI( 1 /2"'n=2B) 1 I 

E-B CPB-BJ001900 Pressure Adjusl plale spring ~~~~ ~ ::'.::~ia 1 1 Jan.12.1 1 

E-9 DSC-HB003600 Pivol Screw (M6X 1 .0) ~~2~ ~ ~.!!.~ J;:(XI q A~ 1 1 

E-10 DBS-DA032500 Presser Bar Lower Bushing 'r-Ac:H ~l'J:'~ 1 1 

E-11 SC- 0352-4515 Screw (3/16"n=2B) &~o/ ~i!iL/Al(3/ 16"n=2B) 1 1 

E-12 DSC-FF003301 Screw (M4 X0.7) 'f.§QI ~!a.ill e! L/A/ 1 1 

E-13 CPB-ACOOO 100 Body for Rolle• Assy £~ei (ffi) il~~-<f (C) 1 1 

E- 14 DSP-AA013700 Spring lor E-16 '-JO/~ 7/S -='.2./~ i!~~.!'.'a 1 1 

E-15 SC- 01 B0- 41 11 Screw ( 11 /64 "n=40) &Zl !!~(11/64 00n=40) 1 I 

E-16 CPB- BBOO 1800 A.A l Needle Guard Brackel '-JOI~ 7/S -='.2./~ 1 1 

E- 17 05- 017A-9670 A.Al Needle Guard (Standard: 2.4mm) '-JO/it 7/S(.H.~: 2.4mm) 1 1 

E-1B SC-0365- 411 B Screw (9/64 "n=40) &~ol ',!je/ ~gLfAl(9/64"n=40) 1 1 

E-19 CPB- BFOO 1 700 Roller Shafi Hinge Body £~ei~ ~:-/ ~.ti (C) 1 I 

E- 20 SC-01 B3- 4122 Screw ( 15/64 ·n=28) &J!:'OI \al~ ~€,L/Al(15/64"n=2B) 1 1 

E- 21 PBR-GC000200 Bearing for E- 23 £~ei~ ~:,;/ t!fOl'a (GE BDO) 1 I 

E-22 DSR-AA000300 Slop Ring for E-23 £~cl~~:,;/ t!l<>i'a ~8C'a(IRTW16) 1 I 

E- 23 CPB-KZ000500 Roller Shafi £~ei~ 1 I 

E-24 05-024A-9570 Upper Bushing lor E-23 £~ei~ ~?C~ 2 2 

E- 25 PBR- BA005400 Clulch Bearing for E- 24 £'lei~ ~?C~ ~ei"I 2 2 

E-26 DWS-AAO 16300 Washer (09.7Xt 1 .0) £i}ci~ ~~~ 2/A1A 4 4 

E- 27 DWS-AAOl 6400 Washer (09.7xt0. 1) £'&ei~ ~~~ 2/A1B 2 2 

E-2B PSR-AC000600 E-R1ng (0B) ~H;.-'\s7I ~41 ~~ E',,)(08) 4 4 

E-29-1 CHB-CCOOO 100 Connecting Rod lor E-24 7/0l 'i'~~ ~~~ ~~~s 2 1 

E-30 DSC-FD002100 P1vol Screw (M4X0.7) ~~~ ~~~£ £!L~A~ 4 4 

E-31 CLB- JLOl 2700 Felt £'lei~ ~~~s ii ~ 2 2 

E-37-1 CPB-CC000300 Connecling Rod lor E-32 £'lei~~~~~~ ~s 0 I 

E-40 05- 03BA- 9570 Holder For E- 23 (036) £'lei~ 'i'Ci(036) 1 1 

CPB-BFOO 1 BOO Holder For E- 23 (026) £~ei~ 'i'Ci(026) 1 1 

E- 41 DPN- AA019700 Fixed Pin for E-23 £~ei~ il~e! 1 1 

E-42 CPB-BNOOO 100 Snap Ring for E- 23 £~ei~ ~'.!j~(INA-BRB) 1 1 

E-43 PSR-AJ000200 Snap Ring for E- 40 £~cl~ 'i'Ci ~';!j~(INA-WRB) 1 I 

E-44 PBR-AA010500 Bearing for E- 40 £~cl~ -fCi t!fot~ 2 2 

E-45 DSR- AA000300 Slop Ring for E- 44 £'lei~ ~,q ti/lot~ ~a c~ 1 I 

E-46 CPB-BB001900 Roller Fool Assy Brackel (036) £~ei _!,;_9-<g (fl!) -='.2.f~ (036) I I 

E-46 CPB- BB002100 Roller Fool Assy Brackel (026) £~ei .!r.'F,<g (fl!) -='.2./~ (026) 1 1 

E-47 DSC- BFOl 7500 Screw (M4 xo. 7) ~2~~ °®qA~ 1 I 

E-4B CPB- BB002000 Guide lor E- 46 £'&ei .'r.'l'-og (till -='.2.f~ ~41 1 1 

E-49 DSC- BFOl 7500 Screw (M4 xo. 7) ~2~~ ~qA~ 1 1 

E- 50 - Roller Presser Fool Ass"y £~ei .!r_-';'-og (tll) 1Sel 1seI 

E-50-1 CGA- GC01 B500 Op11on Roller (026) £-liei .'r.-';'-og (026) 37149 1 1 

E-50-t CGA-GC01B600 Op11on Roller (036) £~cl _!,;_9- og (036) 1 I 

E-50-2 CPB-BJ002100 Guide Plale lor E-50- 3 £'&ei 1j;~~ e/411:! 37150 1 1 

E-50-3 DBR-AD000100 Roller Driving Ball £~ei 1i;~i!, 37152 23 23 

E-50-4 CPB-BJ002000 Posil1oning plale lor E- 50-3 £'lei 1i;~i!, il~!:/ 37151 1 I 

E- 50- 5 DSC-BB005700 Screw (M2.5X0.45) £'&cl 1j;~j! i!~L/A/ 37153 3 3 

E-50-6 DSC-CA005700 Screw (M2.5X0.25) £~ei 1j;~i!f i!~L/A/ 37154 3 3 

E-50-7 DWS-AA021100 Washer (03XIO. 1) £'lei _!,;_'F,<g 2/Aj 2 2 
NOTE: 
A•Kll-967- 7 

E-51 DSC-BCOO 1600 Screw (M2.5X0.45) £~ei _!,;_-';'-<g(;!;) i!~L/A/ 1 I 

A I =1(11-967 E- 52 CPB- DF000900 Presser Bar Liller Crank 'r§c:H ~2./7/ .3.',!l.3. 1 I 

S,.Kll-957-7 E- 53 DBS- DA034400 Bushing lor E- 52 'r-Ac:H tf2./7/ ~ ~~ 1 I 

Bl•KM-957 E-54 CPB- CMOOOBOO Presser Bar Liller 'r-Ac:H tf2./7/ 1 1 
0-CO..OO Par I 

E- 55 DSC-CB000700 Screw (3/16"n=28) &~01 ~ J!iL/A/(3/ 16"n=2B) 1 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Presser Bar Mechanism 

.,=-~ cH -el-l-11 

E-7 

E-2 D E- I 

E-I0 

E-11 • m 

I 

E-5 
• 

E-6 

f E-20 

E-19..1 0 0 
E-22 

9 E-12 0 E-21 

E-8 

I E-56 - E-J 

E-57 E- I3 E-26 

ti E-30 

.J E-31 

ti E-30 

J E-31 • 
E-17 
E-76 

~ E-14 

f E-'I5 

T E-18 

E-23-

E-24 E-25 

If II 
E-24 E-25 

Ir ll 

00 
0 
E-27 
E-26 

00 
0 
E-27 

: 0 E-42 7 E-77 

I ' i -E-41 IE-78 j j E-79 
, E O O E-43 . E-80 
! E-40 ft ! 
I ~ I 
j E--44 j 

CE-280 L --c E-29-I 

C @ -E-28 '- E-37 -1 
C E-3 I .J E-3I 

\i V 
E-30 E-30 

i U E-45 • 
i L------·---·-·7 
' T ICl T 
!E-46 E-47 E-48 E-49 
L.7 

E-55 j .--=-----~0~-- - ---, E-50 

11,

1 

E~ ~ i O E-2i ~;~~~\ E-. E-SO-S r E-51 

_. _. _. _. ! E-50-1 E- 81 E-50-3 0 E-50-6 
! E-58-4 . E- a, E-50-2 

E-54 I C E ~ ------------------------------ -_J 
1 'E-58-2 ~ ·

5
[ 3 ! V E-59 E-61 E-58-4 c 

E-71 r·-- - ·- ·7 
I 

I 
L, _ _____ _J 

I 
y E~ O 

E-68 E-69 

~ E-67 

. E-5B-1 I 

: ..; !9 
E-60 

I . - · _ ____ __ __ I 

e-s, L =-•~~~--- : l,t 
JJ O oi E-62-1 i 

E-66 ·- --·-1 
E-58 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 

E- 56 DBS- DA032600 Guide Bushing for E-5 'rAQ! ~21~ ~41 ~~ I I 

E-57 SC- 0317-4517 Screw ( 15/64 "n=28) liF./'i'~~OI ~i/LfAf{15/64"n=28) 1 1 

E-58 - Presser Bar Liller Moving plale Ass"y 'r§Q! ~2171 ~~lcf(.z.) 1Sel 1Set 

E-58- t CPM- CA002500 Presser Bar Ulter Moving plate 'r§Q! ~2171 ~~!cf t t 

E- 58-2 DPN-AAOl 9300 Pin (05X 18.5) 'r§Q! ~2171 ~~!cf I:! t t 

E-58-3 CPB- CL000600 Roller for E- 58-2 ~~l!! I:! £.21 t t 

E-58-4 PSR- AC000300 E- Ring (04) ~~l!! E~ (04) 3 3 

E-59 DSC- FAOl 8600 Pivot Screw (M6X 1.0) 'rAQ! *2171 ~~!cf \:!LfAf 1 1 

E- 60 DSP- AC006300 Spring for E- 58- 1) 'rAQ! *2171 ~~!:! ::::~~ 1 1 

E-61 CPM- CR001301 Knee Lifter Connecting Bar ·'Hr*iel ~'1* 1 1 Aug.16.1 t 

E- 62 AS- 000172- 00 Knee Lifter Crank Ass·y -'¥-ft*iel .:J.'l!l.:J.(.z.l !Set tSet 

E-62-1 CPM- CBOOl 800 Knee Lifter Crank -'¥-ft~i,j .:l.',Jl.:l. 1 1 

E-62-2 CPM-KCOO l 500 Knee Lifter Crank Stud '¥-ft~\;! .:l.',Jl.:l. ~ 1 1 

E-63 SC- 0307- 4122 Screw (3/16""n=32) S'-.l-01 \;I~ ~gLfAf(3/16"n=32) 2 2 

E-65 DSC- CA005BOO Screw (M6X 1.0) '¥-fl*\;! .:l.',Jl.:l. :::,_i;,_Ilj LfAI 2 2 

E-66 DSN- AA003200 Nut for E-65 rr'8 .Z.~ Li~ 2 2 

E-67 CPM- BGOOOl 00 Knee Lifter Crank Spring Hook ~R~~ 3~3 ~E.'a ~OI 1 1 

E-68 DSP- AB004600 Knee Lifter Crank Spring '¥-ft~\;! .:l.',Jl.:l. :'.::~\;) t t 

E-69 CPM-BJ001400 Spring Hook plate :'.::~\s ?;IOI El t 1 

E-70 SC- 0183-4 t 22 Screw (15/64'"n=28) S'l§-OI 'al~ ~gLfAf(15/64"n=2B) I t 

E-71 APM- PS002000 Knee Lifter Bar Ass ·y -'¥-f?~El*(.z.) t t 

E-76 GP- 015583-01 Needle Guard (2.0mm) L.j§ 71£ (2.0mm-~~~) 1 t Mar.09.10 

E-77 APB- PS000500 Option Roller Presser Foot Ass"y (026) £.21 !r.~'1,/(.z.) (026) 1 1 

E-78 APB-PS000300 Roller Presser Foot Ass·y (026)(KCr) £~21 !r.~'1,/(.z.J (026H.:J.S£sl 1 t 

E-79 APB- PS000400 Option Roller Presser Foot Ass·y (036)(KCr) £•21 !r.~'1,/(.z.J (036H.:J.S£s) 1 t 

E-BO APB- PS000600 Option Roller Presser Foot Ass'y (0 36) £~21 !r.~'1,/(.z.) (036) 1 t 

E-81 CPB-GC000100 Roller (0 26)(KCr) £~21 !r.~'1,/(0 26)(.:J.e.'r.sl 1 1 

E-81 CPB-GC000200 Option Roller (0 36)(KC1) £~21 !r.~"M(036H.:J.a£s) 1 1 

NOTE: 
A=l<ll-967-7 
A1<1(Jj-967 
B=l<ll-957-7 
B1<KM-957 

O=Cooaon Par I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



F-73, 

F-72 ~ 

F-70 

F-69 

Post & Hook Mechanism (KM-967) 

!r. A E & ~ ~7-11 (KM-967) 

f.3·1 F-31 
r·- ·7 r ·- ·7 

F-71 I 
L. ~ T ' r ·_J 

F-35 F-35 

r ·~ ·- ·7 . I . 
I I 
i 'F-a' i 

F~1~ l_t?~~..:.8?~ 

r·_J 
J . 

F-36I &• j . . 
L __ _ .J 

F-39 ® F39 
TT \all# F-4 -

F-43 
T 

F-32 

F-41 F-40\i._ 87 . T 
7 

F-42O 0 .J .,_ T lF-5 ~ 
F-~~ F-28 F-38 0 o F-5-1 F-38 

0 F-51 0 C) 
F-44 F-45 • 

1 
F-45 

.,--, 
\..,• 
F-54 . 

T T 
F-71 

F-32 

• F-27 

,e F-26 

F-70 

F-69 

F-43 
y 

, F-73 

~F-72 

OF-42 

OF-44 

F-12 J.C .. •f-'19 
F-18 F-19 F-20 

F-50 

F-17 ,,,, 
0 0 00 F-48 : 

F-1 6 
F-57 
0 .. 

F-58 

F-79 

F-46 
:II 

F-47 

0 
F-59 

0 .. 
F-60 

T T 
F-64 

aF-19 
F-22 

F-55 
D 

Q F-53 

Q F-56 

F-63 

F-74 

TT 
F-78 

. 
F-19 

F-1 ,80.82 F-24 

TT I T F-2 
IT I T 

F-81 

F-62' 

fil F-46 

F-61 
I 

GF-47 

F-48 

F-65 F-65 

r r T 
F-66 

r,, 
F-66 

F-75 F-76 ... 
"" 

.. 
,, TT 
F-78 F-78 

F-30 

F-17 l Tl l Y 
- ' C 0 

F-16 

. . ~ 

T T 
F-67 F-68 

F-77 

TT 
F-78 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 

F- 1 CHB-BA002200 A.Al Post .!!~£ (2.4mm) t 

F-2 DSC-BJ000200 A.Al Screw (11/64"n=40} /;-S,01 '.)~ ~gLfAf{ 11 /64 .. n=40) 8 

F- 3 CGA- GB019t00 A,Al Wheel Feed ii 6'-1 1 

F-4 CHB-BJ000700 A.Al Wheel Feed Pos,t,oning Plate ii 6'-1 2{,J!;I 1 

F- 5 DSC- BFOO 1000 A.Al Screw ( I t /64 ·n=40} '&~OI './~ ~~LfAf{11 / 64"n=40} 2 

F- 5-t DWS-AA000600 A,A1 Spring Washer For F-5 ~.'a.ilj ~21Ai 2 

F-6 en - GA0001 oo A Needle Plate(2.4mml -Trimming "lt Ef(.l!.~:2 .4mml- AI~ 1 

F-7 09-006A-9670 At Needle Plate(2.4mml-Non Trimming " ltEf(.l!.~:2.4mml- e l AI~ 1 

F-8 en - GA000300 A Auxiliary Needle Plate (Standard : 2.4mm} S:2 efs!;l(.1!.~:2.4mm} 1 

F-11 SC-0302-4 114 A.Al Screw ( 11 /64 "n=40} ~AIDJ2I S:~£(11/64"n=40} 2 

F- 12 CHB-BA002601 A Saddle (l}- Trimming ~ ~~(:li} - AI~ 1 Mar.07 .1 2 

F- 13 GP-011999-01 At Saddle (Ll-Non Trimming ~ ~~(£} -elAI~ t Mar.07 .12 

F- 14 CHB-BA002701 A Saddle (R}- Trimm,ng ~ ~~(:t,} -AI~ 1 Mar.07 .12 

F-15 GP-012001 - 01 At Saddle (Al-Non Trimming ~ ~~(:t:i} -el Al~ I Mar.07 .12 

F- 16 02- 020W-2350 A,A1 Washer (06X t .5) .!l3 ~LfAI 2IA1 16 

F-17 SC-0108-4 t 13 A.Al Screw (M6X I .0) ~:z:/ 'i'~~OI i!f £ (M6X 1.0) 8 

F-18 DBS-DA023600 A.Al Bushing IU} lor F-49 fi'-1 'i'-%~ ~!HJ t 

F-t9 SC-0317-451 7 A.Al Screw ( 15/64 "n=28} ~:z:/ 'i'~-l!}OI \!li!'/LfAl(15/64"n=28} 4 

F-20 DBS-DBO t O 100 A.Al Bushing (U} for F-29 ~ ~ ~~~ t 

F-22 DBS-DBO 1 0000 A.Al Bushing IL} tor F-49 6'-1 'i'-%-q 81~~ I 

F- 24 DBS-0B01 0200 A.Al Bushing (L} \or F-29 ~ ~ 81~~ (Cl 1 

F-26 CHB-CH000200 A.Al AdIusting P,n for F- 20 ~ ~ ~~~ 2{,J!!! 2 

F-27 DSC- CB000700 A.At Screw (M5X0.8) ~:z:/ 'i'~i!!-OI \!18LfAf(M5X0.8} 2 

F-28 CLS-KF001200 A.Al Hook Shaft (Eccen111c Cam) ~ !l: (E!~W (~.tHJ ) (C} 2 

F- 30 CLB-JL009700 A.At Felt ~ q f;II e 2 

F-3 t CHK-HAOOt 800 A Hook-Trimming 71• 1 HPF-490A(5} TA/CP 2 

F-32 09-070A-9570 Al Hook-Non Trimming 71• 1 HPF-490A(5} 2 

F-35 CHK-HBOOl 100 A,At Bobbin S:~(.1!.~) (C) 2 

F-36 DSC- BB008700 A.Al Screw (M5X0.8) ~ AIOJ2I J!1E (M5X0.8} 2 

F- 38 CHB- HN000700 A.Al Opener for F- 34 S:~ rllOIA .2_ULi 2 

F- 39 DSC-BFOOO 100 A.At Screw ( 1 /8"n=44) '&~OI \;/~ ~gLfAf{1/8"n=44) 4 

F-40 CHB- BF001000 A.At Opener Holder .2..!!Li &Ci(AI~) (C) 2 

F-4 t CLB-JLO t 2600 A,At Opener Holder Felt .2..!!Li ~OI ii£ 2 

F-42 CHB-BF000700 A.At Opener Stopper .2..!!Li ~:1:I ~!a.llj (Cl 2 

F-43 DSC-BFOO 1000 A.At Screw (11 /64"n=40) /;~OI './~ ~~LfAl(11/64"r=40} 2 

F-44 OWS-AA022400 A.At Washer (0 26.2Xt0.8) ~~~ 2IA1 2 

F-45 PBR-AC000400 A,At Hook Shaft Bearing ~ ~ "il0l'el(Kl15} 2 

F-46 07- 007S-306H A.Al Needle Cage for F-29 '-IOI• 7II Ol'.!'.l (8X11X 10) 4 

F-47 DGA-AD002900 A,Al Hook Shaft Gear ~ !l: 7I0j 37183 2 

F-48 DSC- CB001600 A.Al Screw (M6X0.75l 7I0j 2{,J LfAl(B-5MM 607061-5) 4 

F-49 CHB-KF000300 A,Al Wheel Feed Driving Shafi fi'-1 'i'-%-!l: (Cl 1 Mar .19.10 

F- 50 CLB-JL009800 A,Al Felt for F-49 fjL.J ','~!:\ t,E 1 

F-51 DGR-ACOO 1300 A,Al Wheel Feed D11ving Gear ii 6'-1 'i'~ 7I0j t 

F-52 DSC-CBOO t 600 A,Al Screw (M6X0.75) 7I0j 2~ LfAl(B- SMM 607061-5) 2 

F-53 DWS-AAO 18900 A.At Washer for F-4 7 ~ q 7IOJ2IAi 5 

F-54 PBR-AC000500 A.Al Bearing for F-49 fi'-1 'i'~!l: "il0l~(Kl20) t 

F- 55 PBR-BA004 1 00 A.Al Needle Cage for F-49 '-IOI ii rllOIXl(14X t 8X10) I 

F- 56 DWS-AA019t00 A.Al Washer for F-59 6'-1 'i'~ 710J(B) 2fA1 5 

F-57 DGR-ADOO 1800 A.Al Wheel Feed Driving Gear(A} s'-I 'i'~ 7(0j(A) 37549 I 

F- 58 OSC-CBOO 1600 A.At Screw (M6X0. 75) 7(0j 2{,J LfAI (B- SMM 607061-5) 2 

F-59 DGR-ADOO 1600 A,Al Wheel Feed Driving Gear(B) 5'-1 'i'-% 7 Ol(B) 1 Mar.19. 10 

F- 60 DSC- CB001600 A.At Screw (M6X0.75) 7(0j 2~ LlAI (B-5MM 607061 - 5) 2 
NOTE: 

F- 6t OCL- AAOIOOOO A,At Collar for F-24 ~ ~ 81~~ ,121 I 
A•Kll-967-7 
At• IOHl67 F- 62 SC-0317-451 7 A.Al Screw ( 15/64 "n=28} &:z:/ 'i'\!J~OI \!18LfAf( t5/64"n=28) 2 

f!,,1(11-957-7 F- 63 CHB- LB000300 A.Al Saddle Cover(A) ~ ~~ :l1tfl(A} 2 
Bt•KM-957 F-64 SC- 0517-4119 A.A l Screw (1/8"n=44) &~OI ~ Al ~~LfAl (1/8"n=44} 4 
O<Couon Par I 

F-65 CHB-LA003400 A.Al Saddle Cover 1B) ~ ~~ :71tfl lB) 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1 

J 

F -~ 
. . l 

) 
Post & Hook Mechanism (KM-967) 

~AE &~ ~J.11 (KM-967) 

F-73, 

F-72 ~ 

F-70 

F-69 

F-7 1 
T T 

F-32 

F-43 
T 

F-31 
r-- ·- ·7 
I I 

r _ _j 

· ' F-35 
I 

F-7.83 

I r ·~ ·-·7 . . r . 
L.::7, F-36 ! ~ I 

. · I F-8 I 
! ~ ! Tf i /Ja:a£~ i 
L __ _ :J F-11 i...:_~-~~_:..8?j 

9 
F-39 ~ 9 

TT \IIIU' F-4. ~-~ 
F-41 F-40\... 87 \.. 

F-42O 0 ...I ~ T lF-5 1hl 
F-~: F-28 F-38 0 0 F-5-1 F-38 

0 F-51 0 
F-44 F-45 

.,-., 
~--' 

~ F-54 . 
F-12 j .c • F-·19 

F-1 8 F-19 

• F-1 9 
F-79 F-50 F-22 

-F-49 

F-55 
F-17 F-46 a 

f 
F-·1,80.82 

T T i T F-2 
i T 1 T 

. 
F-19 

T T 
F-71 

F-32 

F-28 

• F-27 

C F-26 

F-20 

F-30 

F-70 

F-69 

F-43 
y 

tF-73 

8F-72 

OF-42 
O F-44 

'''' 
u F-81 61 F-46 

F-47 
0 000 F-48 : @ O F-53 

F-'16 
F-57 F-59 
() 0 Q F-56 .. 

F-58 .. 
F-60 

F-79 

T T 
F-64 

F-63 

F-74 

TT 
F-78 

F-65 

TT T 
F-66 

F-75 
,. 

... 

TT 
F-78 

• 

F-62 : F-61 

F-48 

F-65 

' ' ' F-66 

F-76 

TT 
F-78 

- . C 0 
F-16 

T T 
F-67 F-68 

F-77 

TT 
F-78 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ¾ ~ 
O'ty Applied 

A B Period 

F-66 DSC-BGOOO 100 A.A1 Screw (9/64 "n=40) 2;~01 "l'e!'a ~-@LfAl(9/64""n=40) 6 

F-67 CHB- LB000400 Al Saddle Cover (C) ~ ~~ ,,t>J(C) 2 

F-68 SC- 0517-4119 A.A l Screw (1/8"n=40) ,?;~OI ~Al ~-@LfAl{l / 8"n=44) 2 

F- 69 CHB- LAOO 1300 A Hook Cover-Trimming ~ •MUil)- Al'f,;! 2 

F-70 CHB- LAOOl 400 Al Hook Cover-Non Trimming ll\;l1tJWll)-tJI Al'f,;! 2 

F- 71 DSC- BGOOO I 00 A.Al Screw (9/64 "n=40) 2;~01 "l'e!'a ~gLfAl(9/64"n=40) 4 

F-72 CHB- BGOOO I 00 A.Al Hook Cover $lopper !I\ ;,-jtJi ~!a.Ilj 2 

F-73 SC- 0549-2125 A.Al Screw (1/B""n=44) 2;~01 %e\J~ ~gLfAf{1 /8"n=44) 2 

F- 74 CHB- LA000900 A.Al Gear Cover ""A "(Left Upper) 7 jOj;,-jtJf'A"(tiJ:.) I 

F-75 CHB- LAOOtOOO A.Al Gear Cover "B"(Left Lower) 7 loJ;,-jt>J""B"(1icT) I 

F- 76 CHS- LADO t 200 A,A1 Gear Cover ""F"(Aight. Lower) 7IoJ;,-jt>J"F"(:ST) 1 

F-77 CHB- LAOOt 100 A.Al Gear Cover "E""(Right, Upper) 7loJ;>M""E""(t;J:) I 

F-78 SC- 0365-4118 A.Al Screw (9/64 "n=40) &%01 l,ljtJI ~gqAf(9/64"n=40) 8 

F-79 DPK- CB000700 A.At Rubber Cap (0 10.5) t>il~ 718 of]H 2 

F-80 CHB-BA002400 Option Post (1.6/1 .Smm) !!.~5. (t .6/1.Bmm ~{!) I 

F-81 DPK- CB000800 Option Rubber Cap "lli-CII ~!HI :>'M 1 

F-82 CHB-BA002500 Al(Op110n) Post (Non TRIMMING) !!.~5. (tJI Al'f,;! Al'&') I 

F-83 GP- 027388- 00 Al(Oplion) Needle Plate (2mm)- Non Trimming tJl';ltE! (2mm)- Al~ / tJIAl'f,;! 1 

F-84 GP- 026757-00 A(Option) Needle Plate (2.4mm)- Trimming "l'.tE! (2.4mm)- AfW Al'f,;! I 

F-85 GP- 026758-00 A(Option) Needle Plate (2mm)- Trimming tJl~E! (2mm)- Af~ / Al~ 1 

F-86 GP- 026771-00 A(Oplion) Wheel Feed (3mm) iJaL-1 (3mm)- Al'f,;! 1 

F-87 GP-026773-00 A(Option) Wheel Feed Pos,lionino Plale(3mm) iJ§L-1 .:i:!~E! (3mm) 1 

NOTE: 
A•Kll-967-7 
Al<l(Jj-967 
-7-7 
B1-l(Jj-957 

• -cca.on Par I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Saddle & Hook Mechanism (KM-957) 

AH ~ ~ ~ -E:!-l-11 (KM-957) 

1 
G-99 

-rr­
G-97 

V 

G-32 

G-7 

G-9 • :!f' 
G-8 

G-96 

r·-, 
·«,I I . . I 

G-64 I . G-86 

I 
r- ·.- · I 
i ' . I 

G-99 
G-61 G-65 l.- -- --~ 

' 1 G- 10 G-60 
. --·- -·- -·- -, 

G-98 I G-'10-7 
G-33 I ~· ·"G-10-8 
1 1 G-10-6,.,, m,. 1 

.
1 

~G-10-4 ~ 

!QG_-_'.?:3o~-70 ~ ~ -
67 

tv 
I . : .. : i G-69 V V 9 
' G102 G~S G~ 
I_G-1 0-1 ·-·- __ · _ __: . ...: Q G-57 

G-31 

G-1 G-6 G-10-5 G-74 -T T .. ? 

3-i Q Gi:iG-11 G:'°s2 
P.J n 

G-4 
• G-13 G-59 

G-19 ;;}18 

G-51 

G-53 
G-~17 • • G~54 

c.~::.~:.::.:-!llll-•~ .. _J 

G-2 

1111 
000 0 

G-3 

G-201- :~t 
G_-2.sG-20 • G-23 

~ G-75 

G-79: G-78 

~~== 
G-41-2 -1 rG-4 1-2 G-34 CG-240 : G-27 

G-41-1 - G= • 

G-38 G-37 G-37 

, o t,)n 
~ 433-36 lc;.3s] 

= G-26 

G-38 

0 

G-77 : @G-76 

,. 
G-43 

G-42 ' t G-42 
l V 

G-28 

G-36 

G-80 

T T 
G-81 

G-82 
G-84 

T Tf 
T T 

G-83 G-85 

T T 
G-88 

T 
G-72 

~G-89 
G-56 r G-90 I 

:e 
G-55 

G-47 

t . 

G-50 

l Yl Y 
'J O 'J O 

G-49 

G-91 G-92 G-93 
l T 

G-30 l T 
G-30 

., ., 
G-95 

, , 
G-95 

., , 
G-95 

,, 
G-95 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts 1k ~ 
O'ty Applied 

A B Period 
G-1 09-011 A-9570 B.Bl Body for Wheel Feed Driving e'-l -r% a;~ 1 

G-2 SC-0108-4113 B.B1 Screw (M6x 1 .Ol &2/-'i'~HfOI ~§_ (M6X1.0l 8 

G-3 PWS-CA000500 B,B1 Washer (06X t1 .5l _ll,3_ 'e!LfAf 2/Aj ·2 

G-4 09- 014A-9570 B.Bl Wheel Feed Holder 6'-l &Ci 1 

G-5 OWS-CA000100 B,B1 Washer (05.3Xt 1 l 7faf~Of 2fAj 2 

G-6 PSC-ACO 1 1 1 00 B,Bl Screw for G-4 fll.-j &Ci :;J,~ 'rifE 2 

G-7 DSC-FHOO 1400 B,B l Pivot Screw (M6X 1.0l 5'-1 &Ci El LfAf 1 

G-8 CHB-CH000300 B,B1 Adjusting Pin for G- 4 a'-I &1:1 2~E1 1 

G-9 SC-0105-451 7 B,Bl Screw (M4 xo. 7) &2/ -'i'~~of ~i!/LfAf (M4X0.7l 1 

G-1 0 AHB-PS000400 B,B1 Wheel Feed Ass'y 5'-l (2l 1set 

G-10--1 CGA-GBO 19200 B,B1 Wheel Feed 5'-l 37217 1 

G-10--2 OGR-ACOO 1600 B,BI Wheel Feed Movrng Gear 5'-l ~% 7l<>i 37219 I 

G-10--3 DBR-A0000100 B.Bl Ball for G-10-1 s!.~ci ~%~ 37152 23 

G-10--4 CHB-BB000400 B,Bl Guide for G-10-3 6'-l ~%~ e.l'-11 37221 1 

G-10-5 SC-0I05-4517 B,Bl Screw ( 1 /8"n=40) &2/-'i'~~of ~8LfAf(1/8"n=40l 2 

G-10-6 CPB-BJ002000 B,Bl Posilioninc Plale for G- 10-3 s!.~t!i ~%ii, :;J,~!!f 37151 1 

G-10-7 OSC-BB005700 B,BI Screw (M2.5X0.45) s!.~cj ~%ii, :i!~LfAf 37153 3 

G-10-8 DSC-CA005700 B,BI Screw (M2.5x0.25l s!,~cj ~%'rif :il~LfAf 37154 3 

G-11 09-027A-9570 B,B1 Feed Gear nfofs 7f<>i 37220 1 

G-12 DBS- DA039001 B.B1 Feed Gear Bushing nI0Is 7f<>i ~~ (Cl 1 Sep.14 .10 

G-13 SC- 0105-4517 B.Bl Screw (M4 X0.7) &2/ T~~Of ~gq Af (M4X0,7) 1 

G- 14 DCL-AA012600 B,B1 Collar for G- 11 IifOIS 7101 ,f2f (C) 1 

G-15 SC- 0105-4 51 7 B.B1 Screw (M4 xo. 7) &2/ T~~OI ~gLfAf (M4X0,7) 2 

G-16 CHB- KC001000 B,B1 Feed Gear Shafi IifOf c: 7f01 ~ (C) 1 

G- 17 CHB-CVOOO 100 B,Bl Feed Gear Shaft Claw Clutch nI0Is 7101 ~ ~is ~ci*I (C) 2 Jan. 12.1 1 

G-18 SC-0164-451 7 B,BI Screw (M5XO.B) &2/ -'i'~J.'OI ~gLfAf (M5X0.8) 4 

G-19 09-035A-9570 B,BI Claw Clutch Slud f}i;J ~ci"i 'l!~~ (C) 1 

G-20 DBS-DA039100 B,BI Bushing (Ul for G-16 nfof c: 7101 ~ ~~~ 2 

G-21 SC-0317-4517 8,81 Screw ( 15/64 ·n=28) ~2/ ,'~~of ~ i!/ '-fAf(15/64"n=2B) 1 

G- 23 SC- 0317- 4517 8,81 Screw ( 15/64 "n=28) &2/ ,'-~~Of ~ 8LfAf(15/64"n=28) 1 

G-24 OGR-ACOO 1800 B,B1 Wheel Feed Ortving Gear (Al 5'-l ,'-% 7f<>i (Al 37235 1 

G-25 DSC- C8001600 8,B1 Screw (M6xO. 75) 7f01 :il~ LfAf (8- 5MM 607061-5l 2 

G-26 OGR-ACOO 1900 B.BI Wheel Feed Driving Gear (Bl e'-l ,'-% 7101 (Bl 37234 1 

G-27 DSC-CB001600 B,BI Screw (M6x0. 75) 7101 :il~ LfAf (B- 5MM 607061-5) 2 

G- 28 CHB- LB000500 8,81 Cover (Fl for G-1 5'-l ,'-% a ;ll ,;e, (AA) 1 

G-29 CHB-LB000600 8,81 Cover (F) for G-1 5'-l ,'-% a;ll •itil W<l 1 

G- 30 SC- 0517- 41 19 B,B1 Screw ( I /B"n=44) ~gof ~ Al ~~LfAf(1/8"n=l4) 4 

G-31 CGA-GA019501 B Needle Plale - Trimming ~ft!!f - Af~ 1 Jan.30.1 o 

G-32 GP- 049072- 01 B1 Needle Plate - Non Trimming tifl;t!!f - ~fAf~ 1 Jan.30.10 

09- 047A- 9570 B1 Needle Plate - Non Trimming ~f'it~ - ~fAf~ 1 Jan.30.10 

G- 33 SC- 0302-4 114 B,B1 Screw (11/64"n=40) ~AfDj2f ~~E(11/64"n=40) 2 

G-34 07-031A-9570 B.Bl Gear Ortvrng Shafi 7f<>i ,'-% ~ 1 

G-35 PBR-AAOO I 700 B,Bl Bearing for G-34 7f<>i ,'-% ~ t!II01'a (NTN608Z) 2 

G-36 PSR- AH000300 B,B1 Stop Rine for G-35 c~ ~a'a (RTW22) 2 

G-37 DBS-DA033601 B,Bl Front Bushrng for G-34 7101 ,'-% ~ ~:Hl (Cl 2 Jan. 12.11 

G-38 PBR-BA005400 B,B1 Clutch Bearing for G- 37 s!.~ci ~ ~,rn ~cjxf 2 

G-41-1 CHB-CCOOOl 00 B,B1 Connectrng Rod for G- 37 7101 ,'-% ~ ~~~ 'l!~~c: 2 

G-41-2 PBR-GC000300 B.Bl Bearing for G- 41-1 ~~~ 'l!~~c: t!ll01~(GE6E) 4 

G-42 DSC-F0002 100 B,Bl P1vo1 Screw (M4X0.7l ~~~ ~~~c: 8qA~ 4 

G-43 CLB-JLOl 2700 B,B1 Felt s!_~t!j ~ 'l!~~C: fl!E 4 

G-47 CHB-BA004001 B Saddle (R)-Trimmrng ~ ,Y~ ('5) - Af~ 1 Mar.07. 12 

G-48 GP-045577- 01 Bl Saddle (R)-Non Trimming ~ 'Y~ (:el - ~f Af~ 1 Mar.07. 12 
NOTE: 09-054A-9570 Bl Saddle (R)-Non Trimming ~ ,Y~ (:el - ~, Af~ 1 
A<lCM-967- 7 
Al•Kll-967 G-49 PWS-CA000500 B.Bl Washer (06Xt 1.5) _ll,3. ~LfAf 2fAj 16 

W W·957-7 G-50 SC- 0 108-411 3 B.Bl Screw (M6x 1.0l &2/,'-~~0f i!,§_ (M6Y 1.0) 4 
Bl•Kll-957 G-51 DBS-DBO 10100 B,B1 Bushing (U) for G-58 ~ ~ ~~~ 1 
O<Caiaon Part 

G-52 SC- 0317-4517 B.B1 Screw ( 15/64"n=28l &2/,'-~~0f ~gLfAf (15/64"n=28) 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Saddle & Hook Mechanism (KM-957) 

AH~ ~ ~ -Ef J:U (KM-957) 

r--, 

iO! . I 
G-64 I . 

G-99 G-99 

!·-·_-· I 
l I ' . I 

t 1 t 1 G- 10 G-61 
G-65 [. ___ _ _ _.: 

G-60 

G-98 
G-33 
t T 

G-32 G-31 

G-I 

G-7 

G-9 , ~ 
G-8 

G-96 

G- 10-7 
' ' ' · · ·G-10-8 

G-10-60 4,,.. • 

·, '<!'YG-10-4 ~ 

i O G:-:~?:-3 0 p-70 0: ~ -67 ~ 
I .. · .. : I G-69 y V 9 
. G~ ~ 
I _G- 10-I · - ·-. G-_10-~....: Q G-57 

G-6 G-10-5 G-74 TT .. :-

ci-~ Q Gi:1G-
11 

G-52 

G-4 

!'.J n 

• G-13 G-59 

G-19 G- 18 

G-51 

G-53 
G~-7 • ,7 G~54 

_ _,,,,--- -;a,;., . , _j 

G-87 

TT 
G-88 

T 
G-72 

G-56 
eG-89 

r G-90 

:e 
G-55 

G-47 

G-50 

G-2 

1111· j G-201- :~~21 

Gll G-75 t . . 
Till 
') 0 0 0 

G-49 

0000 
G-3 

G-4 1-2 -r rG-4 1-2 G-34 

G-4 1-1 - - G~1-. 

G-38 G-37 G-37 

-, 0 0) 9 r-
G-43 

~ 433-36 lc3-35 

G-42 t ' G-42 

' ' 

G-28 

1 T 

G-25G-20 • G-23 .. 
OG-240 : G-27 = G-26 

G-38 

0 
G-36 

G-80 

T T 
G-81 

G-30 11 
G-30 

G-79: ., G-78 

G-77 : @G-76 

G-82 

T 1' T 
G-83 

G-9I 

'' G-95 

G-84 

T T G-85 
G-92 

'' G-95 

G-48 

G-93 

'' G-95 

G-94 

'' G-95 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 

G- 53 DBS- DBO 10200 B.B l Bushing (L) for G- 58 ~ ~ 31~~ 1 

G-54 SC- 0317-451 7 B.B· Screw { 1 5/64 '"n=28) ~<'2/'r~'&'OI 'ilH/LfAf (15/64"n=28) 1 

G-55 CHB- CH000200 B,B i Adjusling Pin For G- 51 ~ ~ ~~~ ~~~ 1 

G-56 SC- 0164-451 7 B.B l Screw {M5X0.8) ~2/'r~'&'OI 11J8LfAI (M5X0.8) 1 

G- 57 CH8- KH000300 B,81 Hook Shall {Eccenlrlc Cam) ~ ~(B~m <~inn 1 

G-59 CL8-JL009700 B.81 Fell ~~fl.§. I 

G- 60 CHK-HA001800 8 Hook-Trimming 71• 1 HPF-490A(5) TR/CP I 

G- 61 09- 0?0A-9570 81 Hook-Non Trimming 71• 1 HPF- 490A{5) TR/CP 1 

G-64 CHK-HB001 100 B,81 Bobbin !2~(1£~) 1 

G- 65 DSC- BBOOS 700 B,81 Screw (M5X0.8) ':;J AI 0{2.I i,,;.§.(M5X0.8) 1 

G- 67 09-140A- 8677 B,B1 Opener for G-63 !2~ :HI Ol.::::C 2.!!L1 1 

G-68 DSC- 8F000100 B,81 Screw (1/S"n-44) B''&'OI 'al~ ~gLfAf(1 / 8"n-44) 2 

G- 69 CH8- BF001000 B,81 Opener Holder 2.!!L1 .C1(AI~) 1 

G-70 CLB- JLO 12600 8 ,81 Opener Holder Fell 2.!!L1 ~OJ ij.§. 1 

G-71 CH8- BF000700 B,B1 Opener Slapper 2.!!L1 -¥j:1.J .::::C.!E.llj 1 

G- 72 DSC- 8F001000 8.81 Screw ( 11 /64 "n=40) g~ol 'al~ ~,"'LfAl(11 / 64"n=40) 1 

G- 73 DWS-AA022400 B,81 Washer (0 26.2X10.8) ~~~ 2IA\ 1 

G-74 PBR-AC000400 B,B1 Hook Shall Bearing ~ ~ t!llO! i3 {Kl 15) 1 

G- 75 PBR- 8A000300 B,81 Needle Cage lor G-58 t..JOI~ :HIOIXl{8X 11 X 10) 2 

G-76 DGR-AD001500 B.B1 Hook Shal l Gear !I;~ 7JO{ 37183 1 

G-77 DSC- CBOO 1600 B,B1 Screw (M6X0.75) 710{ 12~'-IAI (B-5MM 607061-5) 2 

G-78 DCL -AAO 1 0000 B.B1 Collar lor G- 53 ~ ~ 31~~ ,12.1 1 

G- 79 SC- 0317- 4517 8,B1 Screw (M6X 1 .0) ~2/'r~~OJ ~gLfAl(M6X 1.0) 2 

G- 80 CHB-LB000300 B,B1 Saddle Cover(A) ~ ~~ ;,-Jt!i(A) 1 

G- 81 SC- 0517-4 119 8 ,81 Screw (1 / S"n-44) B"'&'OI ~ Al ~gLfAf(15/64"n=28) 2 

G-82 CH8-LA003400 B Saddle Cover(B) ~ ~~ ;,-Jt!i(B) 1 

G-83 DSC-8GOOO 100 B Screw (9/64"n=40) g~oJ "I~ 'a ~,"'LfAl(9/64"n-40) 3 

G-84 CH8-LA000800 B1 Saddle Cover(D) !I;~~ •itil(D) 1 

G-85 SC- 0517-4119 B1 Screw (1 /8"n=44) B'le-OI ~ Al :sigLfAl(1/8"n=44) 2 

G-86 CHB-LA001300 B Hook Cover-Trimming ~ ;litfl(~) - Af~ 1 

G-87 CHB-LA001400 B1 Hook Cover-Non Tnmming ~ ;,-jtlj(IIJ) - "IAI~ 1 

G-88 DSC-BG000100 B,B1 Screw (9/64 ·n=40) B''&'OI " l~'a ~gLfAl(9/64"n=40) 2 

G-89 CHB- BGOOO 100 8,B1 Hook Cover Slapper ~;ljtfj .::::C.!E.llj 1 

G- 90 SC-0549-2125 B.B1 Screw (1 /8"n=44) B'lfOI ~e'a/~ ~gLfAl(1/8"n=44) 1 

G- 91 CHB- LA002600 B,B1 Gear Cover "C"(Lell, Upper) 71 O{ i1'i til"C"(ti:J:) 1 

G- 92 CH8-LAOO 1900 B,B1 Gear Cover "D"{Lefl. Lower) 710{ :litli"D"(ti:T) 1 

G-93 CH8- LAOO 1200 B,B1 Gear Cover "F"(Aighl. Lower) 710{ ;,-Jt!i"F"(:c;T) 1 

G-94 CH8- LAOO 1 I 00 B,B1 Gear Cover "E"(Aight. Upper) 710{ •1"i''E"(:/5J:) I 

G- 95 SC-0365-4 118 B,B1 Screw (9/64 "n=40) g;.-0I 'e!l"I ~gLfAl(9/64"n-40) 8 

G-96 DPK-CB000700 8 .81 Rubber Cap(0 10.5) t!ll .S 718 Cf7H 2 

G-97 CGA-B8000500 B,B1 Guid of Needle Plale -1 .6 ~~ 7f01'= - 1.6 I Jan.30.10 

G-98 GP-048872- 00 B.B1 Guid ol Needle Plate -2.0 ~~ 710I.S -2.0 I Jan.30.10 

G-99 DSC-BF002800 B.B1 Screw j}~LfAI 2 

NOTE: 
A<l(ll-967-7 
Al<Kll-967 
11<1<11-957- 7 
Bl• l(Jj-957 
O<C<aoon Part 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



_ H-6 
H-7 , 1l 

l 
H-4 

H-11 
T 

Thread Trimmer Mechanism 

A~~ -E!-7-ll 

H-6 

~ H-3 H-7 ;i ~ H-3 
0 ... 

Hl 
0 ... 

0 ... 0 ... 
H-1 H-2 H-1 H-2 

H-9 
TT 

11 
H-8 

JI 
H-5 H-5 

H-39 H-43 

TT H-42 1 
0 

* H- 11 
T 

H-9 
TT 

H-8 

H-46 
0 

H-40 

H-56 

~ H-10 ~H-10 • 
H-13 

H-15 

1 
H-18 

H-12 
H-'I2 

• • H-1 4 

1 H-16 

H-13 

H- '15 

, , H- '14 

• H-16 

H-59 
TT 

H-58 

H-26 f .. H-25 

.. H-17 -

TH-20 

0 H-19 

H-24 

H-23 T 
0 

~o 
H-27 

H-31 
H-28 e.e--r.i~ 

' H-29 8 H-
3

0 
0 

~ I I 
H-27 H-~9 H-32 ' I H-33 

t H-35 

o H-36 

t:;0 H-27 

o H-37 

• •• 
H-57 

=-H-66 
H-70 

~ T 
H-71 H-72 

H-67 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts :a ~ 
Q'ty Applied 

'i5" 
A B Period 

H-1 en -NB001 700 A,B Fixed Mes :i!~Oj):'.,: 37728 2 1 

H- 2 DSC-BJOO 1400 A,B Screw (9/64 'n=40) !'tOI %2'al~ ~~LfAf(9/64'"n=40) 4 2 

H-3 OWS-AAOl 5900 A,B Washer (0 3.7X10.5) :i!~Djl :'.,: !JLfAf 2fAi 4 2 

H-4 cn-BF001601 A, B Holder for Fixed Mes :i!~Dil -" .Ci 2 1 Jan.1 8 .1 1 

H-5 DSC-BC001400 A, B Screw (11 /64"n=40) S~OI {;J Ai CQgLfAH11/64"n=40) 4 2 

H-6 CTT -BF001 500 A,B Thread Catcher ~~~OI 2 1 

H-7 DSC- BF001300 A,B Screw (3/32'n=56) SgOI \;;'Q CQgLfAf(3/32"n=56) 2 1 

H-8 en -LA000200 A,B Fixed Mes Cover :i!~Djl:'.,: ;1-JSi (C) 2 1 

H-9 DSC-BG000100 A,B Screw (9/64 "n=40) S~OI "l'i'!~ CQgLfAf(9/64"n=40) 4 2 

H-10 en -NAOO 1 700 A, B Moving Knife ~Dil-" 37720 2 1 

H-11 SC-0211-4113 A,B Screw (M4X0.7) ~Ff 'i"~j{i}OI ~.§_ (M4X0.7) 2 1 

H-12 CTT-KC001 500 A,B Moving Knife Shaft ~Oil:'.,~ (C) 2 1 

H- 13 DCL-AA010100 A,B Collar for Moving Knife Shaft ~Dil-" ~ o'J2I (C) 2 1 

H-14 SC- 0164-4517 A,B Screw (MSX0.8) ~'2/ 'i'\?i~OI \?igLfAI (MSX0.8) 4 2 

H- 15 10-116A- 9577 A.B Moving Knife Shaft Bushing ~Oil:'.,.::~~ 2 1 

H-16 SC- 0352- 4515 A.B Screw (3/16"n=28) S'/tOJ \?iJ;/LfAf (3/ 16"n=28) 2 1 

H-17 CTT - CB002200 A Moving Knife Shaf t Crank(L) ~OIi-".:: .3.;;Jl.3. (~) (C) 1 

H- 18 SC-0162-4 113 A Screw (MSx0.8) ~'2/ 'i'\?i~OI j!!E (MSX0.8) 1 

H-19 en -CC002200 A Moving Knife Shaft Connec1ino Rod ~Dil-".:: 'eJ~~= (L=77 .5) 1 

H-20 10- 021S- 9677 A Pivot Screw (MSx0.8) ~OIi:'., ~ ~~~= !lLfAf 1 

H-23 DSN-AAOO 1400 A Nut for H- 22 i!, 3'::'i'].§. !/Li.§.(:S) 1 

H- 24 PSC-ACOl 1100 A Screw (MSx0.8) l;IL..j .Ci :i!~~E (M5X0.8) 1 

H-25 CTT-CB002300 A.B Moving Knife Shafi Crank(R) ~DilA.:: .::i',!13 (:s) (C) 1 1 Feb.23. t t 

H-26 SC- 0162- 4113 A.B Screw (M5X0.8) la,'2/'i'\?i'tOI §E (M5X0.8) 1 1 

H-27 PBR-GBOOO 100 A,B Joint for Moving Knife Shalt Crank ~= £.1!=(:S) 3 2 

H-28 PSC- ACOl 1100 A,B Screw (M5x0.8) l;IL..j j'.Ci 2~ i!, .§. (M5X0.8) I 1 

H-29 DSN-AAOO 1400 A,B Nut for H-27 i!, ,E'i'JE !iLiE(~) 1 1 

H-30 CTT - BGOOO 1 00 A,B Spring Hook For Thread Trimmer Al ':112l'cj A ll'a ~OI 1 1 

H-31 DSP-AB004 500 A,B Thread Trimming Return Spring Af':11 cl'c! .,,. n'a 1 1 

H- 32 CTT- CR000200 A,B Joint Connection Stud 21el~ ~~.g 1 1 

H-33 DSN-AAOO 1400 A,8 Nut for H-32 ii, ,E'i'JE !i Li E(:/,) 1 1 

H- 35 DSC- FA014100 A,8 Pivot Screw (3/ 16"n=32) £~ 'a3 ~~,E'i'JE 8LfAf I 1 

H-36 DWS- CA000100 A,B Washer (03 .6Xt0.9) Jfaf~OI 2}Ai 1 1 

H- 37 DSN-AA001 400 A,B Nut (3/16"n=32) i!, ,E'i'JE ~LiE(:/,) 1 1 

H-38 CTT - BA001800 A,B Thread Trimming Driving Base Af~'i'~ t!IIOI -" 1 1 

H-39 PSC-AC005700 A,B Screw(M6x 1 .0) Af~'i'~ t!IIOI A !JLfAf 2 2 

H- 40 CTT - CA002000 A,B Thread Trimming Rock Link Af~ 2~ ~.3. 1 1 

H-4 1 CTT- KC001600 A,B Thread Trimming Rocker Shaft Af~ £~ '53 ~ 1 1 

H- 41-1 cn- FB000200 A,B Cushion Rubber ",'tJ 2~(8) 1 1 

H-42 SC- 0317-4517 A,B Screw (15/64"n=28) ~'2/ 'i'\?i'gOI '1,jgLfAl(15/64"n=28) 1 1 

H-43 CTT- FBOOOSOO A,B Rubber Cap (010) 9~ J.!~ 1 1 

H-44 CTT - CL000300 A,B Thread Trimming Cam Roller Af~~ ,£~2-j (Cl 1 1 

H-45 DSC-GA000400 A,B Pivot Screw (3/ 16"n=32) Af~~ .£~2i 8LfAf 1 1 

H-46 DSN-AAOO 1400 A,B Nut (3/16"n=32) § ,E'i'J E ~Li E(:/5) 1 1 

H-47 DSP-AA006500 A,B Return Spring for H-40 :'.,:,!a_lij {!! ~ ,11 All 'a 1 1 

H-48 CTT- 88003900 A, B Thread Trimming Rock Link Stopper Al~£~ 'a.3. A ,!a_ltj 1 1 

H-49 CTT -BK000300 A,B Stopper Adjus1ing Body A,!a_j!j :E~ §tll (K5807) 1 1 

H-50 SC-0162-4113 A,B Screw (MSX0.8) ~'2/','\?j-1£0I J!1E (MSX0 .8) 2 2 

H-51 en - CM002800 A,B Clutch Lever g2ixl 2flSi 1 1 

H-52 DSC- FA018000 A,B Pivot Screw (15/64"n=28) 1'/2ixl 2t1 si 8LfAf 1 1 

H-53 SN-0121-4000 A,B Nut (15/64 "n=28) ~'2/Li E (15/64"n=28) 1 1 

H-54 DSC-CA005300 A,B Screw (15/64"n=28) 1!!2-l xi 2ll "1 !:! LfAI 1 1 

NOTE: H- 55 SN- 0121 - 4000 A,B Nut (15/64 "n=28) ~'2/Li E (15/64"n=28) 1 1 
A•KU-967-7 H-56 CTT- 00000601 A,B Thread Trimming Cam Af~~ 1 1 
Alcl(lf-967 
B:KM-957-7 H-57 DSC- CB000400 A,B Screw ( 1 /4 "n=40) ~'2/ 'i'\?i~OI '1,jgLfAl(1/4"n=40) 3 3 

Bl<KM-957 H-58 CTT-68003000 A,B Bracket for H- 60 Al~ ~2ff~OIC 0 2I~ 1 1 

• -cc.on Part H-59 SC-0119-4 119 A,B Screw (11/64"n=40) S~OI ~Al CQgLfAH15/64'"n=40) 2 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



_ H-6 
H-7 r "0 

l 
H-4 

H-11 
T 

Thread Trimmer Mechanism 

~ H-3 0 .. 
0 .. 

H-1 H-2 

H-9 
TT 

J J 
H-8 H-5 

H-11 
T 

_ H-6 
H-7 r ) 

~ H-3 

Hl 
0 .. 
0 .. 

H-1 H-2 

H-9 
TT 

JJ H-8 H-5 

H-39 H-43 
H-46 

0 Tl H-42• 
0 
•------ H-40 

H-45 f o H-44 
· i, H-4'1-1 

H-56 
• •• 

~ H-10 ~ H-10 • H-57 

H-13 

H-15 

t 
H-18 

H-12 H- 12 

• • H-14 

1 H-1 6 

H-13 

H-15 

, , H-14 

, H-16 

H-59 ,, 
H-58 

H-26 ' ,. H-25 

--H-17 -

TH-20 

0 H-19 

H-24 

H-23 T 
0 

rd-o 
H-27 

H-31 
H-28 eie--r.i~ 

' H-29 8 H-
3

0 
0 

@)!==I I 1 
H-27 H-~9 H-32 

~ I 
I 
<: .: 
I 
I 
L ______ __ ____ __ _ 

.. 
I 

H-33 

V H-35 

o H-36 

l=;OH-27 

o H-37 

.. 
H-66 

H-70 

~ T 
H-71 H-72 

H-67 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name o f Parts :c: ~ 
Q'ty Applied 

Q 
A 8 Period 

H- 60 OSO-AA003700 A.B Thread Trimming Solenoid -' f~ 'i,2!1zOl.!:.Ulll 1 1 

H-61 OSC-B0000201 A.B Screw (M3X0.5) -'f~ ~2!lzOl .!:.(.:!o.) ~Lf-'f 4 4 

H-66 11-019M-2350 A.B Tube for H- 60 ~2ll zOI.!:. ;'}~ 1 1 

H- 67 01-018M-2350 A.B Plug for H-60 ~2llzOI.!:. ftci :J. 1 1 

H- 68 PTC- AH000500 A.B Cable Holder (3N) 7ilOI g .Ci(3N) 1 1 

H- 69 SC- 0365-4 118 A.B Screw (9/64 "n=40) 2;~01 'E!l~I ~~Lf-'H9/ 64"n=40) 1 1 

H-70 PTC- AGOOO 100 A.B Nylon Clip L-f~E E'G 3 3 

H- 71 PTC-AG000100 Cable Holder (6N) 7ilOI ~ ~Ol(6N) • • 
H- 72 PTC- AH000300 Screw (9/64 "n=40) &~01 'E!l~I ~~LfAI 4 4 

H- 73 1 1 - O 1 7W-2000 A.B Washer l!j2fAj 4 4 

NOTE: 
A•Kll-967-7 
Al•Kll-967 
8'«11-957-7 
B1-Kll-957 
0-C-, Par t 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1-4 ~ t 

~ 

C 
1-8 

t L 1-4 1-3 

Needle Bar Rocking Mechanism 

t:t~~Cff R~ -tY-7:U 

1-33 1-34 

- t 

1-3'1~ 
1-:2 

1-36 1-17 1-30 
l 

0 1-35 

1-4'1 1-1 7 

o ea ma 
1-35 

00 0. 
1-18 1-39 1-40 

00 
\.. 1-18_1 

1-2 

1-6 
vv 

Bl 1-7 
1-5 

1-9 

00 
\. 1-181 

00 
\.. 1-18.J 

1-5·1 

T 1-so 

•O r - 1-44 

T f 1-45 
l-46 1-27 

0 
1-49 

0 

-1-47 

0 
1-27 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts n ~ 
O'ty Applied 

i5" 
Period A B 

1- 1 CNB-BCOOOBOO Needle Bar Frame •ll.-c.H ~2lJgJ 1 1 Apr .01 .09 

1-2 CLB-JL009900 Felt •ll.-c.H ~2lJgJ ta~ 1 1 

1-3 CLB-BF001200 Holder for 1-2 "lli-c.H ~2ijgj V~':;!OI 3 3 

1- 4 DSC-BJ000200 Screw ( 11 /64 ·n=40) g-.}ol '.l~ ~-§L.fAI( 11 / 64 "n=40) 2 2 

1-5 CNB-BJOOl 100 Plate for Needle Bar Guide Block "ll.-c.H ~41 l!}~ l:! (C) I t 

1-6 15-003S-9570 Screw ( 1 /8"n=40) t1iWQI ~41 ~~~ ~qAt 2 2 

1-7 CLB-JL01 0000 Felt "lli-c.H ~41 g~f! ~ e I 1 

1- 8 CNB-BK001400 Needle Bar Guide Block "lli-c.H ~41 Ii}~ (C) 1 1 

1-9 CLB-MG000500 Oil Supply Sponge for 1-8 tjf~Q! ~~ ~-fr ~~Al 1 1 

1-10 CNB-KC000300 Needle Bar Rock Shaft efl.-c.H £%,l\ (C) 1 1 

l-11 DPN-AB000200 Lock P,n For 1-10 ti~~Q{ ~2-0gJ 2~~ 1 1 

1-12 DCL -AA009800 Collar For 1-10 9~ ~c.l 7f2f 1 1 

1-13 SC-0110-4115 Screw ( 15/64 "n=28) ggo1 ~fltL.fAl{15/64"n=28) 1 1 

1- 14 DBS- DBO 10300 A.Al Fronl Bushing For 1- 10 £%.l\ m~~ (Cl 1 1 

1-15 SC-0101-4517 A.Al Screw ( 15/64 • n=28) ~Ft ,1~%01 ~~L.fAl(15/64"n=28} 1 1 

1-16 06- 135A-9570 B.B1 Fronl Bushing For 1- 10 -9-~ '14c.H mi~ (C) 1 1 

1-17 PBR-BA000100 B.Bl Needle Cage For I-t 6 '-lOlit ,1Ior;:I(15x19x17) 4 4 

1-18 06-037R-9570 B.Bl Cover For 1-17 '-lOIW ,JIOIXI ofJH 8 8 

1-19 DBS-DBO 10400 A.Al Rea, Bushing For 1-1 O £%?:\ ~~~ (C) 1 1 

1- 20 06-142A-9670 B.B1 Rear Bushino For f- 1 O 9-~ ~QI~~~ 1 1 

1-23 CUF-CA003100 B,Bl Link For Needle Bar Lock Shaft efl.-c.H 0 % 'a3 (C} 1 t 

1-24 SC-0 109-4 1 t3 B.Bl Screw (M6) ~Zi ,1~~01 il!~ (M6} 1 1 

1-25 CUF-CA003200 B.B1 Roller Rock Shaft Connecting Link £~cl ,1%.l\ <:'1f!i'a3 1 1 

1-26 PBR-BA004200 B,B1 Needle Cage (L) For 1-25 <:'1~'s3 L.jOI~ }{IOIXl(24X28X10} 1 1 

1-27 PBR-BA000300 B,BI Needle Cage (R) For 1-25 '-lOIW 1i!OIXl(8X1 1X10) 3 3 

1-28 DPN-ADOl 0701 B,B1 Needle Bar Lock Link Stud :Ul.!=.i'!l <:'1~~c: ~ 1 1 Jan.12.11 

1-29 SC-0307-4122 B,BI Screw (3/16"n=32} g{fol '.l~ ~-§L.fAl(3/16"n=32) 1 1 

1-30 CUF-KC001 000 Roller Driving Sha fl £~cl ,1%~ (C} 1 1 

1-31 06-138A-9570 Crank (Fl For 1-30 ,;,.~ '/4 c.H 3~ 3 Wl (C) 1 1 

1-32 DSC-AA001000 Screw (3/16"n=28I g%ol '.l~ ~@L.fAf(3/1 6"n=28) 1 1 

1-33 CLF-BL000100 Joint clamp For 1-30 9~ 'i4Q{ ~~~c ~~'S'Xfl I 1 

1-34 DSC-BFOO 1000 Screw (11/64"n=40) g~ol '.l~ ~-§L.fAl(11 /64"n=40) 1 1 

1-35 DWS-AAO 1 5800 Washer (0 15.5Xt 1 .5) -9-~ '/4QI ~~~ 2fA1 2 2 

1-36 06-135A-9570 Fronl Bushing For 1-30 -9-l!J '14c.H ~!rn (C) 1 1 

1-39 DCL -AA009800 Collar For 1-30 =r~ ~Ql 7f2f 1 1 Aug.25.1 0 

1-40 DSC-CB000500 Screw (15/64"n=28} g~ol ~~L.fAl(15/64"n=28) 1 1 

1-41 06-142A-9570 Rear Bushing For 1-30 *~ ~Ql %~~ 1 1 

1-44 PSR-AAOO 1200 Stop Ring For 1-25 c~ ~a~(STW24) 1 1 

1-45 DPN-AD010700 Slud For 1-54 nt<=i'Jl <:'1fii~<= ~ 1 1 

1-46 SC-0307-4 t 22 Screw (3/16"n=32) :g~ol \al~ ~-§L.fAl(3/ 16"n=32) 1 1 

1- 47 AUF-PS000300 Roller Driving Bar Ass·y .£ ~cl ,1%*(~) 1 t 

1- 49 DWS-AAOO t 300 Washer (08.2xt 1.0) £~cl 3~3 ~ 2fA1 1 1 

1-50 CUF- CB00350 t Roller Driving Shaft Crank (R) £~cl ,1%.l\ 3~3 (If) (C) 1 1 Mar.02.12 

1-51 SC-0307-4 122 Screw (3/16"n=32) :g~ol '.l~ ~ @L.fAf(3/16"n=32) 1 1 

1-52 CNB-BCOOOBOO Needle Bar Frame Ass'y efl.-c.H ~2ijgj(~} l set lset 

NOTE: 
A•KM-967-7 
Al• Kll-967 
B=KM-957- 7 
Bl• Kll-957 

•~Part 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Synchronizer Mechanism 

.2.J ~~ ~ 3£.L~OjJ:~ -E!-J.fl 

J-7 J-12 
J-16 J-32 

• Ill J-1 SJ-19 J-2Q J -23 J-24 J-25 J-27 J-281 

WIit er-- ~~ 0 0 0 0Q 0 0 • I!> 
~' ......._AA O J-014 _j ; 0 J I I I I 

J-a J-111 J-1 3 J-17 , J-12 J-k2 JJ2 J-k6 J-16 J-19 J-31 

J -3 === J-4 J-21 J-30 
J -2=== oJ-6 1 a., J-9 

I I 
J-S J-10 

J -33 -

l:J-34 

=J-35 

CJ-36 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts "" ~ 
Q'ty Applied 

'i5' 
Period A B 

J- 1 11- 0 11C- SC53 ConneclJOn &slr,g f,r SyrdvOlller IO~er Comoany Type) ~3£ '2HI ~~ IEIAfg) 01 5 1 1 

J- 2 11 - 013S- SC53 Screw IB) For E-34 (5/ 16"n=24) ~3£ '2!~ ~~ .:i!~'-IAI (B) 1 1 

J- 3 11-012S- SC53 Screw IA) For E- 34 I 11 /32"n=28) ~3£ '2!~ ~~ .:i!~L.fAI (A) 1 1 

J- 4 06- 009B- SC53 Synchronizer Base (Other Company Type) ~3£'-IOI Xj llilOI~ {EIAfg) t t 

J-5 12-1 03S- SC51 Ser,,. FOi Photo SenlOI Assemb~ !Other Company Type) !e!M!!Ai la:) ~'-IAI (EfAfg) 1 t 

J-6 09-046W-370 t Saer~are Fa Pholo5"1sa Asse,rtl((Ol-6@Plll/ T1i;el ~.!!:~ 2f);j {EIAlg) 1 1 

J- 7 16- 010S-2000 Screw For E- 34 ~3£'-IOIXi q .:i!~LfAI 2 2 

J-8 06- 303A- SC51 Synchronizer Shalt (Other Company Type) ~3£.L.fOI Xj ~ (EfAfg) 1 1 

J- 9 12- 101C- SC51 Fixing Plate For Cable 7ilO)~ .:i!~e! 1 1 

J- 10 12- 104C- SC51 Screw For E- 39 1i!Oli! jJ_~~ J}~qA~ 2Sel 2Set 

J-1 1 16-015A-2000 Bearing (60012) till Di 'B l60001 z) 2 2 

J- 12 12- 104C- SC51 Screw For Bearing Stopper llilOi'B .:i!~e! .:i!~LfAI 3Set 3Set 

J-13 12-102C- SC51 Stopper For Bearing tillOi'B £~!!! 1 1 

J-1 5 11- 200A- SE55 P.C.B Assembly ~3£ P.C.B (a;) I Set 1Set 

J-18 12- 01 6B- SE55 Cable For Din Connector ~3£ 21~~ 7ilOI§ (SE-016) 1 1 

J-19 12- 105B- SC53 P.C.B Holder P.C.B .Ci 1 1 

J-20 16- 007B- SC53 P.C.B Holder Plate P.C.B .:i!~e! 1 1 

J- 21 12- 105C-SC51 Lock Nut For Photo Sensor Assembly !e~~Ai (a:) .:i!~'-IAI 1 1 

J- 22 1 1 - 008W-SC53 Washer For Synchronrzer FIim ~3£ 'i!A .:i!~2fA! 3Set 3Set 

J- 23 12-011S- SC53 Synchronizer Film (UP) ~3£'-IOl•l 'i!A (UP) 1 1 

J- 24 12-012S- SC53 Synchronizer Film (DOWN) ~3£'-10I,l ilA (DOWN) 1 1 

J-27 12- 103C- SC51 Stopper Bushing For Bearrno tillOi'a .:i!~~~ 1 1 

J- 28 1 1 - 006C-SC53 Fixed Bushing For Synchronrzer Film ~3£ i.lA J!~~~ 1 1 

J- 29 1 t - 007S- SC53 Screw For Synchronrzer Film ~.3£ ilA .:i!2J'-IAI 1 1 

J-30 06-00BB-SC53 Synchron~er Cover (Other Company Type) ~3£'-IOIXj ;>M IEIAlg) 1 1 

J- 31 16- 00BS- 2000 Screw For Synchronrzer Cover ~3£ ,itH .:i!~'-IAI 1 1 

J- 32 11 - 105C- SC51 Lock Rubber For Synchronrzer ~3£'-10I , j .:i!~.:i!.<j!. 1 1 

J-33 11-104C- SC51 Connection Plate For Synchronrzer ~3£ '2!~!!! 1 1 

NOTE: 
A•Kll-967-7 
Al=KM--967 
B<Kll-957-7 
B1•KM-957 

• -ca.on Pait 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



K
·I 
.I 

. .1 

. ! 

. : -¼ 

Needle Bar Up/ Down Button Mechanism 

t:t ~ ~ Cff ~ / o ~ t:t, ::: ~ 7-il 

TT 
K-2 ,--- -:--. z .- . K-7 - . -· ~---··:n "' -~- • I ·-er~-~.,....---

\:- -
K-1 - 00 K-4 

K-10 K-11 

t., • K-3 
K-12 

K-5 

L, 
0 K-6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 

K-1 12- 00SA-9577 A.B Switch ~~t:t1~~~;1;1 t 1 

K- 2 12- 009C- 9577 A.B Bullon(B)- Red Hj~(B)- ~~ 1 1 

K- 3 12- 004R- 9577 A.B Insulated Rubber(B) for Switch ::'.:,'i'l*I \l!i!/ ~'cl:il'i'- B t t 

K- 4 12-t03R- 9577 A.B Insulated Rubber(A)(C) for Switch ::'.:,'i'l * I \l!i!I ~'cl:il'i'- (A)(C) t t 

K-5 12-002A-9577 A.B Bullen Case Cover Hj~ 1ilOI::'.:, ;1-JHj t t 

K-6 DSP- AAO t 0500 A.B Bullen Shaft Spring Hi~~::'.:,_!!~ 1 I 

K-7 t 2-006S- 2700 A.B Bullen Support Screw Hi~ :,q :i:jL.f Al(M2 X P0.4) 2 2 

K-8 CRB-KC000200 A.B Bullen Support Shaft Hj~ :>:IJ,I~ 1 1 

K-9 GP-026297-00 A.B Bullen Case (C) Hj~ '>ilOI::'.:, (C) I I 

K-10 12-006S-2700 A.B Screw (B) ::'.:,'i'J~I :il~i!!.!c?. (Bl 1 t 

K-t t DSN- AA003900 A.B Nul Hj~ :>:l:>:i'-IAI ~Li§. 2 2 

K-1 2 PSR-AC000400 A.B E-R,ng E- 'a(03) t 1 

NOTE: 
A=Kll-967-7 
At=IOHl67 
B=Kll-957-7 
Bl•KU-957 
• ~ Part 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



t ··• l ·• ·.· 1 
\ ~ - .) 

If 

Program Unit Box Mechanism 

JI £.:J. ~ irL-1 E ~.A. -E:_l-7-fl 

L-1 ~-n~~!s!_:~~~ 
"\- ..---.:; 

TTT T 

L-4 

L-15 L-5 e 
0 L-11 

0 ,. 
L-10 L-7 6 L-13 ! I 

L-16 - csO- L-7 
L-14 L-12 L-8 

I 
I 

L-9 
L-6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts "" ~ 
Q'ty Applied 

"2i 
Period A 8 

L-1 EE-001523-00 S- 5 P/ U Board Ass'y S- 5 P/U S!S(~) 1Set 1Set 

L-4 30-001 M-SE55 Screw :.:!~LfAf 4 4 

L-5 GP-051360-00 A,B PU Bracket PU .!c!i'.f~ 1 1 

L-6 18- 107B-9000 Auto Knee Li fter Solenoide :q~ -'i'-~~i!I E2llx.OIS I 1 

L-7 9 1-027B-3000 Screw 2~qA~ 4 4 

L- 8 12- 01 SM- 2350 Cable for Auto Knee Li fting Solenoid ,ilOl'.f 1 1 

L-9 08- 014C-3701 Tube(C) ~.!c!(C) 1 1 

L- 10 PBR- GB000?00 Ball Joint(Right) ~~_§_(.!j<) 1 1 

L- 1 1 DSN-AA006500 Nut(R) Li .!:.(-'j<) 1 1 

L-1 2 25- 004A-3200 Middle Connecting Bar %l! '2!~ ~1 1 1 

L- 13 DSN- AA006400 Nut(L) Li.§.(~) 1 1 

L- 14 PBR- GB000800 Ball Joinl(Left) ~~_§_(~) 1 1 

L- 16 25- 006A- 3200 Knee Lifting Shaft !j'-~~1,/~ 1 1 

NOTE: 
A=K.11-967-7 
Al=KM-967 
B=KM-957-7 
Bl=KM-957 

O=Couon Par I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Accessory Mechanism 

<2!! Ail Ai 2.1 ~ J-11 

25 
r-··-··-··- ··-··-··-··-··-··7 

38 

! 
L __________________________ j 

i ~ ~ ~ , 7 
! ~ i 50 51 I 
! 48 49 ! 
L _______ _____ ______ ________ .J 

24 
6 

4 • :·~-··1 1/2-~-~ ,-·-··-··7 ~ ; ·-··-··-· -· 71::~--~-7 
: ~ : /' ~~ 16 ! ~ ! ! fi"J iii ii ~ ! ! f!'J®f!'Jf!'J ! 
L.2~-------~J ~ 1~

5 
: ~ ii: 1 1111 ~ii ;~!!!!: 

1 /'\ 13 I I I ~ 10
·
11 I I 32 i:'1171'11'1 I 

.,...,.._ 55 : : : 12 : : 33 .... .... : L ______ __________ J L ______ __ J L _____ ____________ J L ___________ _j 

, ---------------··1 , ----- - -- - ------··1 

! ! i 
I 'tJ' 'tJ' 'tJ' 'tJ' j I 
! V V V V ! i VVVV 
! 26 i i 47 

! ! i L _________________ J L _______________ .J 

, --- ------------··7 
! i 
i# 
i~ 
i 
i I . . L _________________ J 

i r~ l 
i ~ i 
j 22 i . . 
i i 
i ©© i 
: 23 : L ________________ J 

r C) l 
45 ! 

4~ ! L _______________ __ J 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. No. Parts No. Note Name of Parts n ~ 
Q' ty Applied 

;s 
A B Period 

M- 1 CAC-MHOOO 100 Accessory Bag ~ AIIAi2f *.!\!- 1 1 

M-2 91-00lC-8270 Head Cover af{:J :Ii "1(;1;:) 1 1 

M-3 CAC- JB000200 0 11 2~ {!l(~iHf) 1 1 

M-4 CAC- JBOOO 100 0 11 Tank 2~-';i-W-~ 1 1 

M-5 CST- FF000700 Head Hinge Rubber ~;q:c~ 2 2 

M-6 CST- FD002600 Bed Support Rubber llil.S\!!~ .i!-'i'- 2 2 

M-7 CMB- BB009100 Head Hince ~ :,;f~I (C) 2 2 

M- 8 DPN- AA017200 Head Hinge Holder Bar ~ Xf~f ~Of* 2 2 

M-9 CLB- JL006500 Fe11(8X24) ~~;*ii~ 1 1 

M-10 - Needle ~llf(#DP1 7X1 6) 5 -
M- 11 - Needle ~llf(#DP5X 14) - 5 

M-12 CHK-HBOOl 100 Bobbin .!r.~ (.ll~) 4 4 

M- 13 PTL- AB000100 L Wrench (2mm) L ~ *I (2mm) 1 1 

M- 14 PTL- AB000300 L Wrench (2.5mm) L ~ *I (2 .Smm) 1 1 

M-15 PTL-ABOOOSOO L Wrench (3mm) L ~*I (3mm) 1 1 

M-16 PTL- AB000400 L Wrench (4mm) L ~*I (4mm) 1 1 

M- 17 PTL-AB000200 L Wrench (5mm) L ~*I (5mm) 1 1 

M- 18 CAC- BJ000600 Needle Thread lnserling Guide ~ 7Jf7f 1 1 

M- 19 PTL - BAOOO 100 Drrver (Large) s.2101~1 (;I;:) 1 I 

M- 20 PTL- BA000200 Drrver (Middle. Small) S.2fOft>j (q,, ,J,) 1 1 

M- 22 CTT-NBOOl 700 Fixed Mes .:;:,gDfl :::: 37728 1 1 

M-23 DWS- AAO 15900 Washer (0 3.7XI0.5) .:;:,g Dfl:::: l,jLfAI 2fA1 4 4 

M- 24 CST- CR000700 Head Resl 'i'--'i'-" ' " '* 1 1 

M-25 CST- JA002300 Oil Pan 7fA\!!Df 1 1 

M-26 PSC- DDOOO 100 Nail !ar M-25 &LfAf 8 8 

M-28 CST-MF000300 Thread Stand Assembly 3g Af~H~ 1 1 

M-29 CST- MFOOO 100 Thread Sland Assembly ~Oll,ieDI (*ff) 1 1 

M- 30 CMB- LA024 I 00 Bell Cover (L) 'l!!s:li~i (tr:) 1 1 

M- 31 CMB-LA024200 Bell Cover (A) 'l!!s:11"1 (:sl 1 1 

M-32 SC- 0543-4 525 Screw (11 /64 "n=40) 2,~0I ~2\at~ ~ ~LfAl(l 1/64"n=40) 4 4 

M-33 DWS- AA000600 Washer (04 .Sx t0.8) :'.::£lli .:J2fA1 4 4 

M-34 60- 00SA-9570 Bell Cover Supporl Bushing (L) 'l!!s:li t>l "l " l~ {:J (;i;:) 2 2 

M- 35 60- 006A- 9570 Bell Cover Support Bushing (S) 'l!!s:lit>l :,;fxf~~ (,J, ) 2 2 

M-36 06-096S-207P Screw 'l!!s:1i ~i !/LfAf 4 4 

M- 37 DWS- AA002200 Washer (07.0xll .6) ~ \!!~ 2fA1 4 4 

M- 38 43-1 01A-1600 Knee Lilting Pad Assembly -'i'-iH,i;J (in) 1 1 

M-39 43-024A- 9570 Knee Lifter Bar Support Shafi -'i'-ft*i;J* \!!~!l\Ull) 1 1 

M- 40 CST- CBOOOSOO Crank For M- 39 'i'-ft \!!~ ~~ 3'1l)3 I 1 

M-41 AAC-PSOOO I 02 Bobbin Winder Assembly ~~/71 (fl!) 1 1 

M- 42 PTC- AGOOO 100 Nylon Clip l.~~e ~~ 5 5 

M-45 CGA-GBO 19100 Wheel Feed tleL-1 1 -
M- 46 CHB-BJ000700 Wheel Feed Positioning Plate tl eL-1 .:;:,~!'! 1 -
M-47 - Nail !re 12 12 

M- 48 CST-BF000600 Supporl for Knee Liller Bar -'i'-ft*i;J* \!!~ t 1 

M- 49 DSP-AAO 10100 Spring .!j!-ft*i;j* ~~ A ll~ 1 1 

M-50 PPN-AF003800 Pin (0 3 X20) -'rl§ CI! *2f71 :'.::£Jli (03X20) 1 1 

M-51 PSC-CBOO 1 700 Screw (M4 x0.7) -'i'-ft*i!J* \!! ~ !l\ .:;:,gLfAf A 2 2 

M- 52 CMB- LAOl 7800 Belt Cover "C" 'l!!s ,, tWC"(C) 1 1 

M-53 99- 003M- 9570 Inner Box ~ Li ~A 1 1 

M- 54 - CD Manual CD DH fr~ 1 1 

M-55 PTL-AB000600 L Wrench (1.5mm) L ~*I (1 .5mm) 1 -

NOTE: 
Arl<ll-967-7 
Al:l(Jj-967 

B=Kll-957-7 
Bl -«11-957 
O~ Par l 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Gauge Parts 

7-il O I XI ll~ E 

A A~~ (Thread Trimming Type) : KM-967-7 

-~. 1.6mm 2.0mm 
Roller ize 

Guage Parts 026 0 36 026 0 36 

&1 
tH ~-=?-~ J..ftj 

(Diagonal GP-002957-00 
Needle Hole) 

tJf ~ -=?-~ t!:"l~ 
tJf ~GtOI (Parallel - - - -

(Needle Clamp) Needle Hole) 

l 
tJf~-=?-~ }.ftj 

(Diagonal 05-04 7 A-9670 GP-04897 4-00 
Needle Hole) 

tJ f~ -=?-~ t!:"l~ 
LI~ Jf~ (Parallel - - - -

(Needle Guard) Needle Hole) 

~ 
tJf~-=?-~ Aftj 

(Diagonal - 09-036A-9677 - 09-026A-9677 
Needle Hole) 

tJf ~ -=?-~ ~~ 
tJf ~E.f (Parallel - - - -

(Needle Plate) Needle Hole) 

tJ f~-=?-~ Aftj 

~ 
(Diagonal - 09-037 A-9677 - 0~57A-9677 

Needle Hole) 

tJf ~ -=?-~ t!:"l~ 
!r.~ tJl ~ E.f (Parallel - - - -

(Auxiliary Needle Plate) Needle Hole) 

ffi1~ 
~~§ I,• 09-011A-9670 09-021 A-9670 
(Post) 

"----~ 

* : Standard 
2.4mm 

(Standard) 3.2mm 

026 
(Standard) 0 36 026 0 36 

04-014A-9670 - -

* 04-004A-9670 04-034A-9670 

05-027 A-9670 - -

* 05-017 A-9670 05-057 A-9670 

- 09-016A-9677 - -

* - GP--010485--01 - 09-046A-9677 

- 09-017A-9677 - -

* - GP--010487--01 - 09-047A-9677 

* 09-001A-9670 09-031 A-9670 

* C) [ 0 26 , 09-002A-9670 
Roller Size 

ii §LI 0 36 : 09-003A-9670 

(Wheel Feed Dog) 

~ 
* ~ [ 0 26 , 09-00SA-9670 

Roller Size 

il §LI :;:mt:! 0 36 : 09-004A-9670 

(Wheel Feed Postioning Plate) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



B t:11 N~(Thread Trimming Type): KM-967 *: Standard 
Gauge Size 1.Smm 2.0mm 2.4mm 

(Standard) 3.2mm 
Roller v'~,L~c----r----l----...--------lf--------,----+------r---------1 

(S~n~~rd) 0 36 Guage Parts 

tlH~,12:I N~ 
(Diagonal 

Needle Hole) 

tl~~,12;1 ~ ~ 
tl ~ § ~ 0 I (Parallel 

(Needle Clamp) Needle Hole) 

LI~ J~~ 
(Needle Guard) 

tl~~& 
(Needl_e Plate) 

~~§ 

(Post) 

tl~~,12;1 Mei 
(Diagonal 

Needle Hole) 

tl~~,12;1 ~ ~ 
(Parallel 

Needle Hole) 

tl H~ ,i 2:1 N ci 
(Diagonal 

Needle Hole) 

tl~~,12:! ~H~ 
(Parallel 

Needle Hole) 

!I fflLI 
(Wheel Feed Dog) 

~~LI Jl~& 
(Wheel Feed Postioning Plate) 

0 26 0 36 0 26 0 36 026 036 

GP-002957-00 04-014A-9670 

* 04-004A-9670 04-034A-9670 

05-04 7 A-9670 GP-04897 4-00 05-027 A-9670 

* 05-017 A-9670 05-057 A-9670 

09-010A-9670 09-012A-9670 09-013A-9670 09-014A-9670 09-015A-9670 09-018A-9670 

* 09-016A-9670 09-00SA-9670 09-019A-9670 09-020A-9670 

* 09-011A-9670 09-021A-9670 09-001A-9670 09-031A-9670 

* 
---[ 

0 26 : 09-002A-9670 

Roller Size 
0 36 : 09-003A-9670 

* 0 26 : 09-005A-9670 

Roller Size 
0 36 : 09-004A-9670 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Small Saddle Mechanism (KM-957SR) 

~ ~ AH ~ ~ J:11 (KM-957SR) 

19 

~ -~ ------- / 4 

10 ~~ 
- 11 13 • 

~ 6 - © 
a 7 cq9( 

14 5 '> ( 
/ ' 

611 - 57v 
26 66 

✓-'1 
_,,,--_,,,-- I 

_,,,--_,,,-- I 
_,,,-- I 

I 
' I 
I 

., DB.Ji : 
/ 

/ J', 

I 
I 
I 
I 
I 
I 
I 
I 47i 

@ 48 

5~ 49 

I 
I 
I 
I 

33~ 

35 9 
34~_)T36 

~~;: 
38 r®J ~ 

40 

27 

~ - ,,@42 

~ 41 

30 

31 

50~~~. 

2 ~-✓ 

66 53 

~ 70 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 
0-1 GP- 0 18933-01 Saddle AH• 1 

0 - 2 PSC- AC000600 Screw (M6XP1 .0. L15) AH• .I!~ L.fAI 4 

0 - 3 DWS-AA028400 Washer 21A1 4 

0 -4 GP-018917- 0 1 Gear Base 7I0i tlllOI -'- 1 

0 -5 SC- 000588- 00 Screw (M5XP0.8. L7) 7I0i t!IIOI-'- .I!~L.fAI 2 

0 - 6 GP-018928-01 Wheel Feed iJ ll!'-1 1 

0-7 GP- 018927- 02 Wheel Feed Posilioning Plate iJ ll!'-1 .I!~l:! 1 

0-8 DSC-BJOOBOOO Screw (M4 XP0.7. L7) iJ ll!'-1 .I!~LfAI 2 

0 - 9 GP-018921-01 Gear Base Cover :>!Qi t!flOI~ :,jHj 1 

0 - 10 DSC-BF011100 Screw (M3xP0.5. L4) :>!Qi tlllOI-'- ;ljHj .I!~LfAf 2 

0 -11 GP-018929-00 Middle Gear iH! :>IQi 1 

0-12 GP-018930-00 Middle Gear Shalt :H! :>IQi t\ 1 

0 - 13 OSC- BF021200 Screw (M4 XP0.7. L7.5) lH! 7I0i .I!~LfAf 2 

0 -14 PN- 000328- 00 Pin for Adjusting Height of Feed Wheel iJ 6'-1 ~Ol~~e! 1 

0-15 PSC-CB004400 Screw (M3XP0.5, L4) iJ 6'-1 ~Ol~~e! .I!~LfAf 1 

0-16 GP-039086-00 Needle Plate Base ~l:! t!flOI-'- 1 Aug.17.11 

GP-018916-00 Needle Plate Base ~e! t!flOI-'- 1 

0 - 17 SC- 000590-00 Screw (M4XP0.7, L7.5) ~l:! Ui!OI~ .I!~LfAf 2 

0 - 18 GP- 018931-00 Needle Plate ~l:! 1 

0 - 19 SC- 000584- 00 Screw (3/ 32" n=56) ~l:! .I!~LfAI 2 

0 - 20 CHB- CH000200 Ad1us11nc Pin ~ l:l ~~~ ~~e! 1 

0 - 21 DSC- CB000700 Screw (M5XP0.8) ~~l!! .I!~LfAI 1 

0-22 CHB-BG000100 Hook Cover $lopper ~:,jHj -'-!l!.Jli 1 

0 - 23 SC- 0549-2125 Screw (1 / 8" n=44) ~ :liHl ~!i.lli .I!~LfAI 1 

0 - 24 AS- 005072- 00 Hook Cover Ass'y ~ ;liHj ~ 1 

0 - 25 DSC- BG000100 Screw (9/64" n=40) ~ :liHl .I!~LfAI 2 

0 - 26 PSC-CB004400 Screw (M3XP0.5, L6) 7I0i tlllOI~ ~~LfAI 4 

0 - 27 GP-020646-00 Hook Shafi ~ t\(iUHl ) (C) 1 

0 - 28 PBR- AC000400 Hook Shafi Bearing (Kl 15) ~ ~ t!flOi'a 1 

0 - 29 06-029A-9570 Needle cage (Bx 11x10) ~~'-Is 1i!Ol>:I 2 

0 -30 GP- 018923- 02 Wheel Feed Shafi iJ 6'-1 t\ IC) 1 

0-31 WS-000182-00 Hook Shafi Washer ~ !Ii .2.IA1 1 

0 - 32 PBR- BA0041 00 Needle cage ( 14 X18X10) iJ 6'-1 !Ii '-I • 11Iopq 2 

0 - 33 CHK- HB001100 Bobbin S!e)(.ll.~) 1 

0-34 09-070A-9570 Hook 71• 1 HPF-490A(5) TR/CP 1 

0 - 35 09-139W-8677 Washer for (06.3Xt0.6) ~ I!/~ 21A1 1 

0-36 DSC-8B008700 Screw (M5XP0.8) ~ .I!~LfAI 1 

0 - 37 CLB- JL012600 Opener Holder Fell £IIL1 ~OI U e 1 

0 - 38 CHB-BF000600 Opener Holder £ II L1 ~OI 1 

0 - 39 CHB- HN000700 Opener See) •ilOI-'- £IIL1 1 

0 -40 DSC- BFOOO 1 00 Screw ( 1 /8" n=44) £ II L1 .I!~LfAI 2 

0 - 41 DGR- ACOO 1300 Wheel Feed Driving Gear iJ 6'-1 'r~ :>!Qi 1 

0 - 42 DSC- CBOO 1600 Screw (M6XP0.75) T ~ 7I0i .I!~LfAI 2 

0 - 43 GP- 018925- 00 Hook Shafi Upper Bushing ~t\~~~ 1 

0-44 PSC- CBOO 1500 Screw (M6XP 1.0, LS) ~ ~ ~~~ .I!~LfAI 1 

0 - 45 GP- 018926- 01 Hook Shaft Lower Bushing ~ t\ 81~~ 1 

0 - 46 PSC- CBOO 1500 Screw (M6XP1.0, LB) ~ !Ii 31~~ .I!~ LfAI 1 

0 -47 DWS-AAOl 9100 Washer 6'-1 ,1'8 7IQi (Bl 9.fA1 1 

0-48 09-095A-9670 Wheel Feed Driving Gear (B) 6'-1 'i1'8 :>!Qi (B) 1 

0 -49 09- 009S- 9670 Screw (M6xPO. 75) §'-I 'i1'8 7101(8) .I!~LfAI 2 

0 - 50 DGR- A0001800 Wheel Feed Driving Gear (A) §'-I 'i1'8 7I01(A) 1 

0 - 51 DSC- CB001600 Screw (M6XP0.75) §'-I 'i1'8 7I01(A) .I!~LIAI 2 
NOTE: 0-52 DGR- A0001500 Hook Shafi Gear (37183) ~ !Ii 7I0i 1 
A•Kll-967- 7 
Al •Kll- 967 0 - 53 DSC-CBOO 1600 Screw (M6xP0.75) ~ t\ 7I0i .I!~LfAI 2 

£1,,1(11-957-7 0 - 54 DWS- AAO 1 8900 Washer ~ ~ 7IQi .Q.fAj 1 

Bl =Kll-957 0-55 GP-018924-00 Opener Slopper £ IIL1 ~*I -'- !l!.lli 1 
D<C<mon Par t 

0 - 56 Screw (1 1/64" n=40) £IIL1 ~11:1 -'-!l!.lli .I!~LfAI 1 DSC- BF001000 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Small Saddle Mechanism (KM-957SR) 

~~ AH~ ~7-11 (KM-957SR) 

<IT -~ -,/ 4 

10 ~~ 
, I\ 13 ., 

~ 6 - ,@) 

8 7 if'~ 
14 5 '> ( 

/ ' 
@"- 57v 
26 66 

66 

✓-'1 
// I 

// I 
I 
I 
I 
I 

43 ~~ ! 
/ I 

/ J', : 
I 
I 
I 
I 
I 
I 
I 

33~ 

35 9 
34~-:'36 

~!;: 
38 ~ ~ 

40 

27 

30 

31 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts ~ ~ 
Q'ty Applied 

A B Period 

0-57 DPK-CB000700 Rubber Cap (01 0.5) till: 71& •p11 1 

0-58 GP-018240-00 Gear Driving Shaft 710! -i'% ~ 1 

0 - 59 PBR-BA005400 Clutch Bearing ~cl~~~~ Ecl*I 2 

0-60 DBS-DA033601 Fronl Bushing 710! -i'% ~ ~~~ 2 Jan. 12.11 

0 - 6 1 07- 032A-9570 Bearing (NTN608Z) 710! -i'% ~ t!llot'al 2 

0 -62 PSR-AH000300 Stop Ring (RTW22) c~ ~S'al 2 

0-63 CHB-CCOOO 100 Connecting Rod 710! -i'% ~ ~~~ '2!?.l~S 2 

0-64 PBR-GC000300 Bearing (GE6E) ~~~ '2!?.l~S lllot',J 4 

0-65 CLB-JLOl 2700 Fell ~cl il\ '2!?.l~S i,l§. 4 

0 - 66 DSC-FD002100 Pivot Screw (M4XP0.7) ~~~ '2!?.l~S 81...fAI 4 

0 - 67 GP- 018919- 00 Gear Cover 710! ;,jtij 1 

0 - 68 DWS-AA002000 Screw (M6XP1 .0) 710! ,jtij .:i!~l...fAf 2 

0 - 69 GP- 018920- 01 Bed Cover t!II S ,j"i 1 

0-70 DWS-AA002000 Screw (M6XP1 .0) t!IIS ;,jtij .:i!~l...fAf 2 

NOTE: 
A•Kll-967-7 
Al• Kll-967 
B:Kll-957-7 
Bl •Kll-957 
• -ci-,n Po r t 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



r· J 
~- ~J 

l.-···•·•P · .. ··••· '.~ ~ . / --

Roller Edge Guide Machanism (Option) 

~ 2-1 <?J! x1 7 ~o I c ~ 7-11 (~ ~ A~'b'=) 

/ 

/ 
/ 

/ 

19 

/ 

~ :~::( 
~' 

16 ~ 
17 

I 
I 

I 
I 

I 
I 

) 

' 

) 

~ 

9 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. No. Parts No. Note Name of Parts :c: ~ 
O'ty Applied 

C, 

A B Period 
P-1 AS-005993-00 Roller Edge Guide Ass'y •21 ~ XI ?fOl:(2) ! Set !Set 

P- 2 AS-005700-00 Roller Fixing Shaft (Ass'y) •21 2~ ;;(2) !Set !Set 

P- 3 GP-023190-01 Roller F1x1ng Shall ~21 2~ ~ 1 1 

P-4 GP-023191- 01 Roller (Small) 1121 (~) 1 1 

P- 6 GP- 023189-00 Roller (Large) 1!21 (QI) f 1 

P- 7 GP-023188-00 Fixing Screw for Roller §2j 2~ \:!L.fAf 1 1 

P-8 PPK- BA000400 Cushion Ring T-::1 .c~~ 1 1 

P-9 PSC-CB006000 Screw (M5xP0.8_L5) §212~~ ~L.fAf 1 1 

P-10 GP-023184-00 Ad1ust Shaft (B) ~*I 2~ ~ (B) t I 

P-11 GP-023185-00 Return Spring Holder l!l'i'I ~~ '8 j:C1 1 I 

P-12 GP-023186-00 Return Spring l!l'i'I ~~'8 1 1 

P-I3 SC- 000749-00 Screw (M6XP1 .O_L6) ~xl2~~B 2~L.fAf 1 1 

P-14 GP- 023182- 00 Ad1ust Shalt (A) ~*I 2~ ~ (A) 1 1 

P- I5 GP-023183-00 Edge Guide Base ~XI lfOI: ~;If 1 1 

P-1 6 CL- 000131 - 00 Collar ,1f2f 1 1 

P-17 SC-000749- 00 Screw (M6XP1 .0 L6) ,1f2f 2~L}Af 1 1 

P- I8 GP- 023192- 00 Guide Bracket lfOI: _e2f~ 1 1 

P-19 SC- 000588- 00 Screw (M5xP0.8. L=7.5) _e2f~ 2~ L}Af 2 2 

P-20 20- 040W-2516 Washer for (No.17) 9.fAj 2 2 

P-21 GP-023187-00 Fixing Bracket .c~ .::!.2~~ 1 1 

P-22 SC- 0175- 4522 Screw ( 11 /64 N40) ~Pl ?fOI: :;J.~L}Af 2 2 

P-23 GP-025632-00 Fixing Screw For Roller(Small) J;i21(~) 2~ \:!L}Af 1 1 

P- 24 0401MC-71I 3 Screw(M4XP0.7 LIO) 2~L}Af(M4XP0.7 LIO) 1 1 

P-25 PSN-AA002300 Nut(M4) 2~L1~(M4) 1 1 

NOTE: 
A=KIHl67-7 
AI-KM-007 
B=Kll-957-7 
Bl=Kll--957 

• -couon Par 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Rel.No. Parts No. Name o f Parts Page Ref.No. 

01 - 001A- 9570 Alm, Alm 8.se. &d-Non llfl1mng 7 A-2 1 1-012S-SC53 Sci•• (A) for E-34 (I 1132'rF18) 37 J-3 AS- 003197 Arm. Ami S.se, BecHlfl1mrng 7 A-1 

01-001 A-9577 Arm. Arm Base. Bed-Tnmm01Q 7 A-1 11-013S-SC53 Scr<N (B) FOi E-34 (5116'1"14) 37 J-2 AS-003788 Magnetic Holder 15 D-60-1 

OI - OlOA-9570 Face Plate 7 A-9 11-01 7W-2000 Washer 33 H-73 AS-005072 Hook Cover Ass'y 47 0-24 

Ot-01 lL- 2350 Cable Holder(5N) 9 A-64 11-019M-2350 Tube for H-60 33 H-66 AS-005700 Roller Fixing Shaft (Ass'y) 51 P-2 

Ot - Ot SM-2350 Plug for H-60 33 H-67 11-021$- 2500 Screw For D-60-1 17 D- 60- 3 AS- 005993 Roller Edee Guide Ass'y 51 P- I 

01-032A-9570 Rear Cover 7 A-29 11-022W-2500 Washer For D-60- 1 17 0 - 60-2 AS-016937 Alm. Alm Base. Bed-Non lrmmr,g 7 A-2 

02- 020W- 2350 Washer (0 6x 1 .5) 23 F-16 11-104C-SC51 Connect~n Plate f01 Srrchronczer 37 J-33 AUF-PS0003 Roller Driving Bar Ass'y 35 f-47 

0401MC- 7113 Screw(M4XP0.7 L10) 51 P- 24 11-105C-SC51 Loci< Rubber For Synchroruzer 37 J-32 CAB-BA0005 Bed Support 7 A-7 

05-01 7 A-9670 Ne,de Gu.ard (Slandard : 1.4mmI 19 E-1 7 11-200A-SE55 P.C.B Assembly 37 J-15 CAC-BJ0006 Neede Thread lnsen~g Gu,de 43 M-18 

05- 024A- 9570 Upper Bushing for E-23 19 E-24 12-002A-9577 Button Case Cover 39 K-5 CAC-JB0001 Ori Tank 43 M-4 

05- 038A- 9570 Holder For E-23 (036) 19 E-40 12-004R-9577 hsuated RubbeilB) for s,,tch 39 K-3 CAC-JB0002 Oil 43 M-3 

06-00lA-9570 Feed Length Control Button 13 C-1 12-005A-9577 Switch 39 K-1 CAC-MH0001 Accessory Bao 43 M-1 

06- 008B- SC53 Synctrc01•c.wii0t.rl:(l,Po'!fl)I!) 37 J-30 12-006$-2700 Button Support Screw 39 K-7 CFA-880028 Presser Plate for C-7 13 C-4 

06- 009B- SC53 ~r<hoo:• Sise (l);,r C<cia,,, 1~) 37 J-4 12-006$-2700 Screw (Bl 39 K-10 CGA-880005 Guid ol Needle Plate -1.6 29 G-97 

06-018A-9570 Feed Cam Plow1g Body Ass·, 13 C-18 12-009C- 9577 Button(B)- Red 39 K-2 CGA-GA0195 Needle Plate - Trrmmrng 27 G-31 

06-024A-95!0 Collar for C- 16 13 C-24 12-011 S-SC53 Synchronizer Frlm (UPI 37 J-23 CGA-GB0191 Wheel Feed 23 F-3 

06- 029A- 9570 Needle cage (8x 11 x I 0) 4 7 0-29 12-012S-SC53 Synchron~er Frlm (DONN) 37 J-24 CGA-GB0191 Wheel Feed 43 M-45 

06- 030A-9570 Stud for C- 27 13 C- 30 12-015M-2350 Cable fl)( ActoKnee Wlllg Sdeood 41 L-8 CGA-GB0192 Wheel Feed 27 G-10--1 

06- 032P- 7400 Pin (07X34.4) 7 A- 4 12-016B- SE55 Cable For Din Connector 37 J-18 CGA-GC0185 Roller (026) 19 E-50--1 

06- 032P- 7400 Pin (0 7X34 .4) 7 A- 6 12-101c-sc51 Fixing Plate For Cable 37 J-9 CGA-GC0 186 Roller (036) 19 E- 50- 1 

06-037R-9570 Cover for C- 43 13 C-44 12-102C-SC51 S1opper For Bearing 37 J-13 CGA-GD0083 Neede ClamolSlandard 2.lmm) 11 B-22 

06- 037R- 9570 Cover for C- 50 13 C-51 12-103C- SC51 Stoopei Bushing For Beanng 37 J-27 CHB-BA0022 Post 23 F-1 

06- 037R- 9570 Cover For 1-17 35 1-18 12-1 03R-9577 inswted R:.trterlAKC) 101 S• :ell 39 K-4 CHB-BA002• Post ( 1.6/ 1.8mm) 25 F-80 

06-096S-207P Screw 43 M-36 12-103S-SC51 't!t',>c::"""1as.·:11 r,:~,,,-,., 37 J-5 CHB-BA0025 Post (Non TRIMMING) 25 F-82 

06- 135A- 95 70 Bushing (F) for C-32 13 C-35 

06- 135A- 95 70 Front Bushing For 1-10 35 1-16 

06- 135A- 9570 Front Bushing For 1-30 35 1-36 

06-138A-95 70 Crank (F) for C-32 13 C-38 

12- 104C-SC51 Screw For E-39 37 J-10 

12-104C-SC51 Sciew F01 Beamg Stopper 37 J-12 

t2-105B-SC53 P.C.B Holder 37 J-19 

12-105C-SC51 lod\ltl fu ft«vSelw Assrtl) 37 J-21 

CHB-BA0026 Saddle (L)-Trimmrnc 23 F-12 

CHB-BA0027 Saddle (R)-Trimm1ng 23 F-14 

CHB-BA0040 Saddle (R)-Trimmrng 27 G-47 

CHB-BBOOOt Guide for G-10--3 27 G- 10- 4 

06- 138A-9570 Crank (F) For 1-30 35 1-31 15-003$-9570 Screw (1 / 8"n=40) 35 1- 6 
CHB- BF0006 Opener Holder 47 0-38 

06- 142A- 95 70 Bushrng (M) for C- 32 13 C- 42 

06- 142A- 9570 Rear Bushing For 1- 30 35 1-41 

06- 142A- 9670 Rear Bushing For 1-10 35 1-20 

06-149A-9570 Bushing (R) for C-32 13 C-49 

06- 303A- SC51 S)"Clrc--ca ,-.1 (Of~ c.-:•~· 1,wJ 37 J-8 

07-007S-306H Needle Cage for F-29 23 F-46 

07- 028A- 9678 Gear Drivrng Base 15 D- 44 

07-031A- 9570 Gear Driving Shaft 27 G-34 

07- 032A-9570 Bearing (NTN608Z) 49 0 - 61 

07- lOlA- 9570 Lower Shaft "A· 15 D-19 

08- 0108- 3701 Plug for A-50 7 A-54 

08-014C- 3701 Tube(C) 41 L-9 

16- 007B- SC53 P.C.B Holder Pla1e 37 J-20 

16-008$- 2000 ScreN For Synchronaer Ca,ei 37 J- 31 

16-0IOS-2000 Screw For E-34 37 J-7 

16-015A-2000 Bearino (6001z) 37 J-11 

17-437C-7907 Tube for A-50 7 A-52 

18-1078-9000 Auto Knee Lrlter Solenorde 41 L-6 

20-040W-2516 Washer for (No. 1 7) 51 P-20 

25-004A-3200 Middle Connectino Bar 4 I L-1 2 

25- 006A-3200 Knee Ll func Shaft 41 L-16 

30-001 M-SE55 Screw 41 L-4 

40-00lA-9677 i hread Tension Contiol A;s'y 7 A- 41 

40- 002A-9670 "hread Tension Conllol A;s'y 7 A-42 

CHB-BF0007 Opener Stopper 23 F-42 

CHB-BF0007 Opener $lopper 29 G-71 

CHB-BF0010 Opener Holder 23 F-40 

CHB-BF0010 Opener Holder 29 G-69 

CHB-BGOOOl Hook Cover Stopper 25 F-72 

CHB- BG0001 Hook Cover Stopper 29 G-89 

CHB- BG0001 Hook Cover Stopper 47 0--22 

CHB-BJ0007 IW!e€1 feed Pos,t,on.ng Plate 23 F-4 

CHB-BJ0007 Wheel feed Pos t<>n.ng Plate 43 M-46 

CHB-CC0001 Connection Rod for D-55 15 D- 57 

CHB- CC0001 Connecting Rod f01 E-24 19 E-29-1 

CHB-CC0001 Connectrng Rod for G-37 27 G-41-1 

CHB-CC0001 Connecung Rod 49 0 -63 
09- 006A- 9670 'l!w. lli:.<2.l-~Hi«l 1,--rq 23 F-7 

09- 009$- 9670 Screw (M6XP0.75) 47 0-49 

40-003A-9577 "hread Ten~on Conllol A;s'y 7 A-43 

40- 004A-9570 "hread Ten~on ContiolA;s'y 7 A-44 
CHB- CH0002 Ad1usting Pin lor F-20 23 F- 26 

CH8- CH0002 AdIust1ng Pin For G- 51 29 G-55 
09- 011A- 9570 Bod/ for \Wle€1 Feed Dnv,ng 27 G- 1 40-006A- 95 77 lellSJOII Rt~se Sol.ood Ass"~I) 7 A-50 CHB- CH0002 Adjusting Pin 47 0-20 
09- 014A- 9570 Wheel Feed Holder 27 G-4 40- 109P- 9570 Tension Releasing Shafi 7 A-45 CHB-CH0003 Ad1ustin0 Pin lor G-4 27 G-8 
09- 027A-9570 Feed Gear 27 G-11 43-024A-9570 <nee lJltei Bai SuPOOrt Siall 43 M-39 CHB-CVOOOI feed Cleal Shalt Claw Clutch 27 G- 17 
09- 035A-9570 Claw Clutch Stud 27 G-19 43-1 01 A-1600 Knee lifting Pad Assembly 43 M-38 CHB-HN0007 Opener for F-34 23 F- 38 
09- 046W-3701 5."?r~:,~:t~i;r; :tel·2·1·tt 37 J-6 60-005A-9570 Belt Cover Suoport Bushing (LI 43 M-34 CHB- HN0007 Opener 47 0 - 39 
09-04 7A-9570 Needle Plate - Non 1 nmmrng 27 G-32 60- 006A-9570 Belt Co\~r SuoOOll Bust>ng (S) 43 M-35 CHB-KC0010 Feed Gear Shaft 27 G-16 
09- 054A- 9570 Saddle (RI-Non Trrmming 27 G-48 91-00lC-8270 Head Cover 43 M-2 CHB-KF0003 Wheel Feed Drrvmg Shalt 23 F-49 
09- 070A-9570 Hook-Non Trimming 23 F- 32 91 - 0278-3000 Screw 41 L- 7 CH8-KF0004 Gear Driving Shaft 15 D-47 
09- 070A- 9570 Hook- Non Trimming 29 G- 61 99-003M-9570 Inner Box 43 M-53 CHB-KH0003 Hook Shalt (Eccen1r.c Cam) 29 G-57 
09-070A- 9570 Hook 47 0 - 34 AAC-PS0001 Bobbin Winder Assembly 43 M-41 CHB- LAOOOB Saddle Cover(D) 29 G-B4 

09- 095A- 9670 Yflle€1 Feed llnvng Geai (B) 47 0 - 48 AFA- PS0012 Feed Eccenlnc Control Asm. 13 C-10 CHB-LA0009 Gear Cover "A "(Left Upper) 25 F-74 

09- 139W-8677 Washer for (06.3Xt0.6) 47 0-35 AHB-PS0004 Wheel Feed Ass·y 27 G-10 CHB-LAOOIO Gear Cover "B"(Lelt Lower) 25 F-75 
09- 140A- 8677 Opener for G- 63 29 G- 67 ALS-PS0011 Lower Shalt Oaw Outch Ass·y 15 D-30 CHB-LAOOl 1 Gear Co,er 'E"(R~hl. Uooer) 25 F-77 

10- 021 S-9677 Pivot Screw (M5X0.8) 31 H-20 APB-PS0003 Roler Plesser FootAss'y(02€~KC,I 21 E-78 CHB- LA00 11 Gear Co\'8r "E"(R,ghl, Uooer) 29 G-94 

10-116A-9577 Mo,ing Knife Shall Bushing 31 H-15 APB-PS0004 Ro1er Plesser FootAss'y(0J€l(KC,I 21 E-79 CHB-LA00 12 Gear Cover 'f'(R,ght. lo•~r) 25 F-76 

11- 006C- SC53 foed Bi.shr,g f01 Syncnroruzer Ftn 37 J-28 APB-PS0005 Roller Presser Foot Ass'y 10161 21 E-77 CHB-LA00 12 Gear eo,e, T(R,ght, Lo•~rl 29 G-93 

11 - 00 7S- SC53 ScreN for Synchronizer film 37 J-29 APB-PS0006 Roller Presser Fool Ass'y 10361 21 E-80 CHB-LA0013 Hook Cover-Trimming 25 F-69 

11 - 008W- SC53 Washer for Synchronizer Fdm 37 J- 22 APM-PS0020 Knee Lifter Bar Ass·y 21 E-71 CHB-LA0013 Hook Cover- Trrmming 29 G-86 

11-0 11 C-SC53 ::rr~h-r;=,m:r.:! )'-eCr.-1'(it 37 J-1 AS- 000172 Knee Lifter Crank Ass'y 21 E-62 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

CHB-LA0014 Hook Cover-Non Trimming 25 F-70 CMB-LD0145 Model Mark (KM-957-7) 7 A-27 CTT-BF0016 Holder for Fixed Mes 31 H-4 

CHB-LA0014 Hook Cover-Non Trimming 29 G-87 CMB-LD0 146 Model Mark (KM-957) 7 A-28 CTT-BGOOO l Spr11g Hook For lh·ea<1 Jr111mer 31 H-30 

CHB-LA0019 Gear Cover 'D"(Lefl. Lower) 29 G-92 CMB-LD0147 Model Mark (KM-957SR) 9 A-63 CTT- BK0003 Stopper Adjusting Body 31 H-49 

CHB-LA0026 Geai Cover •c"(Lefl, Uppeil 29 G-91 CMS-BNOOOl Slilch Length Control Ring 15 D-12 CTT-CA0020 Thread Trimming Rock Link 31 H-40 

CHB-LA0034 Saddle Cover (B) 23 F-65 CMS-BN0002 Stitch Length Control Ring 15 D- 13 CTT- CB0022 floang Knife Shafi Crank(L) 31 H- 17 

CHB- LA0034 Saddle Cover(B) 29 G-82 CMS-KC0001 Middle Shaft 15 D-1 CTT- CB0023 Moving Krule Shall Crank{RI 31 H- 25 

CHB-LB0003 Saddle Cover(A) 23 F-63 CNB-BC0008 Needle Bar Frame 35 1-t CTT-CC0022 ~omo Knife Shall Conner:111g Rod 31 H-1 9 

CHB-LB0003 Saddle Cover(A} 29 G-80 CNB-BC0008 Needle Bar Frame Ass'y 35 1-52 CTT-CL0003 Thread Trrmm,ng Cam Role, 31 H-44 

CHB-LB0004 Saddle Cover (C) 25 F-67 CNB- BF0026 Needle Bar Clamp 11 B-29 CTT- CM0028 Clutch Lever 31 H- 51 

CHB-LB0005 Cover (F} for G-1 27 G- 28 CNB-BF0027 Needle Clamp Holder 11 B-23 CTT-CR0002 Joint Connection Stud 31 H- 32 

CHB- LB0006 Cover (F} for G- 1 2 7 G- 29 CNB-BJ001 t P1a1e lor Neede Bar Guide Block 35 1-5 CTT-D00006 Thread T1imm1no Cam 31 H- 56 

CHK- HA0018 Hook- Trimming 23 F- 31 CNB-BJ001 4 S1oppe1 101 Needle Bar Frame 11 B-31 CTT- FB0002 Cushion Rubber 31 H-41-1 

CHK-HA0018 Hook- Trimming 29 G- 60 CNB- BK0014 Needle Bar Guide Block 35 1- 8 CTT- FB0005 Rubber Cap (010) 31 H-43 

CHK-HB001 1 Bobbin 23 F-35 CNB-KA0022 Needle Bar 11 B-19 CTT- GA0001 Needle Pta1e{2.cmmHrmm11g 23 F- 6 

CHK- HB0011 Bobbin 29 G-64 CNB-KA0037 Needle Bar 11 B-20 CTT- GA0003 A.-da-1Nl<del'la:,1~1M!!d 21->I 23 F- 8 

CHK-HBOOl 1 Bobbin 43 M-12 CNB-KC0003 Needle Bar Rock Shaft 35 1-1 0 CTT-KC0015 Moving Knife Shaft 31 H - 12 

CHK- HBOOl 1 Bobbin 47 0-33 CPB- AC0001 Body for Roller Ass'y 19 E-13 CTT- KC0016 I fvead 1 rumrung Roc<ei Shalt 31 H-41 

CL- 000131 Collar 51 P-16 CPB-BBOOl 1 Presser Bar Bracket 19 E-5 CTT- LA0002 Fixed Mes Cover 31 H- 8 

CLB-BF0012 Holder for 1-2 35 1-3 CPB- BB0018 Needle Guard Bracket 19 E-16 CTT-NAOOl 7 Moving Knife 31 H-1 0 

CLB- BG0038 Felt For Upper Tlvead SuPCI/ 7 A-21-1 CPB- BB0019 Role, Fool Ass r Brac>,t 10lil 19 E-46 CTT-NB0017 Fixed Mes 31 H-1 

CLB-BG0058 Magnetic Holder 17 D-60-1 CPB- BB0020 Guide for E- 46 19 E-48 CTT-NBOOl 7 Fixed Mes 43 M-22 

CLB- JL0065 Felt (8X32} 7 A- 22 CPB- BB0021 Role, Foot Ass r Bractet (016) 19 E- 46 CUF- CA0031 lJnl. For Neede Bar Lock Shall 35 1- 23 

CLB- JL0065 Felt(8X24} 43 M-9 CPB- BF0017 Roller Shaft Hinge Body 19 E-19 CUF- CA0032 Role, Rock Shafi Conn,c~ l.uJI< 35 1- 25 

CLB-JL0097 Felt 23 F-30 CPB- BF0018 Holder For E-23 (026) 19 E-40 CUF-CB0035 Roller ll!Mng Shah Clank (RI 35 1-50 

CLB- JL0097 Felt 29 G- 59 CPB- BJ0019 'Tessure Ad)JSI olale sor,ig 19 E- 8 
CUF-KC0010 Roller Dr1ving Shaft 35 1-30 

CLB- JL0098 Felt for F- 49 23 F- 50 CPB- BJ0020 '0~1,00,ng olale lor E-50-3 19 E-50-4 
CUS- DA0024 Link Cam 11 B- 2 

CLB- JL0099 Fell 35 CPB-BJ0020 'ogtron,ng Pla1e lor G-10-3 27 G- 10- 6 
CUS- KC0024 Upper Shaft 11 B-1 

1-2 

CLB- JL0100 Felt 35 CPB- BJ0021 Guide Plale for E-50-3 19 E- 50-2 
DBR-AD0001 Roller Driving Ball 19 E-50-3 

1-7 

CLB-JL0126 Opener Holder Fell CPB- BNOOOl Snap Ring for E- 23 19 E-42 
DBR-AD0001 Ball for G-1 0- 1 27 G-1 0-3 

23 F-41 

CLB- JL0126 Opener Holder Fell CPB- CC0003 ConneclUlg Rod for E- 32 19 E-37-1 
DBS-DA0236 Bushing (U) for F-49 23 F-1 8 

29 G- 70 

CPB- CL0006 Roller for E- 58- 2 
DBS-DA0318 Bushing for B-40 11 B-42 

CLB- JL0126 Opener Holder Fell 47 0-37 2 1 E-58-3 

Presser Bar Lifter 
DBS- DA0322 Upper Shaft Guide Bush,ig 11 B- 16 

CLB- JL0127 Fell 15 D-59 CPB- CMOOOB 19 E- 54 
DBS- DA0324 Presser Bar Upper Bushing 19 E-1 

CLB-JL0127 Fell 19 E-31 CPB- DF0009 Presser Bar Lifter Crank 19 E-52 

Roller (0 26)(KCr) 
DBS- DA0325 Presser Bar Lower Bushmg 19 E-tO 

CLB- JL0127 Felt 27 G-43 CPB- GCOOOl 21 E- 81 
DBS- DA0326 Guide Bushing lor E-5 E-56 

Roller (036)(KCr} 
21 

CLB- JL0127 Fell 49 0 - 65 CPB- GC0002 21 E-81 
DBS- DA0336 Fron! Bushing for D-51 15 D- 5 1 

CLB-MG0005 Oil Supply Sponge for 1-8 35 1-9 CPB- KBOOl 1 Presser Bar 19 E-3 
DBS-DA0336 Front Bushing 101 G- 34 27 G- 37 

CLF-BF0005 Feed Cam Body 13 C-1 6 CPB- KZ0005 Roller Shaft 19 E- 23 
DBS-DA0336 Fron! Bushing 49 0-60 

CLF- BK0007 Mov,ng Body Guide 13 C- 19 CPM-BGOOOl <nee LJl!er C,an~ Sor111g ~oo, 21 E-67 
DBS- DA0344 Bushing for E- 52 19 E- 53 

CLF- BKOOOB Feed Cam Body Presser 13 C- 25 CPM-BJ0014 Spring Hook plate 2 1 E-69 DBS-DA0390 Feed Gear Bushing 27 G-12 

CLF-BL0001 Joint clamp For 1-30 35 1-33 CPM-CA0025 Presser Bar LJller 1/ov.ng plate 21 E- 58- 1 DBS-DA0391 Bushing (U) for G-16 27 G-20 

CLF- CB0030 Crank (R) for C- 32 13 C- 45 CPM- CB0018 Knee Lifter Crank 21 E-62- 1 DBS-DB0100 Bushing (L) for F-49 23 F- 22 

CLF- CC0025 Feed Cam Connect,ig Rod 13 C-27 CPM-CR0013 Knee Liller Connect,ig Bar 21 E- 61 DBS-DB0101 Bushing (U} for F-29 23 F- 20 

CLF- DC0034 Feed Cam 13 C-15 CPM- KC0015 Knee Lifter Crank Stud 21 E-62-2 DBS- DB0101 Bushing (U} for G- 58 27 G-51 

CLF-KC001 4 Feed Rock Shaft 13 C- 32 CRB-KC0002 Button Support Shaft 39 K-8 DBS-DB0102 Bushing (L) for F- 29 23 F- 24 

CLS-BJ0014 Clutch Connectrng Disc 15 D-33 CST- BF0006 Support for Knee Lifter Bar 43 M-48 DBS- DB0102 Bushing (L} for G- 58 29 G-53 

CLS-KC0035 Lower Shaft "B" 15 D-34 CST-CB0005 Crank For M-39 43 M-40 DBS- DB0103 Front Bushing For 1-10 35 1-14 

CLS- KF0012 Hoc< Shall (Eccenlnc Cami 23 F-28 CST- CR0007 Head Rest 43 M-24 DBS- DB0104 Rear Bushing For 1-10 35 1-19 

CMB-BB0091 Head Hinge 43 M-7 CST- FD0026 Bed Support Rubber 43 M-6 DCL-AA0098 Collar for C- 32 13 C- 52 

CMB-BB0092 Bed Leo 7 A-39 CST- FF0007 Head Hince Rubber 43 M-5 DCL-AA0098 Collar For 1-10 35 1-12 

CMB- BJ0066 Machine Number Plate 9 A-61 CST-JA0023 Oil Pan 43 M-25 DCL-AA0098 Collar For 1-30 35 1-39 

CMB-HK0027 Thread Retainer 7 A-15 CST-MFOOOI Thread Stand Assembly 43 M-29 DCL-AA0099 Lower Shaft Collar 15 D-23 

CMB-HK0055 Arm Thread Guide Plalell) 7 A-21 CST- MF0003 Thread Stand Assembly 43 M-28 DCL-AA0100 Collar for F-24 23 F-61 

CMB-HKOOSB Arm Thread Guide Plate 7 A-19 CTA- BJ0019 S1op11<1 for lh!ead Tate-up Spr.., 7 A-48 DCL- AA0100 Collar for G- 53 29 G-78 

CMB-LAOl 17 Tlvead Tale-up Lever Cover 7 A- 13 CTH-CB0013 Take up Lever Crank 11 B-44 DCL-AAOtOI Colar lor Mo~ng Krule Shall 31 H-13 

CMB-LA0178 Belt Cover "C" 43 M-52 CTH-CB0014 Stud for Needle Bar Crank 11 B-36 DCL-AA0 126 Colla, for G- 1 I 27 G-14 

CMB- LA024 1 Belt Cover (L) 43 M-30 CTH- CJ0017 Needle Bar Crank 11 B-33 DCL-AB0039 Beamg IF) Bust.no for D-19 15 D-20 

CMB-LA0242 Bell Cover (R) 43 M-31 CTH-HJ0021 Thread Take-up Lever 11 B- 38-1 DCL-AB0040 8ea1,ig (F) Bushing 101 D-34 15 D- 35 

CMB-LB0098 Bearing Cover 7 A-31 CTH-HK0006 Eyelet for B-38- 1 11 B-38-2 DCL-AB004 1 Bea11ng {RI Bushing for D-34 15 D-38 

CMB- L80104 Bed Hole Cover 7 A-37 CTT- BA0018 Thread Trunm,ng DrMng Base 31 H- 38 DCL- AB0042 Bushing for B-12 11 B-13 

CMB-LB0 105 Presser Ba, LJfler Plate Cover 7 A-33 CTT- BB0030 Bracket for H-60 3 1 H-5B DCL-AB0042 Bushing for D-8 15 D- 9 

CMB- LD01 43 Model Mark (KM-967-7) 7 A- 25 CTT- BB0039 Thread lrrnmog Rock lrnk &0P11<r 31 H-48 DGR-AC0013 Wheel Feed Driving Gear 23 F-5 t 

CMB-LD0144 Model Mark (KM-967) 7 A-26 CTT-BF0015 Thread Catcher 31 H-6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name o f Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

DGR- AC0013 Wheel Feed Driving Gear 47 0-41 DSC- BF0010 Screw (1 1 / 64"n=40) 35 1-34 DSC- CB0018 Screw (1/4"'n=40) 15 D-1 0 

DGR-AC0016 Wheel Feed Moving Gear 27 G- 10-2 DSC- BF0010 Screw (11 / 64" n=40) 47 0 - 56 DSC-CB0018 Screw (1/4"n=40) 15 D-31 

DGR-AC0018 Wheel Feed Drrr.ng Gear [Al 27 G-24 DSC-BF0013 Screw (3/32'n=56) 31 H-7 DSC- CB0018 Screw (1/4"n=40) 15 D-42 

DGR-AC0019 Whe~ Feed Drrv,no Gear (Bl 27 G- 26 DSC-BF0028 Screw 29 G- 99 DSC-FA014 1 Pivot Screw (3/16"n=32) 31 H- 35 

DGR- AD0014 Lower Shaft Gear 15 D- 25 DSC- BF0037 Screw (9/32"n=28) 11 B- 3 DSC-FA0180 Pivot Screw (15/64"n=28) 31 H-52 

DGR- AD0015 Hook Shaft Gear 29 G-76 DSC- BF0084 Screw (3/ 16"n=28) 7 A-30 DSC- FA0186 Pivot Screw (M6X1 .0) 21 E-59 

DGR-AD0015 Hook Shalt Gear (37183) 47 0 -52 DSC- BF0084 Screw (3/ 16"n=28) 7 A- 34 DSC- FB001 5 Stud for B-44 11 B- 48 

DGR- AD0016 Wheel Feed Dn~ng Gear[B) 23 F- 59 DSC- BF0084 Screw (1 1/64"n=40) 11 B- 32 DSC- FD0021 Pivot Screw (M4 X0.7) 15 D- 58 

DGR- ADOOl8 Wheel Feed Dri~ng Gear[A) 23 F- 57 DSC- BFOl 11 Screw (M3xP0.5 , L4) 47 0 - 10 DSC- FD002 1 Pivot Screw (M4 x o. 7) 19 E- 30 

DGR- AD0018 Wheel Feed Or,~no Gear (Al 47 0 - 50 DSC- BF0175 Screw (M4x0.7) 19 E- 47 DSC-FD0021 Pivot Screw (M4 x o. 7) 27 G- 42 

DGR- AD0029 Hook Shaft Gear 23 F-47 DSC- BF0175 Screw (M4 X0.7) 19 E- 49 DSC- FD0021 Pivot Screw (M4XPO. 7) 49 0-66 

DPK-CA0002 Rubber Cap(0 6.6) 11 B- 21 DSC- BF0212 Screw (M4XP0.7, L7.5) 47 0 - 13 DSC- FF0033 Screw (M4 x0.7) 15 D-53 

DPK-CB0007 Rubber Cap (0 10.5) 25 F-79 DSC-BG0001 Screw (9/64 "n=40) 25 F- 66 DSC- FF0033 Screw (M4 X0.7) 19 E-12 

DPK- CB0007 Rubber Cap(0 10.5) 29 G- 96 DSC- BG0001 Screw (9/64 "n=40) 25 F-71 DSC- FH0014 Pivol Screw (M6X 1.0) 27 G-7 

DPK-CB0007 Rubber Cap (0 10.5) 47 0 -57 DSC-BG0001 Screw (9/64 "n=40) 29 G- 83 DSC-GA0004 Pivot Screw (3/16"n=321 31 H- 45 

DPK- CB0008 Rubber Cap 25 F- 81 DSC- BG0001 Screw (9/64"n=40) 29 G- 88 DSC-HA0008 Screw ( 1 /2"n=28) 19 E- 7 

DPK-CB0011 Rubber Cap (0 10.5) 7 A-1 8 DSC- BG0D01 Screw (9/64 "n=40) 31 H- 9 DSC- HB0036 Pivot Screw (M6X 1 .0) 19 E- 9 

DPK- CB0026 Rubber Cap (0 25.4) 7 A-1 7 DSC- BG0001 Screw (9/64" n=40) 47 0-25 DSD-AA0037 Thread Trimming Solenoid 33 H- 60 

DPK-CY0001 Cover for B- 16 11 B- 17 DSC- BJ0002 Screw (1 1 / 64 "n=40) 23 F- 2 DSN-AA0007 Nut (15/64"n=28) 7 A- 16 

DPK- CY0001 Pulley Cover 15 D- 17 DSC-BJ0002 Screw (1 1 /64"n=40) 35 1- 4 DSN-AA0011 Nut for D- 53 15 D-54 

DPK- CY0008 Screw Presser 13 c - 21 DSC- BJ0004 Screw (1 1/64"n=40) 7 A- 47 DSN- AA0014 Nut for H- 22 31 H- 23 

DPK-CY0017 Needle Cage Cover 11 B- 46 DSC-BJ0014 Screw (9/64 "n=40) 7 A-1 4 DSN-AA0014 Nut for H- 27 31 H-29 

DPL- AA0017 Pulley 15 D- 15 DSC- BJ0014 Screw (9/64'n=40) 31 H- 2 DSN- AA0014 Nut for H-32 3 1 H- 33 

DPL- BA0009 · -- -r.::t;A:)'L; r':r:J. ~!).~:<) - -1'> 11 B- 8 DSC- BJ001 6 Screw (3/32"n=56) 7 A- 2 1-2 DSN- AA0014 Nut (3/ 16"n=32) 31 H-37 

DPL- BA0009 lm11g Bel l'l.ley IMrddle) Ass·y 15 D- 4 DSC- BJ0053 Screw ( 11 /64 "n=40) 7 A-1 1 DSN- AA0014 Nut (3/16"n=32) 31 H-46 

DPL- BA0010 lim111 Bel1 Pulley (Lo·.,,) Ass"y 15 D-41 DSC- BJ0053 Screw ( 11 / 64 "n=40) 7 A- 46 DSN- AA0032 Nut for E- 65 21 E- 66 

DPN-AA0172 Head Hinge Holder Bar 43 M- 8 DSC- BJ0080 Screw (M4XP0.7, L7) 47 0 - 8 DSN- AA0039 Nut 39 K-1 1 

DPN-AA0173 Pin(0 5X30.6) 13 C- 13 DSC- CA0016 Screw ( 11 /64 "n=40) 13 C- 22 DSN-AA0064 Nut(L) 4 1 L-1 3 

DPN-AA0193 Pin (05X 18.5) 21 E- 58- 2 DSC-CA0017 Screw (15/64"n=28) 13 C- 26 DSN- AA0065 Nut(R) 41 L-11 

DPN-AA0197 Fixed Pin for E-23 19 E- 41 DSC-CA0021 Screw (9/32"n=28) 11 B- 4 DSP-AA0065 Return Spring for H- 40 31 H-47 

DPN-AB0002 Lock Pin For 1- 10 35 1-11 DSC- CA0032 Screw ( 1 /8"n=40) 11 B- 27 DSP-AA0099 Spring for C-1 13 C-2 

DPN-AD0107 Stud for C-45 13 C-47 DSC- CA0045 Screw(3/ 16"n=281 13 C- 5 DSP- AA0100 Soring for C-7 13 C- 9 

DPN-AD0107 Stud For 1-54 35 1-45 DSC- CA0053 Screw ( 15/64 "n=28) 31 H- 54 DSP- AA0101 Soring 43 M-49 

DPN-AD0107 Needle Bar Lock Link Stud 35 1-28 DSC- CA0057 Screw (M2 .5X0.25) 19 E-50- 6 DSP-AA0105 Button Shaft Spring 39 K-6 

DPN-BCDD56 Hinge Pin For B-38- 1 11 B- 40 DSC- CA0057 Screw (M2.5X0.25) 27 G-1 0- 8 DSP- AA0137 Spring for E- 16 19 E- 14 

DPN-BC0057 Pin(0 8X35) 13 C- 7 DSC- CA0058 Screw (M6X 1 .0) 21 E- 65 DSP- AB0045 Thread Trimmrnc Relurn Spring 3 1 H- 31 

DSC-AA0010 Screw(3/ 16"n=28) 13 C-39 DSC-CB0003 Screw (1 / 4"n=40) 15 D-14 DSP- AB0046 Knee Lifter Crank Spring 21 E- 68 

DSC-AA00 10 Screw (3/ 16"n=28) 35 1-32 DSC- CB0004 Screw (1/4"n=40) 11 B- 10 DSP-AC0063 Spring for E-58- 1) 21 E- 60 

DSC-B00002 Screw (M3 X0.5) 33 H- 61 DSC- CB0004 Screw (1/4"n=40) 11 B- 15 DSR- AA0002 Stop Ring for C- 32 13 C- 33 

DSC- BA0016 Screw(3/ 16"n=32) 13 C- 46 DSC- CB0004 Screw (1/4"n=40) 15 D- 6 DSR-AA0003 Stop Ring for E- 23 19 E- 22 

DSC- BA0017 Screw (9/64 "n=40) 11 B- 24 DSC- CB0004 Screw (1/4"n=40) 15 D- 11 DSR- AA0003 Stop Ring for E-44 19 E- 45 

DSC- B60023 Screw (M6x 1.0) 11 B-18 DSC- CB0004 Screw (1/4"n=40) 15 D- 32 DTC- AH0001 Cable Holder 7 A-55 

DSC-B60023 Screw (M6x 1.0) 15 D- 18 DSC- CB0004 Screw (1 / 4"n=40) 15 D-43 DWS- AA0006 Washer(0 4.5xt0.8) 11 B-47 

DSC-B60057 Screw (M2.5X0.45) 19 E-50-5 DSC- CB0004 Screw (1 /4'"n=40) 31 H- 57 DWS- AA0006 Washer (0 4.5xt0.8) 13 C- 11 

DSC-B60057 Screw (M2.5X0.45) 27 G-1 0- 7 DSC-CB0005 Screw (1 5/64 "n=28) 35 1-40 DWS- AA0006 Spring Washer For F- 5 23 F-5-1 

DSC- B60087 Screw (M5x0.8) 23 F-36 DSC- CB0007 Screw (3/1 6"n=28) 19 E-55 DWS- AA0006 Washer (0 4 .5xt0.8) 43 M-33 

DSC- B60087 Screw (M5X0.8) 29 G- 65 DSC-CB0007 Screw (M5X0.8) 23 F- 27 DWS- AA0013 Washer (08.2Xt1 .0) 35 1-49 

DSC- B60087 Screw (M5XP0.8) 47 0-36 DSC- C80007 Screw (M5XPO.B) 47 0 - 21 DWS- AA0020 Screw (M6X P1 .0) 49 0-68 

DSC- BC0002 Screw (9/ 64"'n=40) 7 A-23 DSC- CB0016 Screw (M6XO. 75) 15 D- 26 DWS- AA0020 Screw (M6XP1 .0) 49 0 - 70 

DSC- BC0014 Screw ( 11 /64 "n=40) 31 H- 5 DSC- CB0016 Screw (M6 X0.75) 23 F- 48 DWS- AA0022 Washer (07.0Xt1 .6) 43 M-37 

DSC- BC0016 Screw (M2.5X0.45) 19 E- 51 DSC- CB0016 Screw (M6X0.75) 23 F-52 DWS- AA0158 Washer (015.5Xt 1 .5) 13 C-34 

DSC- BF0001 Screw (1/8'"n=44) 23 F-39 DSC- CB0016 Screw (M6X0. 75) 23 F-58 DWS- AA0158 Washer (015.5Xt1 .5) 13 C-51-1 

DSC- BF0001 Screw ( 1 /8'"n=44) 29 G-68 DSC-CB0016 Screw (M6X0. 75) 23 F- 60 DWS- AA0158 Washer (015.5Xt1 .5) 35 1-35 

DSC- BFOD01 Screw (1 /8" n=44) 47 0 - 40 DSC- CB001 6 Screw (M6 X0.75) 27 G- 25 DWS-AA0159 Washer (03 .7X10.5) 31 H- 3 

DSC- BF0006 Screw (3/16"n=32) 7 A-35 DSC- CB0016 Screw (M6X0. 75) 27 G- 27 DWS-AA01 59 Washer (0 3.7Xt0.5) 43 M- 23 

DSC- BF0010 Screw ( 11 /64 "n=40) 7 A-10 DSC-CB0016 Screw (M6X0 .75) 29 G- 77 DWS-AA0160 Washer (08 .2Xt1 .0) 11 B- 35 

DSC- BF0010 Screw (11/64"n=40) 7 A-20 DSC-CB0016 Screw (M6XPO. 75) 47 0 - 42 DWS- AA0163 Washer (09 . 7Xt1 .OI 19 E- 26 

DSC- BF0010 Screw ( 11 /64 ··n=40) 13 C- 12 DSC-CB0016 Screw (M6 XP0.75) 47 0 - 51 DWS-AA01 64 Washer (0 6 Xt0. 15) 15 D-50 

DSC- BF0010 Screw ( 11 /64 '" n=40) 13 C- 41 DSC- CB0016 Screw (M6 XPO. 75) 47 0 - 53 DWS- AA0164 Washer (0 9. 7Xt0. 1) 19 E- 27 

DSC- BF0010 Screw ( 11 /64 ·•n=40) 23 F-5 DSC- CB0018 Screw (1/4"n=40) 11 B- 9 DWS- AA0 189 Washer for F-4 7 23 F- 53 

DSC- BF0010 Screw ( 11 /64 "n=40) 23 F- 43 DSC-CB0016 Screw (1/4"n=40) 11 B-14 DWS-AA0 189 Washer 47 0 - 54 

DSC- BF0010 Screw (11/64""n=40) 29 G- 72 DSC- CB001 6 Screw (1 /4"n=40) 15 D- 5 DWS- AA0191 Washer for F- 59 23 F-56 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name o f Paris Page Ref.No. 

OWS- AA0191 Washer 47 0-47 PBR-AA0095 Front Bearing for 0-19 15 0-22 PSR- AC0006 E- Ring(08) 11 B-37 

OWS-AA02 11 Washer (03Xt0. t) 19 E-50-7 PBR-AA0095 Front Bearing for 0-19 15 0-29 PSR- AC0006 E- Ring(08) 13 C-3 

OWS-AA0224 Washer (026.2Xt0.8) 23 F-44 PBR-AA0097 Middle Shaft Front Beanng 15 0 - 3 PSR- AC0006 E-Ring (08) 19 E-28 

OWS- AA0224 Washer (026.2Xt0.8) 29 G-73 PBR-AA0098 Bearing for C-27 13 C- 28 PSR- AG0002 Grip Ring For 8-38-1 11 B-39 

OWS-AA0284 Washer 47 0-3 PBR-AA0105 Bearing for E- 40 19 E- 44 PSR- AH0003 Stop Ring for 0- 48 15 0-49 

DWS-CA0001 Washer (06Xt1 .5) 9 A-58 PBR-AC0004 Hook Shaft Bearing 23 F- 45 PSR-AH0003 Stop Ring for G-35 27 G-36 

OWS-CA0001 Washer (05.3XI 1) 27 G-5 PBR-AC0004 Hook Shaft Bearing 29 G-74 PSR- AH0003 Stop Ring (RTW22) 49 0-62 

OWS-CA0001 Washer (03.6X t0.9) 31 H-36 PBR- AC0004 Hook Shall Bearing (Kil 5) 47 0 - 28 PSR- AJ000200 Snap Ring for E-40 19 E-43 

OWS-CZOOOl Stopping Washer for B-48 11 B-49 PBR-AC0005 Bearing for F-49 23 F-54 PTC- AGOOOl Nylon Clip 33 H-70 

EE-001523 S- 5 P/U Board Ass'y 41 L-1 PBR-BAOOOI Cover for C-36 13 C-37 PTC- AGOOOl Cable Holder (6N) 33 H-71 

GP-011999 Saddle (L)-Non Tr,mm,ng 23 F- 13 PBR-BA0001 Needle Cage for C-42 13 C- 43 PTC- AGOOOl Nylon Clip 43 M-42 

GP-012001 Saddle (R)-Non Trmm1ng 23 F- 15 PBR-BA0001 Needle Cage for C-49 13 C-50 PTC- AH0003 Screw (9/64 "n=40) 33 H-72 

GP-015583 Needle Guard (2.0mm) 21 E-76 PBR-BAOOOI Needle Cage For I- t 6 35 1-17 PTC-AH0005 Cable Holder(3N) 9 A- 59 

GP-018240 Gear Driving Shafi 49 0-58 PBR-BA0003 Needle Cage for C-27 13 C-29 PTC- AH0005 Cable Holder(3N) 17 0-61 

GP-018916 Neddie Plate Base 47 0 -16 PBR-BA0003 Needle Cage for G-58 29 G- 75 PTC- AH0005 Cable Holder (3N) 33 H-68 

GP-018917 Gear Base 47 0 -4 PBR-BA0003 Needle Cage (R) For 1-25 35 1-27 PTL- ABOOOl L Wrench (2mm) 43 M- 13 

GP-018919 Gear Cover 49 0 -67 PBR-BA0041 Needle Cage for F-49 23 F-55 PTL- AB0002 L Wrench (5mm) 43 M-17 

GP-018920 Bed Cover 49 0-69 PBR-BA0041 Needle cage ( 14X 1 BX I 0) 47 0-32 PTL-AB0003 L Wrench (2.5mm) 43 M-14 

GP- 018921 Gear Base Cover 47 0-9 PBR-BA0042 Needle Cage (L) For 1-25 35 1-26 PTL- AB0004 L Wrench (4mm) 43 M-16 

GP- 018923 Wheel Feed Shafi 47 0-30 PBR-BA0044 Needle Cage for C-35 13 C-36 PTL- AB0005 L Wrench (3mm) 43 M-1 5 

GP-018924 Opener Stopper 47 0-55 PBR-BA0046 Needle Cage for 8-44 11 B- 45 PTL- AB0006 L Wrench (1.5mm) 43 M-55 

GP- 018925 Hook Shaft Upper Bushing 47 0-43 PBR-BA0051 Needle Bearing for 8- 33 II B- 34 PTL- BA0001 Driver (Large) 43 M- 19 

GP-018926 Hook Shall Lower Bushilg 47 0-45 PBR-BA0054 Clutch Bearing for D-51 15 0 - 52 PTL- BA0002 Driver (Middle. Small) 43 M- 20 

GP- 018927 l'll1eel Feed PosrlMln ng Plale 47 0-7 PBR- BA0054 Clutch Bearing for E-24 19 E- 25 
PWS-CA0005 Washer (06Xt1 .5) 7 A-40-1 

GP- 018928 Wheel Feed 47 0-6 PBR-BA0054 Clutch Bearing for G- 37 27 G- 38 
PWS- CA0005 Washer (0 6Xl1.5) 15 0-45 

GP-018929 Middle Gear 47 0-11 PBR-BA0054 Clutch Bearing 49 0-59 
PWS- CA0005 Washer (06X t1.5) 27 G-3 

GP- 0 18930 Middle Gear Shafi 47 0-12 PBR-GB0001 .1()111 lor Momi Kr,le Shall Crani< 31 H-27 
PWS-CA0005 Washer (06Xl1 .5) 27 G-49 

GP- 018931 Needle Plate 47 0-18 PBR-GB0007 Ball Joint(Righl) 41 L-1 0 
PWS- CCOOOI Washer (024 Xt0.3) 13 C-23 

GP-018933 Saddle 47 0-1 PBR-GB0008 Ball Joint(Left) 
SC- 000584 Screw (3/32 .. n=56) 47 0 - 19 

41 L-1 4 

GP- 020646 Hook Shafi 47 0-27 PBR-GC0002 Bearing for E-23 19 E-21 
SC- 000588 Screw (M5x P0.8. L7) 47 0-5 

GP-023182 Adjust Shafi (A) 51 P-14 PBR-GC0003 Bearing for G-41-1 27 G- 41 - 2 
SC-000588 Screw (M5XP0.8. L=7.5) 51 P-19 

GP- 023183 Edge Gulde Base 5 1 P-15 PBR-GC0003 Bearing (GE6E) 
SC-000590 Screw (M4XP0.7, L7.5) 47 0-17 

49 0 - 64 

GP-023184 Adjust Shafi (B) 5 1 P-10 PBT-BA0006 Timing Bell(Upper) 
SC-000749 Screw (M6XP1 .0 L6) 51 P-13 

It B- 11 

GP-023185 Return Spring Holder 5 1 P-11 PBT-BA0006 Timing Bell (Lower) 
SC- 000749 Screw (M6 XP1 .0 L6) 51 P-17 

15 0-7 

GP-023 186 Return Spring 51 P-12 PL-000080 ·r··~;i'i,, ~,"ISt~<•l':•-:1:.'> 
SC- 0101 - 4517 Screw (15/64"n=28) 35 1-15 

11 B-8 

GP- 023 187 Fixing Bracket 51 P-21 PN-000328 Pr,1¢1 AQL1~H,gjolfeeW;;! 
SC- 0105- 4517 Screw (M4 X0.7) 27 G-9 

47 0 - 14 

GP-023188 Fixing Screw tor Roller 51 P-7 PPK-BA0004 Cushion Ring 
SC- 0105- 4517 Screw (1/B"n=40) 27 G-10-5 

51 P- 8 

GP-023189 Roller (Large) 51 P-6 PPN-A00001 
SC- 0105- 4517 Screw (M4 X0.7) 27 G-13 

Pin 9 A- 62 

GP-023190 Roller Fixing Shafi 51 P-3 ~n (03X20) 
SC- 0105- 4517 Screw (M4X0.7) 27 G-15 

PPN- AF0038 43 M-50 

GP-023191 Roller (Small) 51 P-4 Screw (M6X I .0) 
SC- 0108-41 13 Screw (M6X 1 .0) 15 0-46 

PSC- AC0006 7 A- 40 

GP- 023192 Guide Bracket Screw (M6XPI.O. LIS) 
SC- 0108- 4 t 13 Screw (M6X 1 .0) 23 F-17 

5 1 P-18 PSC- AC0006 47 0-2 

GP-025632 F111r~ Screw For Roler(Smal) 51 Screw(M6X 1 .0) 
SC- 0108- 4113 Screw (M6X I .0) 27 G-2 

P-23 PSC-AC0057 31 H- 39 

GP-026297 Butlon Case (C) 39 Screw (M10X1.5) 
SC- 0108- 4 t 13 Screw (M6X I .0) 27 G-50 

K-9 PSC-AC0090 7 A-3 

GP-026757 N~ Pia~ (2.lmm)- IM1m,r,i 25 Screw (MIOX 1.5) 
SC- 0109-4113 Screw (M6) 35 1-24 

F-84 PSC-AC0090 7 A- 5 

GP-026758 Needle Plaie (2mm)- Tnmmr,g 25 F-85 
SC-0110-4115 Screw ( 15/64"n=28) 35 1-13 

PSC-ACOl 11 Screw for G-4 27 G- 6 

GP-026771 Wheel Feed (3mm) 25 F-86 Screw (MSX0.8) 
SC-0119- 4119 Screw (11/64"n=40) 31 H- 59 

PSC-ACOt 11 31 H-24 

GP-026773 ~w.l Feed Pos,ll)r.r,g Pla:e{Jma) 25 F-87 Screw (M5X0.8) 
SC- 0150- 4122 Screw (15/64"n=28) 15 0-16 

PSC-ACOl 11 31 H- 28 
SC- 0162- 4113 Screw (M5X0 .8) 7 A-57 

GP- 027388 N~JlePfa:e I2mml- Non lr,nmrc; 25 F-83 PSC-CB0015 Screw (M6XP1 .0, LB) 47 0 - 44 
SC- 0162- 41 13 Screw (M5X0.8) 31 H-18 

GP-028242 FeeJ Roc< Shafi Jorn! Clarno 13 C-40 PSC-CB0015 Screw (M6XPI .0, LB) 47 0 - 46 

GP-039086 Needle Plate Base 47 Screw (M4 xo. 7) 
SC-0162- 4113 Screw (M5X0.8) 31 H-26 

0 -16 PSC-CBOOt 7 43 M-51 

GP-045577 Saddle (R)-Non Trrnm,ng Screw (M3xP0.5, L4) 
SC-0162- 4113 Screw (M5x0.8) 31 H-50 

27 G-48 PSC-CB0044 47 0-15 
SC-0164- 4517 Screw (M5X0.8) 27 G-18 

GP-048872 Gwd of Needle Plate -2.0 29 G-98 PSC-CB0044 Screw (M3xP0.5, L6) 47 0-26 

GP-049072 Need!<! Pla,e - Non Tr,mm,ig 
SC-0164- 4517 Screw (M5X0.8) 29 G-56 

27 G-32 PSC-CB0047 Screw (M6x 1.0) 13 C-17 

GP-051360 PU Bracket 
SC-0164- 4517 Screw (M5X0.8) 31 H-14 

41 L-5 PSC-CB0060 Screw (M5XP0.8_L5) 51 P-9 

PBR- AA0005 
SC- 01 75- 4522 Screw (11/64 N40) 51 P-22 

Upper Shalt Front Bearng 11 B-7 PSC-000001 Nail for M-25 43 M- 26 

PBR-AAOOl 7 Bearing(B1g) for B-38-1 
SC- 0180- 4111 Screw (11/64"n=40) 11 B-30 

11 B-38-4 PSN-AA0023 Nut(M4) 51 P-25 

PBR-AA0017 Bearing for 0-47 15 
SC- 0180- 4111 Screw (11/64"n=40) 19 E-15 

0 -48 PSR-AA0012 Stop Ring For 1-25 35 1-44 

PBR-AA0017 Bearing for G-34 
SC- 0183- 4122 Screw ( 15/64 "n=28) 19 E-20 

27 G-35 PSR-AAOOl 7 SIOP Ring for 0-1 15 0-2 

PBR-AA0070 Front Bearing for 0-34 15 
SC- 0183- 4122 Screw (15/64"n=28) 21 E-70 

0-37 PSR-AC0003 E-R1ng(04) 13 C- 14 
SC- 021 t - 4113 Screw (M4X0.7) 31 H-11 

PBR-AA0074 Upper Shafi Rear Bearng It B-12 PSR-AC0003 E-R1ng (04) 21 E- 58-4 

PBR- AA0074 Middle Shalt Rear Bearing 
SC- 0302- 4114 Screw ( 11 /64 "n=40) 23 F-11 

15 0 -8 PSR-AC0004 E-Ring 39 K-12 

PBR- AA0079 Bearing(Small) for 8-38-1 
SC- 0302- 4114 Screw ( 11 /64 ·n=40) 27 G-33 

11 B-38-3 PSR-AC0005 E-R1ng(06) 13 C-8 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Paris No. Name of Parts Page Ref.No. 

SC-0307- 4122 Screw (3/16""n=32) 7 A-8 - Nail 43 M-47 

SC- 0307-4122 Screw (3/16""n=32) t l 8-6 - CD Manual 43 M-54 

SC- 0307-41 22 Screw(3/15··n=32) 13 C-20 

SC-0307-4I22 Screw (3/16 .. n=32) 21 E-63 

SC- 0307-4122 Screw (3/1 6""n=32) 35 1-29 

SC- 0307-4122 Screw (3/ 16"n=32) 35 1-46 

SC-0307-4 I 22 Screw (3/ 16'" n=32) 35 1-51 

SC- 03l7-45t7 Screw (t 5/64""n=28) 11 B-5 

SC- 03l7-45t7 Screw ( 15/64 ""n=28) 13 C-31 

SC- 0317-4517 Screw( 15/64""n=28) 13 C-48 

SC- 031 7-4517 Screw( 15/64 '"n=28) 13 C-53 

SC-03I7-4517 Screw ( 15/64 ·· n=28) 15 D-2I 

SC- 0317-4517 Screw (15/64""n=28) 15 D-24 

SC- 0317-45 17 Screw ( 1 5/64 ·· n=28) 15 D-28 

SC-03I7-4517 Screw (15/64""n=28) 15 D-36 

SC-0317-4517 Screw ( 15/64 "n=28) 15 D- 39 

SC-0317-4517 Screw ( 15/64 ""n=28) 19 E-6 

SC- 0317-4517 Screw (15/64'"n=28) 21 E-57 

SC- 0317- 4517 Screw ( 15/64 '"n=28) 23 F-19 

SC- 031 7-45 1 7 Screw (15/64""n=28) 23 F-62 

SC-0317-4517 Screw (15/64'"n=28) 27 G-21 

SC-0317-4517 Screw (15/64'"n=28) 27 G-23 

SC-0317-4517 Screw ( 15/64 ""n=28) 27 G-52 

SC-0317-451 7 Screw (15/64'"n=28) 29 G-54 

SC-0317- 4517 Screw (M6X 1.0) 29 G-79 

SC-0317-4517 Screw (1 5/64""n=28) 31 H-42 

SC- 0352-4 51 5 Screw (3/16'"n=28) 11 8 -41 

SC- 0352-4 51 5 Screw (3/16'"n=28) 11 8-43 

SC-0352-4 515 Screw (3/16'"n=28) 19 E- 2 

SC-0352-45I5 Screw (3/16""n=28) 19 E- 11 

SC- 0352-4515 Screw (3/16""n=28) 31 H- 16 

SC- 0365-4 I 18 Screw (9/64 '"n=40) 9 A-60 

SC- 0365- 4118 Screw (9/64 '"n=40) 17 D-62 

SC-0365-4 118 Screw (9/64 "n=40) 19 E- 18 

SC- 0365-4 118 Screw (9/64 '"n=40) 25 F-78 

SC- 0365-4118 Screw (9/64 '"n=40) 29 G- 95 

SC- 0365-4118 Screw (9/64""n=40) 33 H-69 

SC- 0517-4119 Screw (1/8""n=44) 23 F-64 

SC- 0517-41 19 Screw (1/8"'n=40) 25 F-68 

SC-0517- 4119 Screw (1/8"n=44) 27 G-30 

SC-0517-4119 Screw (1/8"n=44) 29 G- 81 

SC- 0517-4119 Screw (1 /8"'n=44) 29 G-85 

SC- 0531 -4 125 Screw (9/64 ""n=40) 7 A-49 

SC- 0531-4125 Screw (9/64 '"n=40) 7 A- 56 

SC- 0543-4525 Screw (11/64"n=40) 43 M-32 

SC- 0549- 2125 Screw (1 /8'"n=40) 11 8 - 28 

SC- 0549- 2125 Screw (1/8"n=44) 25 F-73 

SC-0549- 2 125 Screw (1/8"n=44) 29 G-90 

SC-0549-2125 Screw (1/8 '" n=44) 47 0-23 

SC-A 170-4122 Screw (9/64"n=40) 7 A-32 

SC- A 1 70-4122 Screw (9/64 ··n=40) 7 A- 38 

SN-0119-4000 Nut(3/ 16"n=28) 13 C-6 

SN-0121-4000 Nut ( 15/64 ··n=28) 31 H- 53 

SN-0121-4000 Nut I 15/64"n=28) 31 H- 55 

SSKM-0000001 Synchronizer Ass 'y 15 D- 60 

WS-000182- 00 Hook Shaft Washer 47 0-31 

- Needle Bar 11 8 - 25 

- Needle Bar 11 8-26 

- Roler Presser Foot Ass·y 19 E- 50 

- Presser Bar Lifter Mo11ng 1)1,:e Ass·, 21 E-58 

- Needle 43 M-I0 

- Needle 43 M-11 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No . 

I 

I 

I 

I 

I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




